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1.

Notes for using this parts book

This book was prepared based on information available in March 2000.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line ! L.

o
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mérz 2000.
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~ A. E{&B{% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maguina
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A . EEE% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de lamaquina

REF.NO. CODE  |a7y b Ad NAME OF PARTS RMVY
1 542531101 6|~V F HEAD
2 542445001 18|77 H i Y7 28X25 BOLT, SOCKET (5/P WASHER) M8X25
< BES-962BC, 963BCH > < For "BES-962BC & 963BC"” >
5 542532001 6|7~ LA —L ARM COVER, L
6 062501016 | 12f+~25X10 SCREW, PAN M5X10
8 $42533001 B|E L ynHIF GUIDE, ;CAPVISOR
9 018501036 | 127+ &K +5X10 BOLT, SOCKET M5X10
1 549304101 S5|aF1~YFC FIXED BED, C
12 551951001 17 Fo~RYEN DRIVING BED, N
13 551952001 1Nxd12 NUT PLATE, M4
15 $51954001 1Y FhIi—7T BED COVER,F
16 $42412002 Sl kphii—a BED COVER, A
20 SA2413001 | 13[H/i-4#IA COVER SUPPORT, A
21 061400816 | 26|47 14x8 SCREW, FLAT M4X8
23 $23418001 | 30| x % i7axs SCREW, M4X5
25 062400816 2|+ ~048x8 SCREW, PAN M4X8
27 $23418001 S| X & FAX5 SCREW, M4X5
28 523418001 6| X2 TAX5 SCREW, M4X5
29 $51957001 1~y FHh—-240 BED COVER, R
31 549251002 SNy KHIN—-D BED COVER, D
33 008400604 | 20|+ F 32 04X6 SCREW, TRUSS M4X6
37 542445001 18|7+# N H7 28X25 BOLT, SOCKET (S/P WASHER) M8X25
39 551958001 LA FARE & e o SUPPORT, ; COVER
41 061400816 4145 348 SCREW, FLAT M4X8
73 42425001 S|a-FaA#IT CORD HOLDER
74 062400816 S|+ ~oaxs SCREW, PAN M4X8
75 510243000 15(+# 1029 % FNK-3N CORD HOLDER, NK-3N
76 500480000 153 = F&ad#s CORD HOLDER, 5N
77 062400816 15|+ ~204%8 SCREW, PAN M4X8
93 542447001 Bl~w RHLK BED GUIDE
94 018401236 | 20(7+HJ Iax12 BOLT, SOCKET M4X12
98 $53159001 12(~y RFaF1142 FIXING PLATE, BED
99 S42445001 2417+ HFEI ¥ 7 Z8X25 BOLT, SOCKET (5/P WASHER) M8X25
< WiR200VE > < For Single phase 200V AC>
911-1 $10820001 1|FeTI IR0 LABEL, 200V AC
< H{R220VE > < For Single phase 220V AC>
911-2 510820003 1NFerPu s LABEL, 220V AC
< Mi5230VH > «< For Single phase 230V AC>
911-3 510820004 1| F w0 S~ LABEL, 230V AC
< M 1H240VH > < For Single phase 240V AC>
911-4 510820005 1Femys~n LABEL, 240V AC
155-962-050



B . ~Jb b A/8—B8{R / Belt cover mechanism / Gurtabdeckung / Couvre-courroie /
Cubierta de correa

155-962-051
C . BRShEhBBER / Driving shaft mechanism / Antrisbswellenmechanismus /

Arbre d'entrainement / Mecanismo de eje impusor

155-962-103




[

Cubierta de correa

B. ~Jb k7775 — BH% / Belt cover mechanism / Gurtabdeckung / Couvre-courroie /

REF.NO. CODE |q7Tv XA NAME OF PARTS R

1 542339001 I P yL BELT COVER BASE

2 0A5401006 | 3|+ ~assxEFax10 SCREW, PAN (S/P WASHER) M4X10
3 $42338009 1|~k Hr-a2 3 BELT COVER ASSY, A

4 002400514 |  3|++~=4xs SCREW, PAN M4X5

5 542337109 |  1[~nrHsi-8 BELT COVER, B

6 008400604 | 4|+ F3X24x6 SCREW, TRUSS M4X6

7 S42340001 TSN pAR=ZFA BELT COVERSTAY

8 0A5400806 2| +F~H 7 I 4X8DB SCREW, PAN (5/P WASHER) M4X8

9 542341009 1fz1vv—48 MARK, B :STOP

12 549253009 17-u—psr- PULLEY COVER

13 500655000 | 2|vv3zoma KNOB SCREW, M4

155-962-051 '
C . EREN#ARA{R / Driving shaft mechanism / Antriebswellenmechanismus /

Arbre d'entrainement / Mecanismo de eje impusor
REF.NO. CODE |qQTy Py NAME OF PARTS rM

1 $42344001 Hormsoms BEARING, ; D-SHAFT

2 $42445001 4| PFENL L 18X25 BOLT, SOCKET (S/P WASHER)M8X25
5 $32422001 I ESS2 280 BUSH, ; D-SHAFT

6 012060636 117+ S6xe SET SCREW, SOCKET (FT) M6X6

7 076202800 1|2 v 5994 620222 BALL BEARING, 6202ZZ

8 048350242 | 2|rx77ramas RETAINING RING, INTERNAL C35

17 $32423100 1|7-vs PULLEY, B

18 542345009 t|7-1z24—sn8 PULLEY SCALE, B

19 012060636 | 2|7+t 56xs SET SCREW, SOCKET (FT) M6X6

20 076204659 1|2 v 5% 9 6208wy BALL BEARING, 6204VV

21 $32536001 1|AUTFET ZERO BIGHT NEEDLE LOCATION DOG
22 062401616 | 2|+ ~24x16 SCREW, PAN M4X16

23 026040236 | 2|4 HxIH%4 WASHER, PLAIN 4

24 532424000 AR5z raQvons ROLLER BEARING, THRUST

25 $32521001 2[z52 0982 WASHER, THRUST

26 $12134001 Fntyzas— COLLAR, ;INNER CLAMP

27 012060636 | 2|7+E56xe SET SCREW, SOCKET (FT) M6X6

28 542343000 1A PL DRIVING SHAFT

29 $45503001 PP PLEY: CONNECTING SHAFT, 12

30 $32650001 | 14|F¥To 934V rnS— CHANGE BRACKET COLLAR

31 018501436 | 14|7+ %/ r5x14 BOLT, SOCKET M5X14

155-962-103




D . _E#hB3fR / Upper shaft mechanism / Obere Welle / Mécanisme de |' arbre supérieur /
Mecanismo del eje superior

155-962-109



D . _L#B{% / Upper shaft mechanism / Obere Weile / Mécanisme de I'arbre supérieur/
Mecanismo del eje superior

REF.NO. CODE QTY Bt NAME OF PARTS

1 542534201 GlNUTREIALT DRIVING CAM ASSY, ;N-BAR
1-1 $42535001 CIAVE: v il vl B NEEDLE BAR DRIVING CAM

1-2 $42536001 Gl UHETHAYANT— COLLAR

1-3 018502536 6|7+ F ) b 5X25 BOLT, SOCKET M5X25

1-4 542537001 BINTFULTHr—A 7% BEARING CASE ASSY

1-5 542539201 6( /YT NA WORK CLAMP CAM

1-6 062670812 | 18|+ ~33.57-40%8 SCREW, PAN SM3.57-40X8

1-7 025350136 | 18le5##HXL 3035 WASHER, PLAINS 3.5

1-8 028350246 | 18|/ x¥H 5235 WASHER, SPRING 2-3.5

1-9 S42540000 Bl=— FNPY LY NEEDLE BEARING

1-10 $42541001 6jLraruny ¥ CONNECTTING ROD

1-11 012500536 6|7+ EF5%5 SET SCREW, SOCKET (FT) M5X5
1-12 542542001 G|FrErhLn-2 THREAD TAKE-UP BASE

1-13 S01696001 18|93 % U3.57X6 SCREW, FLAT SM3.57X6

1-14 547938000 BT EL7 P2 LA THREAD TAKE-UP DRIVING CAM, A
1-15 062670812 | 18|+~ 23.57-40X8 SCREW, PAN SM3.57-40X8
1-16 025350136 | 1B{3HH2 3235 WASHER, PLAINS 3.5

1-17 028350246 | 1B[/S&x¥FH %235 WASHER, SPRING 2-3.5

2 018501236 | 187+ Kb bsxiz BOLT, SOCKET M5X12

5 542544001 CATAVE: SR 0 R R R AS R DRIVING LEVER ASSY, ;N-BAR
6 42547001 6|7 FIL N DRIVNG CONNECTOR

7 542548001 12|NO3E PIN, 3

8 062300416 | 12{F~2m3X4 SCREW, PAN M3X4

9 012400436 | 127+ EF4X4 SET SCREW, SOCKET (FT) M4X4
10 542549001 B |NURSTFILIRTD DRIVING LEVER SHAFT, :N-BAR
11 002400514 6 +F~a4x5 SCREW, PAN M4X5

12 012500536 | 12]{7+E35%5 SET SCREW, SOCKET (FT) M5X5
13 S42619001 GleY rAT— SET SCREW COLLAR

14 012400436 | 12|7+E 3ax4 SET SCREW, SOCKET (FT) M4X4
15 542550001 6|NO.TE PIN, 1

16 002400514 6|+ F~<24X5 SCREW, PAN M4X5

17 021060106 6l12F Y 6 NUT, 1 M6

18 025060236 BlEZH¥HRFIIE WASHER, PLAINM 6

19 028060246 Bl RFHX26 WASHER, SPRING 2-6

20 542551301 51 PR AV Y O L JUMPSOLENOID ASSY

20-1 542552101 BlovoTuL s rHT SOLENOID BASE, ;JUMP

20-2 542553200 6|¥vTFuLsaF JUMP SOLENOCID

20-3 542931000 6L/ rrEsvLas SOLENOID CUSHION

20-4 544516001 6l Y rHT— SET SCREW COLLAR

20-5 536264001 12|7+EF35435 SET SCREW, SOCKET (FT)M3.5X3.5
21 018501036 | 18| 7+ +F ) b5X10 BOLT, SOCKET M5X10Q

22 549452001 GlUIHTFR21TE JUMP ROTARY BODY ASSY
22-1 012300336 | 24{7FEZ3xX3 SET SCREW, SOCKET (FT) M3X3
24 140647101 60— FAHT CORD HOLDER

25 002400514 6]+ F~0ax5 SCREW, PAN M4X5

31 S42557001 b|T¥ThL DT GUIDE SHAFT, ; JUMP

32 542620001 6jh>—6 COLLAR, 6

33 $53138001 GlIA RVt y 3 JUMP STOPPER ASSY

36 014500836 | 12|77+ 2K 35x8 SET SCREW, SOCKET (CP) M5X8
37 $42927001 =R AT SPRING, COIL

40 $42560001 GUFETTIRTFEY b NEEDLE BAR VERTICAL SET
40-1 542561101 6|V Trrd% JUMP CLAMP

40-2 062670812 6|7 ~03.57-40X8 SCREW, PAN SM3.57-40X8
40-3 S42562101 6|V Taa JUMP BRACKET

40-4 542616001 6Ty TR SPRING, JUMP

40-5 $42614001 RN FALE Ar - BUSH, ;BASE NEEDLE BAR

41 $42563001 6|F b/vUED BASE NEEDLE BAR

42 012500536 | 12{7+ kL 35X5 SET SCREW, SOCKET (FT) M5X5
47 028050246 | 18|/ 3 ¥#H 25 WASHER, SPRING 2-5
155-962-109



E1

. 8+ #EB8{% (BES-962BC, 963BC) / Needle bar mechanism (BES-962BC, 963BC) /

Nadelstangenvorrichtung (BES-962BC, 963BC) /
Mécanisme de la barre & aiguille (BES-962BC, 963BC) /
Mecanismo de la barra de aguja (BES-962BC, 963BC)

1565-962-118




E1 . $14ER8{% (BES-962BC, 963BC) / Needle bar mechanism (BES-962BC, 963BC) /

Nadelstangenvorrichtung (BES-962BC, 963BC) /

Mécanisme de ia barre & aiguille (BES-962BC, 963BC)/
Mecanismo de la barra de aguja (BES-962BC, 963B8C)

REF.NO. CODE Q'TY BioAf NAME OF PARTS RM
1 542648401 BINUFETr—27 32 NEEDLE BAR CASE ASS5Y
1-1 $32581301 BlAUFDITr—2 NEEDLE BAR CASE
1-2 $32584101 | 54| U NEEDLE BAR
1-3 532585001 | S4inURSRIIDINL SPRING, COMPRESSION
1-4 118735002 | S54(##H=*x WASHER
1-5 $36153100 | S54|vwvv3>dL RUBBER, CUSHION
1-6 $32587001 | 54|yav i A RUN- TOP DEAD CENTER STOPPER
1-7 018301036 { 54,7 F#FJ F3X10 BOLT, SOCKET M3X10
1-8 532588101 | B4inUEHEHF NEEDLE BAR CLAMP
1-9 062350816 | 54|+~ T35x8 SCREW, PAN M3.5X8
1-10 $33149000 6l iy E FELT PACKING
1-11 $32654001 Bl7TabFyI FELT SUPPORT
1-12 062400816 | 12|F~24xs SCREW, PAN M4X8
1-13 025040136 | 12j{eS¥HxT T4 WASHER, PLAINS 4
1-14 $33149000 ] I ASE FELT PACKING
1-15 S$36505001 | S4|nUKDA RFF T THREAD GUIDE, ;N-BAR
1-16 536264001 | 54|P+E 735435 SET SCREW, SOCKET (FT)M3.5X3.5
1-17 539415301 GloTFHN—-U3 UPPER COVER ASSY
1-17-1 S40719101 | S54|+A1 T H3F INNER THREAD GUIDE
1-17-2 D08300514 | 54|+ 3 A3XS SCREW, TRUSS M5X5
1-18 008400806 | 24!+ 7 A24X8 SCREW, TRUSS M4X8
1-19 $32592009 6|hFHh- LOWER COVER
1-20 008400806 | 12|+ F> A 24xX8 SCREW, TRUSS M4X8
1-21 $44930001 Gl T FIFTE LOWER THREAD GUIDE ASSY
1-2141 532593001 GloHTREF THREAD GU!DE, LOWER
1-21-2 $44928000 6|1 rAYTL—} THREAD PRESSER SHEET
1-22 S44927001 | 541 MAH TR SPRING
1-23 062300416 | 54| ~aM3xX4 SCREW, PAN VI3X4
1-24 008400806 | 12j+ k37 2 34X8 SCREW, TRUSS M4X8
1-25 532595001 BINUETHASFL=— GUIDE RAIL, NEEDLE BAR
1-26 062400816 | 30|+ ~24x8 SCREW, PAN M4X8
1-27 $32596001 6|r—2aL - RAIL FOR CASE
1-28 062401016 | 24| ~24X10 SCREW, PAN M4X10
1-29 532597001 6|/ SPRING BRACKET
1-30 014400636 6|FF 7K Iaxe SET SCREW, SOCKET (CP) M4X6
1-31 $32600001 BlFrELYY SHAFT, ;T/TAKE-UP
1-32 532631001 BlFrErv7TUin BUSH, ; T/TAKE-UP SHAFT
1-33 532651001 | S4|F~Erb/i—-23 THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000 | S4|FE i THREAD TAKE-UP LEVER
1-33-2 $32632000 | 54(F>-EFZR BOSS, ; T/TAKE-UP
1-33-3 S46404001 | 108 |+~ Mm3X7 SCREW, PAN M3X7
1-34 014400636 | 24| 7F 7 F 146 SET SCREW, SOCKET (CP) M4X6
1-35 $32634001 6iFERYTY HOLDING SHAFT, ;T/TAKE-UP
1-36 $32635001 Bl|FrExRYTYL BUSH
1-37 532637000 | S4l7~ExkY HOLDER, ; T/TAKE-UP
1-38 $32638001 | S4|xv i3 SPRING
1-39 515629011 | 54(% 2> /vY DBXKS NEEDLE, DBXKS (#11)
1-40 $35632001 BlESY¥H s WASHER, PLAIN M8
1-41 536434001 6l ~EFA THREAD GUIDE, A
1-42 062400616 | 12|+ ~2Maxe SCREW, PAN M4X6
1-43 $40718001 G|FrrEFoX THREAD GUIDE, U
1-44 008400806 | 12|+ F>RA204x8 SCREW, TRUSS M4X38
2 018061636 | 24 |7+ KL F6X16 BOLT, SOCKET M6X16
3 025060236 | 24| HXFLUE WASHER, PLAIN M &
4 028060246 | 28|/<x¥H3R2-6 WASHER, SPRING 2-6
5 532582101 6|/ FEIF—AFFEAR NEEDLE BAR CASE BRACKET, R
6 532583101 6l r—ART AL NEEDLE BAR CASE BRACKET, L
155-962-118




E1

Nadelstangenvorrichtung (BES-962BC, 963BC) /
Mécanisme de la barre a aiguille (BES-962BC, 963BC) /
Mecanismo de la barra de aguja (BES-962BC, 963BC)

. #14:881% (BES-962BC, 963BC) / Needle bar mechanism (BES-962BC, 963BC) /
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E1.$H4ER % (BES-962BC, 963BC) / Needle bar mechanism (BES-962BC, 963BC) /

Nadelstangenvorrichtung (BES-962BC, 963BC) /

Mécanisme de la barre a aiguille (BES-962BC, 963BC) /
Mecanismo de la barra de aguja (BES-962BC, 963BC)

REF.NO. CODE QY T NAME OF PARTS R

7 532652001 12|71 FX AL PIN, W/SCREW

8 532653001 12| FEAFY NUT

9 113431002 | 12{##H % WASHER

44 $32598001 bjU=PHAE LINEAR GUIDE

45 018301036 | 24|77+ =)L R 3X10 BOLT, SOCKET M3X10
a7 542592001 6|RsRAN— 2 RSR BASE

48 018501436 18| 7+ b5X14 BOLT, SOCKET M5X14
49 062300416 1 36({F~M3xX4 SCREW, PAN M3X4
58 070699800 b|x =7y re99zz BALL BEARING, RADIAL 69922
59 $32639001 ol¥oryranhs— BEARING COLLAR

60 542624001 GlrFrEArz POSITIONING PLATE
61 018401036 12|FFF I bax10 BOLT, SOCKET M4X10
62 018501236 6|7+ # 0 h5X12 BOLT, SOCKET M5X12
63 025050236 bleSHHAFIIS WASHER, PLAINM 5
64 028050246 B|/NExYHIx25 WASHER, SPRING 2-5
65 062300816 | 12jF+~M3X8 SCREW, PAN M3X8
101 545101001 HrFFoi—3 A0 LABEL, 1 HEAD

102 545102001 1k FF =3 ~N2 LABEL, 2 HEAD

103 $45103001 UbmFron—3~n3 LABEL, 3HEAD

104 S45104001 1 b FFen—-5~04 LABEL, 4 HEAD

105 545105001 1| by F /e TANIE LABEL, 5 HEAD

106 545106001 1 rFFori—-S~ns LABEL, 68 HEAD
155-962-118
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E2 . §HERS{R (BES-1262BC, 1263BC) / Needle bar mechanism (BES-1262BC, 1263BC) /
Nadelstangenvorrichtung (BES-1262BC, 1263BC) /

Mécanisme de la barre a aiguille (BES-1262BC, 1263BC) /
Mecanismo de la barra de aguja (BES-1262BC, 1263BC)

11
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E2 . $14%B31% (BES-1262BC, 1263BC) / Needle bar mechanism (BES-1262BC, 1263BC)/
Nadelstangenvorrichtung (BES-1262BC, 1263BC) /
Mécanisme de la barre a aiguille (BES-1262BC, 1263BC) /
Mecanismo de la barra de aguja (BES-1262BC, 1263BC)

REF.NO. CODE QTY ExAT NAME OF PARTS RV
1 545504401 BlAUFRTIr—2127 3 NEEDLE BAR CASE ASSY, 12
1-1 S$45505001 glAUFELr=—212 NEEDLE BAR CASE, 12
1-2 532584101 VALK 3 NEEDLE BAR
1-3 32585001 | 72 UK RI IR SPRING, COMPRESSION
1-4 118735002 | 72|¥#H =% WASHER
1-5 $36153100 | 72|»wias T4 RUBBER, CUSHION
1-6 532587001 721533 F R Y- TOP DEAD CENTER STOPPER
1-7 018301036 | 72|7++H I +3X10 BOLT, SOCKET M3X10
1-8 $32588101 | 72|nUHo ¥ x NEEDLE BAR CLANIP
1-9 062350816 | 72]+~2035X8 SCREW, PAN M3.5X8
1-10 545506000 (YN ARV P I FELT PACKING, 12
1-11 $S45507001 67T bAHITI2 FELT SUPPORT, 12
1-12 062400816 | 12|+ ~z4xs SCREW, PAN M4X8
1-13 025040136 | 12|eS¥Hx+I V4 WASHER, PLAINS 4
1-14 S45506000 Gl7T sy E2 FELT PACKING, 12
1-15 $36505001 F2INUFE A FTF A THREAD GUIDE, ;N-BAR
1-16 536264001 | 727+ >35X35 SET SCREW, SOCKET (FT)M3.5X3.5
1-17 545508109 Gl IR —1273 UPPER COVER ASSY, 12
1-18 545584101 gl rrFhT1203 THREAD GUIDE ASSY, 12 ;UPPER
1-18-1 146924000 | 72|2vv v Fia THREAD BUSH
1-19 $48399001 6|lFHThEIF12A THREAD GUIDE, 12A ;INNER
1-20 008400806 | 36|+ k7 2 34x8 SCREW, TRUSS MdX8
1-21 545512009 Bln FHii—12 LOWER COVER, 12
1-22 Q08400806 | 12i+ 52148 SCREW, TRLUISS M4X8
1-23 S45585001 6|loHrbIFI27ZE THREAD GUIDE ASSY, 12 ;LOWER
1-23-1 $44927001 72|14 bAH IR SPRING
1-23-2 062300416 | 72[F~m3X4 SCREW, PAN M3X4
1-23-3 146924000 | 72j2LY F7va THREAD BUSH
1-24 Q08400806 | 12|+ FZ A14x8 SCREW, TRUSS M4X8
1-25 45515001 YAVE I F P Y GUIDE RAIL, 12 ;N-BAR
1-26 062400816 | 30(F+~D4x8 SCREW, PAN M4X8
1-27 545516001 6lr—A3yL—N12 RAIL FOR CASE, 12
1-28 062401016 | 24[+~2ax10 SCREW, PAN M4X10
1-29 545517001 652412 SPRING BRACKET, 12
1-30 014400636 6|7+ 7% z4x6 SET SCREW, SOCKET (CP) M4X6
1-31 $45518001 6lF BTz SHAFT, ;T/TAKE-UP
1-32 $32631001 6|lFrELve Ty BUSH, ; T/TAKE-UP SHAFT
1-33 $3265100% | 72| v ExL/i—7 1 THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000f 72|7Exlsi- THREAD TAKE-UP LEVER
1-33-2 $32632000 | 72|F~ExHZA BOSS, ;T/TAKE-UP
1-33-3 S46404001 | 144+~ M3X7 SCREW, PAN M3X7
1-34 014400636 | 24|77 £ 34X SET SCREW, SOCKET (CP) M4X6
1-35 545519001 BlFoELRiivoz HOLDING SHAFT, 12 ;T/TAKE-UP
1-36 532635001 6|F Bk dvia BUSH
1-37 $32637Q000 | 72|7>E®Y HOLDER, ; T/TAKE-UP
1-38 $32638001 | 72j8v#/12 SPRING
1-39 515629011 | 72|32 &> /1) DBXKS NEEDLE, DBXK5 {#11)
1-40 535632001 Gle>YH %8 WASHER, PLAIN M8
1-41 545520001 6|1 2FA12 THREAD GUIDE, A ;12
1-42 062400616 | 12|F~aMaxe SCREW, PAN M4X6
2 018061636 | 24|7F &) F6X16 BOLT, SOCKET M6X16
3 025060236 | 24|{eSHHXFIT6 WASHER, PLAINM 6
4 028060246 24|82 HHR 26 WASHER, SPRING 2-6
5 545532101 Bl Ey X KA TR NEEDLE BAR CASE BRACKET, R
6 545522101 ARAVE el S - K g8 NEEPLE BAR CASE BRACKET, L
7 532652001 12|1F XA PIN, W/SCREW
3 $32653001 122{FFAFY b NUT
155-C62-118
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E2 . $+#E3{% (BES-1262BC, 1263BC) / Needle bar mechanism (BES-1262BC, 1263BC) /
Nadelstangenvorrichtung (BES-1262BC, 1263BC) /
Mécanisme de la barre a aiguille (BES-1262BC, 1263BC) /
Mecanismo de la barra de aguja (BES-1262BC, 1263BC)

13
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E2 . $HIERAE (BES-1262BC, 1263BC) / Needle bar mechanism (BES-1262BC, 1263BC)/
Nadelstangenvorrichtung (BES-1262BC, 1263BC) /
Mécanisme de la barre a aiguille (BES-1262BC, 1263BC)/
Mecanismo de la barra de aguja (BES-1262BC, 1263BC)

REF.NO. CODE QTY =i NAME OF PARTS R

9 113431002 12 (8 H*> WASHER

44 S4552310% BlUZF7HT K320 LINEAR GUIDE, 320

45 018301036 | 24| 7#+J- F3X10 BOLT, SOCKET M3X10

a7 542592001 6|RSRN— 2 RSR BASE

48 018501436 1817+ 40 F5X14 BOLT, SOCKET M5X14

49 062300416 | 36|+ ~OMix4 SCREW, PAN M3X4

58 070699800 O|® v L7699z BALL BEARING, RADIAL 6992Z

59 $32639001 ely o anni- BEARING COLLAR

60 542624001 Gl FFATH POSITIONING PLATE

61 018401036 12|7FF N b axi10 BOLT, SOCKET M4X10

62 (18501236 6|7+ FHEI F5XI2 BOLT, SOCKET M5X12

63 025050236 6lESHFHRFLYIS WASHER, PLAINM 5

64 028050246 6l/IxFHR2SE WASHER, SPRING 2-5

65 062300816 | 12|F+~am3x8 SCREW, PAN M3X8

101 545101001 Hrw T -3~ LABEL, 1 HEAD

102 545102001 1 rmdre =3~ LABEL, 2 HEAD

103 545103001 Pl hyFFrii=3ARN3 LABEL, 3 HEAD

104 545104001 1 b FFrori—3x0s LABEL, 4 HEAD

105 545105001 TirFF =5 ~hS LABEL, 5 HEAD

106 545106001 1 by FFornN=—5~X)6 LABEL, 6 HEAD
155-C62-118
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F1 . U1 R/EBE{R (BES-962BC, 963BC) / Needle bar flip-up mechanism (BES-962BC, 963BC) /
Nadelstangehochstellung (BES-962BC, 963BC) /
Mécanisme de sautée de la barre & aiguille (BES-62BC, 963BC} /
Mecanismo del lanzador de barra de aguja (BES-962BC, 963BC)

1-2¢
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F1. $H4EE) 818 /EBI % (BES-962BC, 963BC) / Needle bar flip-up mechanism (BES-962BC, 963BC) /
Nadelstangehochstellung (BES-962BC, 963BC) /
Mécanisme de sautée de la barre 2 aiguille (BES-962BC, 963BC) /
Mecanismo del lanzador de barra de aguja {BES-962BC, 963BC)

REF.NO. CODE |aqTr Y NAME OF PARTS RV
1 S42646301 1|FTafY 7273 CHANGE BOX ASSY
1-1 544697001 1FIo UKy 2R CHANGE BOX
1-2 544686001 1|Fx¥hs— CHANGE BOX COLLAR
1-3 014060632 2|F+4 K 16X6 SET SCREW, SOCKET (CP) M6X6
1-4 S44690001 1NHLLY TR CAM SHAFT
1-5 $17390001 1\ FITo¥H A CHANGE CAM
1-6 012500536 2{FFEF5X5 SET SCREW, SOCKET (FT) M5X5
1-7 $42632100 152 F—-5CT7 2 PULSE MQTOR ASSY, C
1-8 018401236 A7+ HF 4 raxi2 BOLT, SOCKET M4X12
1-9 028040246 Al xyHr24 WASHER, SPRING 2-4
1-10 025040136 dlesHHizxyava WASHER, PLAINS 4
1-11 S42628051 1|FTLFL—Aa BEVEL GEAR, A
1-12 014400636 2|7+ K Zaxe SET SCREW, SOCKET {CP) M4X6
1-13 $17401051 NET A ! CAM GEAR, B
1-14 014400636 2|7PFoHEZaAXE SET SCREW, SOCKET (CP) M4X6
1-15 $32647001 1l#x¥vao~=-2 CHANGE ROLLER BASE
1-16 532648001 g|lhLa0EY K CAM ROLLERSET
1-17 021500103 g|Fv k1225 NUT, 1 M5
1-18 028050246 Sl xFHr25 WASHER, SPRING 2-5
1-19 004401003 2+ 72 Y10 SCREW, FLAT M4X10Q
1-20 S44685001 2|V ay BUSH, FLANGE
1-21 014500832 2|7+ 7 H i5x8 SET SCREW, SOCKET (CP} M5X8
1-22 S42630101 2FT -2 K4 CHANE CASE BRACKET
1-23 $32598001 1|\V=PHS K LINEAR GUIDE
1-24 018301036 4|7+ F N b 3K10 BOLT, SOCKET M3X10
1-25 062300506 8|+ ~13X5 SCREW, PAN M3X5
1-26 S40727100 1RFLFA-—2F 32 POTENTIOMETER ASSY
1-27 $42631000 1|EKFrvIAA—412 POTENTIOMETER PLATE
1-28 025100236 1|esH¥HxrFa210 WASHER, PLAINM 10
1-29 542645000 |l =P )| CHANGE PULLEY
1-30 014400636 2|FF TR EaxE SET SCREW, SOCKET (CP) M4X6
1-31 014300832 2{7F 7 HE IM3INB SET SCREW, SOCKET (CP) M3X8
2 542445001 J|7HFENH 7 Z8X25 BOLT, SOCKET (5/P WASHER) M8X25
5 012400436 2|F+E5axa SET SCREW, SOCKET (FT} M4X4

155-962-122
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Fz.

$HE)¥EIR4EBAE (BES-1262BC, 1263BC) / Needle bar flip-up mechanism (BES-1262BC, 1263BC) /
Nadelstangehochstellung (BES-1262BC, 1263BC) /

Mécanisme de sautée de la barre a aiguille {(BES-1262BC, 1263BC) /

Mecanismo del lanzador de barra de aguja (BES-1262BC, 1263BC)

1-27
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E2  4+EE IR YERY (% {(BES-1262BC, 1263BC) / Needle bar flip-up mechanism (BES-1262BC, 1263BC)/
Nadelstangehochstellung (BES-1262BC, 1263BC)/
Mécanisme de sautée de la barre a aiguille (BES-1262BC, 1263BC) /
Mecanismo del lanzador de barra de ggLuja (BES-1262BC, 1263BC)

REF.NO. CODE Q'TY = NAME OF PARTS RIVK

1 545524201 t1FIT PRV 7129 2 CHANGE BOX ASSY, 12

1-1 $45526101 1Fr ¥Ry 2 R12 CHANGE BOX, 12

1-2 $45529001 1|Basv7 b CAM SHAFT

1-3 517390001 1Fxovhi CHANGE CAM

1-4 012500536 2|7 +ES5%5 SET SCREW, SOCKET (FT) M5X5
1-5 544685001 VAP Ak BUSH, FLANGE

1-6 542632100 1wz E—2C7 3 PULSE MOTOR ASSY, C

1-7 018401236 4| FHH N+ axi2 BOLT, SOCKET M4X12

1-8 028040246 Az HFHR2-4 VWASHER, SPRING 2-4

1-9 025040136 AleS¥HErAIL WASHER, PLAINS 4

1-10 545095001 TFYLxv—A BEVEL GEAR, A

1-1 014400636 2lPr oK zaxe SET SCREW, SOCKET (CP) M4X6
1-12 $45099001 IELF % Lt BEVEL GEAR, B

1-13 014060632 2|7FoHzexe SET SCREW, SOCKET (CP) M6X6
1-14 545530001 Yo oEe—a REDUCTION GEAR, A

1-15 $23651001 2|7+ Sexeky A SET SCREW, SOCKET (FT) M&X6
1-16 021060106 21334V +6 NUT, 1 M6

1-17 012500536 2| 7FEZ5X5 SET SCREW, SOCKET (FT) M5X5
1-18 545531001 1 vo¥v—8 REDUCTION GEAR, B

1-19 014400636 2|7+ o X 2axe SET SCREW, SOCKET (CP) M4X6
1-20 545533001 1|ty b SENSOR SHAFT

1-21 012500536 1|7+ EFEXS SET SCREW, SOCKET (FT) M5X5
1-22 $45537001 MFzryaos—2127 % CHANGE ROLLER BASE ASSY, 12
1-2241 545534001 1|z yaon~—-212 CHANGE ROLLER BASE, 12
1-22-2 047300642 ZIA 7TV FEAWS PIN, SPRING ROLL AW3

1-23 $32648001 12| 420€Y b CAM ROLLER SET

1-24 021500103 12|+ b13-25 NUT, 1 M5

1-25 028050246 | 12| TFHRX25 WASHER, SPRING 2-5

1-26 545535101 WFIrShr—2F4a CHANGE CASE BRACKET

1-27 $45536101 1 =FH1 K370 LINEAR GUIDE, 370

1-28 018301036 | 12|74 +3X10 BOLT, SOCKET M3X10

1-29 018300836 4|7+ E N 3% BOLT, SOCKET M3X8

1-30 540727100 1|FFat-—573 POTENTIOMETER ASSY

1-31 545538000 NEFLvTA—-R 1512 POTENTIOMETER PLATE, 12
1-32 062400616 2|+ ~amaxe SCREW, PAN M4X6

1-33 S46830000 1\# 7% —Bl% PLATE, ;REDUCT-GEAR (B}

1-34 025100236 tes¥FHFFIII0 WASHER, PLAIN M 10

1-35 542645000 1Frzro7-1) CHANGE PULLEY

1-36 014400636 2|PF oK 2ax6 SET SCREW, SOCKET (CP) M4X6
1-37 525664000 2l — BRI #6 CORD HOLDER, 6N

1-38 062400616 2|F~amaxe SCREW, PAN M4X6

2 542445001 4|7 F+FEN b7 I8X25 BOLT, SOCKET (5/P WASHER) M8X25

<HWEREA by /- > «< Using the transport for stopper>

10 S45582001 1avsaFrary FIXING BRACKET

11 S46831001 tlzvoasaa+Is FIXING BRACKET, B

12 018061636 6|7+ bex16 BOLT, SOCKET M6X16

13 1 028060246 JAES i E PR WASHER, SPRING 2-6

14 025060236 BilE3YHArFIIE WASHER, PLAINM 6

18 012400836 2|7+ T74X8 SET SCREW, SOCKET (FT) M4X8
155-C62-122
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Mecanismo de la prensa tela

G1 . # 4% / Presser foot mechanism / Stoffdriickerful3 / Mécanisme de pied presseur /
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G1.48 T % / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur/
Mecanismo de la prensa tela

REF.NO. CODE _ |QTY B X1 NAME OF PARTS RMA
1 542292201 oYY ELSFLEY b TUBULAR ROUND ARMSET, L
141 542291151 B|YYE/ITLYE TUBULAR ROUND ARM ASSY, L
1-2 532775000 YRRty AT S SPRING, COMPRESSION
1-3 U08671003 | 12|+-F~Nt L A3XSDB SCREW, PAN (5/P WASHER) M3X5
1-4 542289101 12[aF71E FIXED PIN
1-5 503695001 12|14 #H 26 WASHER, PLAIN 6
1-6 028060246 | 12114 %26 WASHER, SPRING 2-6
1-7 $42288001 121251 bni— FIXED LEVER
1-8 532885001 12|Lit—E LEVER PIN
1-9 048020346 { 24|~ A 7JE2 RETAINING RING, E2
1-10 552259001 BV UE/sPFHYI HOLDER PLATE
1-11 060400616 | 12)/34 > Fmaxe SCREW, BIND M4X6
2 542295201 GlvU TS DFREY b TUBULAR ROUND ARM SET, R
2-1 $42294151 6| YUY ESITRTE TUBULAR ROUND ARM ASSY, R
2-2 $32775000 6|7 oAYITINX SPRING, COMPRESSION
2-3 Uo8671003 | 12| +-F~tLZA3XSDB SCREW, PAN (5/P WASHER) M3X5
2-4 542289101 12fa57 1K FIXED PIN
2-5 S03625001 12|44 %6 WASHER, PLAIN &
2-6 028060246 | 1282 H %26 WASHER, SPRING 2-b
2-7 542288001 12|05 1 Li—~ FIXED LEVER
2-8 532885001 12— LEVER PIN
29 048020346 | 24|k xJE2 RETAINING RING, E2
2-10 552259001 BlYUE/yFHYT HOLDER PLATE
2-11 060400616 | 12]/31 > FMAXE SCREW, BIND M4X6
<iigi T U 7285X410mm> < Sewing area "285X410mm"” >
17 542330001 6|y 7 730%437 & TUBULAR FRAME SET, 30X43
17-1 542331001 6|H 7 7 230X437 % SQUARE FRAME ASSY, 30X43
17-1-1 S42332001 6|3 7 730X43V + SQUARE FRMALE, 30X43 ;OUTER
17-1-2 $32798001 6|7V AHT— COLLAR
17-1-3 532799001 S R S SVl Y NUT, M4
17-1-4 533802001 6|79 ARTMa SCREW, M4
17-1-5 $36043000 e|7yI TR SPRING, COMPRESSION
17-2 542334001 121y 49 h+9D HOLDER, D
17-3 062401416 | 24|+ ~D04X14 SCREW, PAN M4X14
17-4 021400206 | 224|233V h4 NUT, 2 M4
" USAIR B
—MmA4 7Y 3 8 | " For USA & Option parts for general”
<fEH T FES5X100mm> < Sewing area “85X100mm” >
21 539101001 12|y 92 2—-109 % TUBULAR FRAME ASSY, 10
21-1 539103001 12077 —10Y b TUBULAR FRAME, 10 ;OUTER
21-2 $32798001 121790487~ COLLAR
21-3 532799001 12|72 4+% FMa NUT, M4
21-4 533802001 12|02 L 2323Ma SCREW, M4
21-5 536043000 | 12|99 3R SPRING, COMPRESSION
21-6 539104001 28|V Y29 hFIC HOLDER, C
21-7 061300616 | 36|# 7 33X6 SCREW, FLAT M3X6
<N 7115X130mm> < Sewing area "115X130mm” >
21 539105001 12w 79 —137 3 TUBULAR FRAME ASSY, 13
21-1 539107001 12|y v v—13v b TUBULAR FRAME, 13 ;OUTER
21-2 532798001 121|792 24075 — COLLAR
21-3 532799001 1229 A5V M4 NUT, M4
21-4 $33802001 1277 L X 2T M4 SCREW, M4
21-5 536043000 | 12|7o3 2% SPRING, COMPRESSION
21-6 539104001 241wy 2 hFIC HOLDER, C
21-7 061300616 | 36]% > 13x6 SCREW, FLAT M3X6
155-962-201
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G1. IR/ Presser foot mechanism / Stoffdrickerfull / Mécanisme de pied presseur /
Mecanismo de la prensa tela

21

REF.NO. CODE__ |Q7Y B2 X1 NAME OF PARTS RMY
" USA, EC, MEXm B “ For USA, EC & MEX
—REEA T s " Option parts for general”

<HH I 7285X410mm> < Sewing area “285X410mm” >

23 542330001 6wy 7v30X434 8 TUBULAR FRAME SET, 30X43

2341 542331001 6|5 7730%43%7 3 SQUARE FRAME ASSY, 30X43

23-1-1 542332001 6iHn 77 730%X43V b SQUARE FRMAE, 30X43 ;QUTER

23-1-2 $32798001 67 aAnS~ COLLAR

23-1-3 532799001 Gl77LAFY b4 NUT, M4

23-1-4 533802001 674 AR SMa SCREW, M4

23-1-5 536043000 6|7 vayix SPRING, COMPRESSION

23-2 542334001 12|9 v 2Hh %D HOLDER, D

23-3 062401416 { 24|+ ~04ax14 SCREW, PAN M4X14

23-4 021400206 | 24|23 2+ b4 NUT, 2 M4
<RI 7S160mm> <Sewing area "g160mm”> | -

96 549377001 12|07 7—-167 % TUBULAR FRAME ASSY, 16

96-1 S49378001 12| w27 —169 % TUBULAR FRAME, 16 ;INNER

96-2 549371001 12i= 77 —16v bk ROUND FRAME, 16 ;QUTER

96-3 532798001 122|722 405~ COLLAR

96-4 532799001 | 12|77 A+Y M4 NUT, M4

96-5 533802001 12|72 A x9Ma SCREW, M4

96-6 536043000 12i7 230k SPRING, COMPRESSION

96-7 549379001 28|02 hFTE HOLDER, E

96-8 062300616 | 72| ~am3xs SCREW, PAN M3X6
<fgRxr ) 7S190mm> <Sewing area "2190mm"” > )

96 549380001 B|vv 7y —1973 TUBULAR FRAME ASSY, 19

96-1 549381001 by v 2 —197 % TUBULAR FRAME, 19 ;INNER

96-2 $49375001 Bl=77—19Y b ROUND FRAME, 19 ;0UTER

96-3 532798001 6|77 xn5— COLLAR

96-4 532799001 GI7T L AFY FMa NUT, M4

96-5 533802001 Bl7 7 LA xTMa SCREW, M4

96-6 536043000 6(7yaunx SPRING, COMPRESSION

96-7 549379001 12|99 790+ JE HOLDER, E

96-8 062300616 | 36(+~aM3X6 SCREW, PAN M3X6
"FToaLBmE" " OPTION PAARTS “
<#HHIUFS30MmmMm> <Sewing area "@30mm"” >

41 515623000 6 7rynxE /07 —07 TUBULAR ROUND FRAME, TFA-07
<8I U FS50mm> <Sewing area "@50mm"“ >

41 515624000 6|7v0F /797 —-09 TUBULAR ROUND FRAME, TFA-09
<gHI)7280mm> <Sewing area "@80mm" >

41 515625000 6lzyaxE /249 —12 TUBULAR ROUND FRAME, TFA-12
<#EIY72110mm> <Sewing area “@110mm" >

41 515626000 6|7y OE/ T4 —15 TUBULAR ROUND FRAME, TFA-15
<$ERI U 7S140mm> <Sewing area "@140mm" >

41 $35655001 6|7v0E/ V7718 TUBULAR ROUND FRAME, TFA-18
<#g3T ) 7205X200mm> < Sewing area “205X200mm” >

46 $15627000 6770/ 79 —24%24 TUBULAR ROUND FRAME, TFA-24X24
<HEE I U F285X215mm> < Sewing area "285X215mm” >

46 515628000 Bl7o0F /77 —24X30 TUBULAR ROUND FRAME, TFA-24X30
<#NIT Y 7410X200mm> < Sewing area “410X260mm"” >

46 536455001 3|7y 0F /T Y —32X45 TUBULAR ROUND FRAME, TFA-32X45

155-962-201




G1. 38 I B8{% / Presser foot mechanism / StoffdrickerfuB / Mécanisme de pied presseur/

Mecanismo de la prensa tela

REF.NO. CODE |a7Ty ErAq NAME OF PARTS R
AT g " OPTION PAARTS “
<HBHI730XS50mm> <Sewing area "30X50mm” >

21 544700001 BiY YT —057 % TUBULAR FRAME ASSY, 05
21-1 544702001 G|y —05Y/ b TUBULAR FRAME, 05 ;OUTER
21-2 $32798001 |77 ANS— COLLAR
21-3 $32799001 6P LAFY ML NUT, M4
21-4 533802001 AP EE ST SCREW, M4
21-5 $36043000 6|7 ARR SPRING, COMPRESSION
21-6 539104001 12§y w79 H8+7cC HOLDER, C
21-7 061300616 | 36|43 33X6 SCREW, FLAT M3X6
<#gix 1 755X70mm> < Sewing area “55X70mm” >
21 544703001 G|V e—077 3 TUBULAR FRAME ASSY, 07
21-1 544705001 e{vv 72 —07v k TUBULAR FRAME, 07 ;OUTER
21-2 §$32798001 6|77 AHT— COLLAR
21-3 532799001 G| L AFY ML NUT, M4
21-4 $33802001 6l77 L ARINA SCREW, M4
21-5 $36043000 6|73 n3 SPRING, COMPRESSION
21-6 $39104001 12(vyw792Hh+9C HOLDER, C
21-7 061300616 | 36|43 33X SCREW, FLAT M3X6
900 545101001 2 b FF =5 { ABEL, 1 HEAD
901 45102001 20bFFn—3~I2 LABEL, 2 HEAD
902 545103001 2 FF -3 ~L3 LABEL, 3 HEAD
903 545104001 2ipFF IS AL LABEL, 4 HEAD
904 545105001 2l b FHF =5 ANS LABEL, 5 HEAD
905 S45106001 2t FF -~ nILE LABEL, 6 HEAD
"R EES “ For Supply parts “
<S=zgmm,L=21mm> <Sz8mm,L=21mm>
49 $33207000 1ZoFasbrain ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S=8mm,L=23mm>
49 533208000 17273t rxizz ADIJUSTING SCREW, 23
<S=8mm,L=27mm> <S=8mm,L=27mm>
49 533203000 7o F3Aoes 227 ADJUSTING SCREW, 27
<S=8mm,L=31Tmm> <S=8mm,L=31mm>
49 $29634001 HPeFaneYyxiL ADJUSTING SCREW, L
155-962-201
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G2 . T Bi{% / Presser foot mechanism / Stoffdrickerfu3 / Mécanisme de pied presseur /
Mecanismo de ia prensa tela

—— ——— — — — ——— — —
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G2 .18 T B91% / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur/

Mecanismo de la prensa tela

REF.NO. CODE QTY A NAME OF PARTS R
3 $52273001 1es223 7L —4ALNTY HOLDER BASE FRAME ASSY, N
3-1 552268001 1eES7232 7L —4LCNTZ HOLDER BASE FRAME ASSY, C ;N
3-11 552269001 1ez793m 7L —4CN HOLDER BASE FRAME, C;N
3-1-2 $51953000 QAU TINRN FELT, N
3-2 §52274001 12773071 —4LN HOLDER BASE FRAME, L ;N
3-3 §52275001 1|e%27737 71— 4RN HOLDER BASE FRAME, R ;N
3-4 §52266001 1{ZL—Ll Y1 8RN FRAME CONNECTING PLATE, R ;N
3-5 S42297001 12|# 23V FMe NUT, SQUARE M6
3-6 018061036 | 12|7+#FJ F6x10 BOLT, SOCKET M6X10
3-7 025060236 | 12jE>¥H2FI1V6 WASHER, PLAIN M 6
3-8 $42446001 8|7+ FI b7 I6XI BOLT, SOCKET {S/P WASHER) M6X14
39 $52276001 d|#H 7+ k2MB NUT PLATE, W/2-M6, 2-M4
3-10 S$42321001 AL — Ll UL BT R FRAME CONNECTING PLATE ASSY, F
3-11 018401236 | 32|7++HN FaX12 BOLT, SOCKET M4X12
3-12 025040236 | 32(c>¥HxFa4 WASHER, PLAIN M 4
3-13 542326001 e o bV IL—L7 i HOLDER BASE SETTING FRAME ASSY
3-14 060401016 | 21{s341 > Fax10 SCREW, BIND M4X10
3-15 $52267001 17— LL > 142LN FRAME CONNECTING PLATE, L ;N
3-16 062400816 4|+ ~D04ax8 SCREW, PAN M4X8
<#E3 T ) 7285X410mm> < Sewing area "285X410mm" >
16 S43473001 BT 730%437 2 SQUARE FRAME SET, 30X43
16-1 542331001 6|H 77 730X437 3 SQUARE FRAME ASSY, 30X43
16-1-1 542332001 6|77 730X43V b SQUARE FRMAE, 30X43 ;OUTER
16-1-2 $32798001 BlT7vvahIT— COLLAR
16-1-3 532799001 6|77 A+ M4 NUT, M4
16-1-4 $33802001 6|77 AT SCREW, M4
16-1-5 $36043000 AeEZELIAES SPRING, COMPRESSION
16-2 543471001 6les7oh+daL HOLDER, BL
16-3 543472001 657 2HF7BR HOILDER, BR
16-4 062401216 | 24|F-~2M4axi2 SCREW, PAN M4X12
16-5 021400206 | 24(232+V b4 NUT, 2 M4
<HNT ) FA450X305mm> <Sewing area "450X305mm" >
18 $33804101 B|k5T730X48%7 £ SQUARE FRAME SET, 30X48
18-1 §$32795101 6|77 730X487 3 SQUARE FRAME ASSY, SPFA-30X48
18-1-1 5327932001 6|H 7 730X48Y b+ SQUARE FRAME, 30X48 ; OUTER
18-1-2 $32798001 677 ART— COLLAR
18-1-3 $32799001 Bl|7o Ay ima NUT, M4
18-1-4 $33802001 6|77 A2 IMA SCREW, M4
18-1-5 $36043000 6|773/ % SPRING, COMPRESSION
18-2 $33805001 6|57 7h+7AR HOLDER, AR
18-3 533806001 Gles72Hh+FAL HOLDER, AL
18-4 062401216 | 24|+ ~amaxiz SCREW, PAN M4X12
18-5 021400206 | 24(2>23Y b4 NUT, 2 M4
"F#Ta B " OPTION PARTS “
<FHERHE > < For setting the holderr base assy>
19 546999001 12| = 3% ¥maB KNOB SCREW, M4B
20 $52271001 |y s P oNT 2 SASHES FRAME ASSY, N
20-1 52270001 2|27 233N SASHES FRAME, N ;HORIZONTAL
20-2 $42317001 2P r098 T SASHES FRAME, ;VERTICAL
20-3 $32791000 | 16{¥=a>2 )Y 7290 CLIP, 290
20-4 536408000 Al a )y T220 CLIP, 220
20-5 060401016 | 22}/571 > F4Xi0 SCREW, BIND M4X10

155-962-201
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G2 . ¥ TB8{% / Presser foot mechanism / Stoffdrickerfu3 / Mécanisme de pied presseur /
Mecanismo de la prensa tela

"I a R
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G2 . ¥ TR / Presser foot mechanism / StoffdrickerfuB / Mécanisme de pied presseur/
Mecanismo de la prensa tela

REF.NO. CODE {qQTY B A NAME OF PARTS

"FTa W& " OPTION PARTS ”
<hegl T U 7285X410mm> < Sewing area "285X410mm” >

62 $43473001 12|57 930X437 X SQUARE FRAME SET, 30X43

62-1 S42331001 | 12|# %7 730X437 3 SQUARE FRAME ASSY, 30X43

62-1-1 $42332001 | 12|%H %7 7730X43Y b SQUARE FRMAE, 30X43 ;OUTER

62-1-2 $32798001 | 12|74 v 2Ah5— COLLAR

62-1-3 $32799001 | 12|79 A+ Y FMa NUT, M4

62-1-4 533802001 12|77 AxPM4 SCREW, M4

62-1-5 $36043000 | 12|73 v% SPRING, COMPRESSION

62-2 543471001 12|37 7HFFBL HOLDER, BL

62-3 543472001 | 12|57 2 #+JBR HOLDER, BR

62-4 062401216 | 48(F~amax12 SCREW, PAN M4X12

62-5 021400206 | 48f2>2+V ka4 NUT, 2 M4
<HEIY7F2175mm> <Sewing area "@175mm”“ >

24 515642001 6|T7721 ROUND FRAME, SPF-21
<H@EHIV7T210mm> <Sewing area "@210mm" >

24 515646001 6lT>772s ROUND FRAME, SPF-25

<#t$ T 7205X200mm > < Sewing area “205X200mm" >

26 515650001 6|Ho T 2ax24 SQUARE FRAME, SPFA-24X24
<#g ) 7415X170mm> < Sewing area "415X170mm” >
26 $15654001 B|#1 7 7745423 SQUARE FRAME, SPFA-45X23
<3z U 7415X215mm> < Sewing area "415X215mm” >
26 515658001 6| A4 7245527 SQUARE FRAME, SPFA-45X27
<#HH T U 7415X260mm > < Sewing area "415X260mm” >
26 S15660001 B|# 7 774532 SQUARE FRAME, SPFA-45X32
"R ARG " For Supply parts
<S=8mm,L=21mm> <S=8mm,L=21Tmm>
49 $33207000 12oFanesxsa ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S=8mm,L=23mm>
49 533208000 1(weFamerxi23 ADJUSTING SCREW, 23
A <$=8mm,La27mm> <S§=8mm, L=27mm>
: 49 $33209000 1|72 F30t15xY27 ADJUSTING SCREW, 27
<S5=8mm,L=31mm> <S=8mm,L=31mm>
49 529634001 17eFameyaiL ADJUSTING SCREW, L

155-962-201



G3 . #RIBAf% (47> 3 »BBR)/ Presser foot mechanism (Option parts) / Stoffdriickerful3 (Sonderzubehdr) /
Mécanisme de pied presseur (Pigces en option) / Mecanismo de la prensa tela (Piezas opcionales)

155-862-201
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G3 .3 I RS{% (7 & 3 > BB fh) / Presser foat mechanism (Option parts)/ stoffdrickerfuBd (Sonderzuhehdr) /

Mécanisme de pied presseur (Pigces en option) / Mecanismo de |a prensa tela (Piezas opcionales)

REF.NO. CODE Q7Y [ NAME OF PARTS RM
53 536400001 6|2—LTv73 NAME FRAME ASSY
53-1 536399001 BIF—LT7AA712 NAME FRAME PLATE
53-2 520012001 B|A A= SPACER
53-3 509823101 B2 FTFL—rT S SLIDE PLATE ASSY
53-4 S09830101 6|1 xR SPRING, PLATE A
535 509827001 BlAY T AN~Y SPACER, PRESSER
53-6 509828101 6|7vAHT FRAME PRESSER PLATE
53-7 062671014 | 42} ~2357-40X10 SCREW, PAN SM3.57-40X10
53-8 028350243 | 42|12 ¥H 235 WASHER, SPRING 2-3.5
53-9 025350236 | 18| H¥HXxF1735 WASHER, PLAIN M 3.5
<HHIUTFS105mm> <Sewing area "@105mm"” >
54 532945001 6|7 7Aav 3 HOOP ASSY, A
<#ERTUFEST7TSMmM> < Sewing area "@75mm” >
55 532946001 6|7uBY 2 HOQOP ASSY, B
<#HxT U 7E25mm> < Sewing area “@25mm” >
56 532947001 B|77C7 2 HOOP ASSY, C
<iEEIT U 760X25mm > <Sewing area "60X25mm” >
57 532948001 IR io b i HOOP ASSY, D
<HH T U 725X60mm> < Sewing area "25X60mm"” >
58 $32949001 6|77EY X HOOP ASSY, E
<M T U 785X60mm > < Sewing area "85X60mm” >
59 509848001 Glv7xV a7 MAGNETIC CLAMP, 70X90
<#¥x U F120X50mm > < Sewing area "120X50mm” >
60 157340101 BT T773X67 3 HOOP ASSY, 3X6
<#H®T U 755X25mm> <Sewing area "55X25mm” >
61 S30580001 677673 HOOP ASSY, G
" m A ” For Supply parts ”
<HPA~G, B3~6H B> < Lommon parts for "hoop A~G &3X6" >
54-1 121764001 6|42 SPRING
54-2 021670203 6|+ v k2357 NUT, 2 SM3.57
155-962-201
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G4 . IBIBER (A7 3 > 88&)/ Presser foot mechanism (Option parts) / Stoffdriickerfull (Sonderzubehor) /
Mécanisme de pied presseur (Pigces en option) / Mecanismo de la prensa tela (Piezas opcionales)

165-962-201
20



G4. B IRE{E (o 7 5 > EB&) / Presser foot mechanism (Option parts) / StoffdriickerfuB (Sonderzubehdr) /
Mécanisme de pied presseur {Pidces en option) / Mecanismo de ia prensa tela (Piezas opcionales)

REF.NC. CODE Q'TY Xt NAME OF PARTS RV
<HMI ) 7220X225mm> < Sewing area “220X225mm" >
67 $44715001 12V 07 423X247 X TUBULAR FRAME SET, 23X24
67-1 $44714001 12| H 9 7723X247 X SQUARE FRAME ASSY, 23X24
67-1-1 544713001 12|54 7 723X24Y SQUARE FRAME, 23X24 ;OUTER
67-1-2 532798001 12(79 9 24A7F~ COLLAR
67-1-3 $32799001 | 12|72 2 a2V bmd NUT, M4
67-1-4 533802001 12|72+ AxIMa SCREW, M4
67-1-5 S36043000 12| o23unzx SPRING, COMPRESSION
67-2 $32797001 24| w22 hFIA HOLDER, A
67-3 062401416 | 48|+~34x14 SCREW, PAN M4X14
67-4 021400206 § 48|23+ h4 NUT, 2 M4
_____________________ I U SO U U E PSPPI UPRPRFRS S
<RI ) 7225X215mm> < Sewing area “"225X215mm” >
68 544716001 6leSv 23240 2 SQUARE FRAME SET, 23X24
68-1 544714001 Ql|h 7T 723247 % SQUARE FRAME ASSY, 23X24
68-1-1 544713001 6|Hh 77 723X24V b SQUARE FRAME, 23X24 ;0UTER
68-1-2 532798001 6|72 AnT~ COLLAR
68-1-3 532799001 6|72 A+ Y PMA NUT, M4
68-1-4 533802001 Bl7v7 AT IMS SCREW, M4
68-1-5 536043000 bl7ramix SPRING, COMPRESSION
68-2 S44734001 6l 7nFYCR HOLDER BASE CLAMP, CR
68-3 544733001 6leswah+icL HOLDER BASE CLAMP, CL
68-4 062401216 | 24|F+~2amax12 SCREW, PAN M4X12
68-5 021400206 | 24|23+ b4 NUT, 2 M4
<8I U 7220X415mm > < Sewing area “220X415mm" >
69 544720001 6|v ¥ 7 723X437 X TUBULAR FRAME SET, 23X43
659-1 544719001 Gi{h 777230437 3 SQUARE FRAME ASSY, 23X43
69-1-1 $44718001 6|h 777 23%430 b SQUARE FRAME, 23X43 ;OUTER
69-1-2 532798001 6|77 RxhT~ COLLAR
69-1-3 532799001 6|77 AFY RMA NUT, M4
69-1-4 $33802001 6|77 xRrIMA SCREW, M4
69-1-5 $36043000 6|F7 I SPRING, COMPRESSION
69-2 532797001 12| vy 72h+7A HOLDER, A
69-3 062401416 | 24|F~24X14 SCREW, PAN M4X14
69-4 021400206 | 24|22 k4 NUT,2M4
<#ESI TV 7415X220mm> < Sewing area "415X220mm” >
70 544721001 6|37 723X43 7 X SQUARE FRAME SET, 23X43
70-1 $447 19001 6|hv7723%037 2 SQUARE FRAME ASSY, 23X43
70-1-1 44718001 6|7 27723543V b SQUARE FRAME, 23X43 ;OUTER
70-1-2 $32798001 6|77 xhT - COLLAR
70-1-3 532799001 6|77 LAY FMA NUT, M4
70-1-4 533802001 6|77 A3 IM4 SCREW, M4
70-1-5 536043000 6|7v 3Nz SPRING, COMPRESSION
70-2 $43471001 B> 2Ah+ JBL HOLDER, BL
70-3 543472001 6l 7HhFVBR HOLDER, BR
70-4 062401216 | 24|F~aM4ax12 SCREW, PAN M4X12
70-5 021400206 | 24j232+V +4 NUT, 2 M4
<fgT ) 7285X270mm> < Sewing area "285X270mm” >
71 544725101 12| 7730X28% % TUBULAR FRAME SET, 30X28
71-1 S44724101 12|{h 7 7 730X287 2 SQUARE FRAME ASSY, 30X28 ;0UT.
71-1-1 S44723001 12|77 7 730Xx28Y b+ SQUARE FRAMIE, 30X28 ;OUTER
71-1-2 532798001 12|75 2405 — COLLAR
71-1-3 532799001 12{72 A+ M4 NUT, M4
155-962-201
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G4 . I IBIR (o 73 a  88&)/ Presser foot mechanism (Option parts) / Stoffdriickerfu3 (Sonderzubehor) /

Mécanisme de pied presseur (Pigces en option) / Mecanismo de la prensa tela (Piezas opcionales)

67-1-2

67-1-4

73-1-3

@
67-1-5

—
F =1=- o
Slﬂ"‘/

S—

98-2 98-3

98-1-1
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S
S
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G4 .18 T (R (4 7 & 3 > 8B&h) / Presser foot mechanism (Option parts) / StoffdrickerfuB (Sonderzubehor) /
Mécanisme de pied presseur (Piéces en option) / Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE _ [a'TY PEE NAME OF PARTS RIV
<#2$iT ) 7285X270mm> <Sewing area "285X270mm” >
71-1-4 533802001 12{7 7 Y ARIVa SCREW, M4
71-1-5 536043000 | 12|77 3wix SPRING, COMPRESSION
71-2 S42334001 24lvv2vha+io HOLDER, D
71-3 062401416 | 48|+ ~34X14 SCREW, PAN M4X 14
71-4 021400206 | 48[232F k4 NUT, 2 M4
<fE¥I ) 7270X285mm> <Sewing area "270X285mm" >
72 S44726001 6|k > 7730X287 2 SQUARE FRAME SET, 30X28
72-1 S44724101 ©|ho 7 730X287 % SQUARE FRAME ASSY, 30X28 ;OUT.
72-1-1 544723001 6|AH 27 730x287 b SQUARE FRAME, 30X28 ;OUTER
72-1-2 532793001 6|77 ARG~ COLLAR
72-1-3 $32799001 6|72 AFY bMa NUT, M4
72-1-4 533802001 Bl7 7 A2MA SCREW, M4
72-1-5 536043000 6|7k |SPRING, COMPRESSION
72-2 $33805001 Bl 7HhF7AR HOLDER, AR
72-3 533806001 Bl HF AL HOLDER, AL
72-4 062401216 | 24|F~aMmax12 SCREW, PAN M4X12
72-5 021400206 | 24|22+ ha NUT,2 M4
<f$ I U 7385X510mm> < Sewing area “385X410mm" >
73 544730001 6wy 7 va0X437 2 TUBULAR FRAME SET, 40X43
73-1 544729001 6|77 7 740X437 % SQUARE FRAME ASSY, 40X43
73-1-1 $32798001 B|7 7 AhT— COLLAR
73-1-2 532799001 b7 LA+ Y P4 NUT, M4
73-1-3 $33802001 6|77 v ATV SCREW, M4
73-1-4 536043000 6|7 73 SPRING, COMPRESSION
73-2 $42334001 | 12|vvy7on+dD HOLDER, D
73-3 062401416 | 24|F~3a014 SCREW, PAN M4X14
73-4 021400206 | 24|23+ b4 NUT, 2 M4
< U 7415X385mm> < Sewing area "415X385mm” >
74 S44731001 6|57 740%430 3 SQUARE FRAME SET, 40X43
74-1 544729001 6ih 77 7a0X437 3 SQUARE FRAME ASSY, 40X43
74-1-1 $32798001 Bl77 AR5~ COLLAR
74-1-2 $32799001 6|77 AFY ML NUT, M4
74-1-3 533802001 B|77 AR TME SCREW, M4
74-1-4 $36043000 B|773AnR SPRING, COMPRESSION
74-2 543471001 63 77AHFFBL HOLDER, BL
74-3 543472001 Bl 37 7HF 78R HOLDER, BR
74-4 062401216 | 24|+ ~NOM4X12 SCREW, PAN M4X12
74-5 021400206 | 24[2> a2+ v k4 NUT, 2 M4
<H¥ I F263X283mm> < Sewing area “263X283mm"“ >
98 $50028001 6|V 7 728x307 % TUBULAR FRAME ASSY, 28X30
98-1 S44724101 Glh 77 730X287 2 SQUARE FRAME ASSY, 30X28 ;0UT.
98-1-1 $32798001 B(7rAhT— COLLAR
98-1-2 $32799001 677 aFY VA NUT, M4
98-1-3 S33802001 6| AZIMA SCREW, M4
98-1-4 536043000 6(7yaan SPRING, COMPRESSION
98-2 550027001 12{v o ardF HOLDER, F
98-3 062401416 | 24|F~34X14 SCREW, PAN M4X14
98-4 021400206 | 24|22V k4 NUT, 2 M4
155-962-201
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G5 . BT BE (4 73 3 EB&) / Presser foot mechanism (Option parts) / Stoffdriickerfu3 (Sonderzubehdr) /
Mécanisme de pied presseur (Pigces en option) / Mecanismo de la prensa tela (Piezas opcionales)

165-962-201
33



G5. R TEI{& ( 7 & 3 > #8854 / Presser foot mechanism (Option parts) / Stoffdruckerfuld {Sonderzubehor) /
Mécanisme de pied presseur {Pidces en option) / Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE a7y £ Ao NAME OF PARTS RV
80 549342001 BI7ESAIATF X SPIDER NET FRAME HOLDER ASSY
80-1 S49343001 Gl7x/AETRI7E SCREW ASSY, ;S-NET FRAME
80-2 549345001 24|17 AE A ANR-F SPACER, ;5-NET FRAME
80-3 546999001 24| = 3 2 TMaB KNOB SCREW, M4B
80-4 026040136 | 24|{ES¥HxaH 24 WASHER, PLAINS 4
80-5 021400206 | 24|22+ Y k4 NUT, 2 M4
80-6 549346001 BlvE/ RF1HF T HOLDER, 1
80-7 49347001 GlvE/ 2AE1HFT2 HOLDER, 2
80-8 062400816 | 24|F+~34x8 SCREW, PAN M4X8

<z U 7FS50mm> < Sewing area "@50mm” >
81 S49348001 6|7ESADT—05 SPIDER NET FRAME, 05
90 $S49349001 | 12|vA77—-057 % ROUND FRAME ASSY, 05
90-1 549351001 12|72 % —05Y b ROUND FRAME, 05 ;OUTER
90-2 549352001 12{¥ 77 —057 F ROUND FRAME, 05 ;INNER
90-3 $32798001 | 12|74 2Hh5— COLLAR
90-4 $32799001 12|79 L X4 M4 NUT, M4
a0-5 533802001 12|29 ¥ 4322Ma SCREW, M4
90-6 536043000 12|73 7/i% SPRING, COMPRESSION
<#¥ I 7B70mm> < Sewing area "@70mm" >
81 549353001 G|7E/RTT—07 SPIDER NET FRAME, 07
90 $49354001 6|=IT72—077 3 ROUND FRAME ASSY, 07
90-1 $49356001 B|TTI—0TV k ROUND FRAME, 07 ;OUTER
90-2 $49357001 B|THT—07IF ROUND FRAME, 07 ;INNER
90-3 $32798001 6|7 AHT— COLLAR
90-4 532799001 6|72 LAFTY VA NUT, M4
90-5 533802001 Q77 ARIMA SCREW, M4
20-6 536043000 (77391 % SPRING, COMPRESSION
<L Y7100mm> < Sewing area "@100mm"” >
81 549358001 6|7 E/AT7—10 SPIDER NET FRAME, 10
90 549359001 67Ty —-107 % ROUND FRAME ASSY, 10
90-1 S49361001 6|77 —10v ROUND FRAME, 10 ;OUTER
90-2 S49362001 BlFTATI—100F ROUND FRAME, 10 ;INNER
90-3 $32798001 BT XN T— COLLAR
90-4 $32799001 6|77y v Vs NUT, M4
90-5 533802001 6|V 7 ArMa SCREW, M4
90-6 536043000 alovadx SPRING, COMPRESSION
<HETUFS130mm> <Sewing area "@130mm"” >
81 543363001 Bl7ES2TT-13 SPIDER NET FRAME, 13
Q0 549364001 67N ~137 % ROUND FRAME ASSY, 13
90-1 549366001 6Ty —130 R ROUND FRAME, 13 ;OUTER
90-2 549367001 6lv T —130F ROUND FRAME, 13 ;INNER
90-3 532738001 BT AHT— COLLAR
90-4 532799001 6|7 ATV bMa NUT, M4
90-5 533802001 67w i kma SCREW, M4
90-6 536043000 Bl77anra SPRING, COMPRESSION
<#sTH 7S160mm> < Sewing area "@160mm” >
81 549368001 6|vE/277—-16 SPIDER NET FRAME, 16
90 $49369001 B|ei77—-187 3 ROUND FRAME ASSY, 16
90-1 549371001 6|7 T7—18Y b ROUND FRAME, 16 ;OUTER
90-2 $49372001 6lwiTFy =180 F ROUND FRAME, 16 ;INNER
90-3 532798001 67 AnT— COLLAR
90-4 $32799001 6|7 v o xFv M4 NUT, M4
90-5 $33802001 6(7 7L AxTMma SCREW, M4
90-6 536043000 B|7rawix SPRING, COMPRESSION
155-962-201
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G5 TR (F 7 3 88&) / Presser foat mechanism (Option parts) / Stoffdriickerfud (Sonderzubehér) /
Mécanisme de pied presseur (Pigces en option) / Mecanismo de la prensa tela (Piezas opcionales)
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| |
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G5 . 18 TBR% (o 7 & 2 > E8&4) / Presser foot mechanism (Option parts) / Stoffd rickerfud (Sonderzubehor) /
Mécanisme de pied presseur (Pidces en option) / Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE |qQTY AT NAME OF PARTS RIVR
<RI 7S190mm> <Sewing area "2190mm" >
95 549373001 6lemr—194% ROUND FRAME ASSY, 19
95-1 549375001 6lwiT o —19v b ROUND FRAME, 19 ;OUTER
95-2 549376001 6l=i7o—1997F ROUND FRAME, 19 ;INNER
95-3 32798001 gloosans— COLLAR
95-4 $32799001 Bl7o v AFY FMa NUT, M4
95-5 533802001 ACEPEE P SCREW, M4
95-6 $36043000 | B|7yawis SPRING, COMPRESSION
155-962-201
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H . 3T 5 B3{% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung /
Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

37

155-862-204




H .38 T 4 B3{% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung /

Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE QTY B A NAME OF PARTS RV

1 542564001 BlFYT 7 FoLNR~-F 2 DRIVING LEVER ASSY, ;P-FOOT
2 542566001 BlAHTHEYULZ LINK

3 542567001 AR LEVER SHAFT

4 002400514 6]+ F~N24X5 SCREW, PAN M4X5

5 012500536 6|7+ EF5X5 SET SCREW, SOCKET (FT) M5X5
6 $42568001 GBI KL= TF D-LEVER SHAFT, ; P-FOOT

7 002400514 6| ++~a4xs SCREW, PAN M4X5

8 012500536 | 12|73 £ 35x5 SET SCREW, SOCKET (FT) M5X5
9 S42619001 6ty rHS— SET SCREW COLLAR

10 012400436 12|73 E3axa SET SCREW, SOCKET {FT} M4X4
11 $32674101 6208 ROLLER, 8

12 532667001 6|AHIT LY P-FOQT SHAFT

13 532668001 BTy A2ILU BUSH, U ;P-FOOT SHAFT

14 532669001 Bl#HT L2 2A20D BUSH, D ;P-FOOT SHAFT

15 542569001 ER SRR SHAFT CLAMP, ;P-FOOT

16 062401016 6|F~34ax10 SCREW, PAN M4X10

17 $32675001 Sl R SPRING, ;RETRACTING

18 081006070 6loy - YPre O RING, P&

19 S32664201 GlAHITHEHEA OPERATING BASE, ;P-FOOT

20 S42570101 JER F PRESSER FOOT

21 052400806 B~/ 2 ES4ax8 SCREW, PAN (5/P WASHER) M4X8
22 532676000 AER EZPNEM CUSHION, ;P-FOOT

23 S42571001 GlFHITTFLF11% GUIDE PLATE, ;P-FOOT

24 062501016 18|+ ~35x10 SCREW, PAN M5X10

30 S42572001 GAYTEF—R PUYTTH MOTORSETTING PLATE, W

N S42573000 Gl IT/INATE—FTE PULSE MOTOR ASSY, W

32 062401016 | 24{+~34x10 SCREW, PAN M4X10

33 026040136 pL AN kY WASHER, PLAINS 4

34 42574001 Bl TR AEL~ RETRACTING LEVER

35 S42575001 6larELN-—U% LEVER SHAFT, ;RETRACTING
36 028060246 BlARHH 26 WASHER, SPRING 2-6

37 021060106 6l1ez+v ks NUT, 1 M6

38 542576001 Bl2grTEE—2LI—FZ2 MOTOR LEVER ASSY, ;RET

39 S42603001 GiarLnzx SPRING, COIL

40 542578001 BiA T LE~-~RBLHTR SENSOR PLATE, ;W-CLAMP MOTOR
41 549782001 IS SHOULDER SCREW, M4

42 542602001 Y=L FAF SPRING, EXTENSION

43 012500536 6|7+ ESEXS SET SCREW, SOCKET (FT) M5X5
a7 $42933000 6|AHTAIVFLE SWITCH ASSY, ;W-CLAMP

48 002021205 12|+ F~232x12 SCREW, PAN M2X12

50 018501236 12| 7FF I F5X12 BOLT, SOCKET M5X12

51 S50103001 6| A ¥ T MSWEIIL ¥ — HOLDER, ;M-SWITCH

52 018400836 12| 7 FF L b 4X8 BOLT, SOCKET M4X8

53 025040136 12| Hxi-ama WASHER, PLAINS 4
155-862-204
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J1 . EREh{EIX U B§FR / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacién

155-962-243
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J1. EBERALE ) B3R / Feed guide mechanism / Transportfithrung /
Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion

REF.NO. CODE |qTv Erxf NAME OF PARTS RV
1 $42312001 2|lyrou a1 Y-FEED BRACKET
2 542445001 8|7+ HE N kT I8X25 BOLT, SOCKET (S/P WASHER) M8X25
3 $52272001 2lyx 2 U gL+ Y N NUT PLATE, N ;Y-FEED BRACKET
4 542269000 2{U=F#1 Fe20L LINEAR GUIDE, 620L
5 018401436 | 22|7+Firax14 BOLT, SOCKET M4X14
8 $43494001 2|2 byt ~F Y-STOPPER, F
9 $52265001 2|va b 2N—RN Y-STOPPER, R ;N
12 $09834000 B|du%vy RUBBER LEG
13 062300816 8|+ ~am3xs SCREW, PAN M3X8
14 542271051 aly7-v—F54v ¢+ PULLEY BRACKET, Y
15 542446001 8|l7rHL ¥y 26x18 BOLT, SOCKET (S/P WASHER) M6X 14
16 542264051 4lrcz97-Uay s TIMING PULLEY ASSY, A
18 $32725000 8l=—runNTyLY NEEDLE BEARING
19 542272001 4|l7-0v% PULLEY SHAFT
20 110505001 8|v 42 WASHER
21 018400636 4|7+ H I b axe BOLT, SOCKET M4X6
22 028040246 4l Hz2a WASHER, SPRING 2-4
23 158722002 4l¥Hzaz WASHER, PLAIN 4.2
29 S42266000 4la 1z dnnry TIMING BELT, Y
32 $42273000 aleo-nvsis PILLOW BLOCK, 15
33 547269001 8|7 F#I b ¥4 T6x20 BOLT, SOCKET (5/P WASHER) M6X20
34 $42263151 4ig13249F-1psr 3 TIMING PULLEY ASSY, B
35 $23651001 8|7+ Fexem X SET SCREW, SOCKET (FT) M6X6
38 $42275101 2lys ke va Y-DRIVING SHAFT
40 542281000 2y v UV IN=2 CARRIAGE BASE, Y
41 018401236 8|7+ Hu raxi2 BOLT, SOCKET M4X12
42 028040246 Bl/xxyHr2a WASHER, SPRING 2-4
43 025040236 | 8les>vHzxFarva WASHER, PLAIN M 4
a4 542302000 2{AN—HTTh3 SPACER FELT, 3
46 542278001 2lysv vy CARRIAGE, Y
47 018501236 | 12|7##n rox12 BOLT, SOCKET M5X12
48 028050246 | 12|/x¥H 225 WASHER, SPRING 2-5
49 025050236 | 12|ES¥#H2F295 WASHER, PLAIN M 5
52 S42277001 Ale sz GALb bASR STOPPER PLATE, ;T-BELT
53 S42280001 B~ b AN— SPACER, BELT
54 018401236 | 16|7+# 1 rax12 BOLT, SOCKET M4X12
55 028040246 | 16|/ \2H¥Hx2-2 WASHER, SPRING 2-4
56 025040236 | 16|eS5##H2F29s WASHER, PLAIN M 4
59 S42276001 2¥ o Uh =L T1 8 SUPPORT PLATE, ;Y-FEED COVER
60 542446001 A4|7FFEN ¥ 16X14 BOLT, SOCKET (5/P WASHER) M6X 14
61 018403036 4|7 F# b k 4X30 BOLT, SOCKET M4X30
63 536220001 PR ENIOT N SENSOR PCB ASSY, CX
66 S42274001 1 za~=4 SPACER
67 062300816 2|+ ~amaxs SCREW, PAN M3X8
68 025030133 2|leS¥HzLI Y3 WASHER, PLAINS 3
70 542282051 1yeoH ey SENSOR DOG, Y
71 018500836 2| 7K+ 5x8 BOLT, SOCKET M5X8
72 028050246 2052 ¥ H 225 WASHER, SPRING 2-5
73 025050236 2{eSs¥HIFYS WASHER, PLAINM 5
76 542276001 2yt o UnS-L TR SUPPORT PLATE, ; Y-FEED COVER
77 060400816 al/ir e raxs SCREW, BIND M4X8
78 542937001 2lyx o uniK—mTys Y-FEED COVER ASSY, U
78-1 542311001 2lyF o unn-vz Y-FEED COVER, U
78-2 542938000 2|5 0n—an7-7F TAPE
79 060400616 81> Fmaxe SCREW, BIND M4X6
80 $50025001 1yt 20 n— FR Y-FEED COVER, R ;OUTER
81 542309101 1y o Unn—-"yFR Y-FEED COVER, R ;INNER
82 $50026001 vz unr—y kL Y-FEED COVER, | ; OUTER
83 $42310101 I ET DR A Y-FEED COVER, L ;INNER
84 060400616 | 16]/11 > Kmaxs SCREW, BIND M4X6
155-962-243
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J2 . EREh{RI2E Y B4R / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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12 . BRENMBJE ) BT / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement/Mecanismo de la guia de alimentacién

REF.NO. CODE |aqv E X1 NAME OF PARTS RV
204 542327001 1 {xANR-2T 120 X-COVER SUPPORT PLATE, L
205 060400616 2§81 > FMAXE SCREW, BIND M4X6
206 $42328001 1|xH1=33 1 2R ¥-COVERSUPPORT PLATE, R
207 060400616 21181 > K v4X6 SCREW, BIND M4X6
208 S42297001 AlHe+7 +MB NUT, SQUARE M6
209 018061036 A4(F+FI F6X10 BOLT, SOCKET M6X10
210 025060236 12|EZ¥H2FII6 WASHER, PLAIN M 6
212 S00480000 Ala— FRIF#5 CORD HOLDER, 5N
213 525567000 4|a— Fk A48 CORD HOLDER, 8N
214 149547000 glo—-Fauzx CORD HOLDER, 4N
217 060400816 16|/51 > FAXE SCREW, BIND M4X8
218 021400206 16|23 24+ ba NUT, 2 M4
220 $32790001 2lHwF Y415 COUPLING, 15
221 018501636 B|7+H M F5X16 BOLT, SOCKET M5X16
222 551985001 1Ay TULS20 COUPLING, 20
223 018501636 4\ 7FHI 516 BOLT, SOCKET M5X16
224 551959001 2 VTE CONNECTING SHAFT, E
225 S$51960001 1Ly Sar CONNECTING SHAFT, F
228 $51986000 2fhw 71520 COUPLING, 15-20
239 542462101 1Me—42F34 Vb MOTOR BRACKET
240 S42445001 4| F+FR I ke 2eX25 BOLT, SOCKET (5/P WASHER) M8X25
242 §52005000 1lyE—2—N7 2 MOTOR ASSY, Y ;N
243 S42445001 Al 74 F I b7 2 8X25 BOLT, SOCKET (/P WASHER) M8X25
2438 $42313001 1{xao Uhri- FEED COVER, X
249 060400616 | 12]/31 > FMaxs SCREW, BIND M4X6
250 S43510000 247y RUBBER BUSH
270 $51980000 8|xO—-5~~—-X X-ROLLER BASE
271 025060236 1B|ESHHEFaT6 WASHER, PLAIN M 6
273 S52214000 2O =-F—2AN—H-— SPACER, ;ROLLER
275 551981000 8ixxvupn—-—3-— X-FEED ROLLER
277 $51982000 SixFosun—7-—-E PIN, ; X-FEED
278 025040136 1bfE¥HxL3Ma WASHER, PLAINS 4
280 542297001 16{H 4+ M6 NUT, SQUARE M&

281 018061236 | 16|7+#H i pEX12 BOLT, SOCKET MEX12

285 $51963001 12 Fy7—-0UN DRIVING PULLEY, N

286 $51964001 1|k T—)3xHF—-N COLLAR, N

287 018501636 1| 7+H b5X16 BOLT, SOCKET M5X16

290 551965000 17 Fraa~y Fxl b BELT, ;D-BED

295 S51961001 1MFwvaqa=yvirig TENSION UNIT, ;LOWER

296 076904809 1|2 =4 ™4reg0azz BALL BEARING, ;690422

297 048370242 2|22 FFIAIC37 RETAINING RING, INTERNAL C37
298 542445001 2|7FHHEI kY 28K25 BOLT, SOCKET (5/P WASHER) M8X25
304 551966001 MNFrvgra=virmz TENSION UNIT, ;UPPER

305 542445001 2|FFFE kY 28X25 BOLT, SOCKET {S/P WASHER) M8X25
307 551967001 Hyamkrs7-Uuss PULLEY ASSY

310 $32725000 22— FARPYLY NEEDLE BEARING

312 110505001 2{1FH % WASHER

313 $51970001 1|7 3qrio=wx TENSION SHAFT, ; FRONT

316 504438001 1|1eYbho— SETSCREW COLLAR

N7 012400636 2|7+ ES4ax6 SET SCREW, SOCKET (FT} M4X6
319 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT} M&X6
320 551971001 2]WI b AN—H SPACER, ;BELT

323 S43501001 T{U =7 #H+1 F505L LINEAR GUIDE, 505L

325 S51972001 THY L yiieN CONNECTING PLATE, N

326 018300622 A7+ FH h3X6 BOLT, SOCKET M3X6

327 025030236 e HxrFaas WASHER, PLAIN M 3

329 $51973001 1| FAFZ—F—-U—-93 IDLER PULLEY ASSY

330 110545001 2|¥H 2 WASHER

31 532725000 2= FIRTFYLT NEEDLE BEARING

155-962-243
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J2 . BEEHIE U BAR / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de |' entrainement / Mecanismo de la guia de alimentacion
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12 . BRENANE U BI{R / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

REF.NO. CODE Q'Y S NAME OF PARTS R
333 551976001 2in—-5— JROLLER
334 110505001 a1+ H % WASHER
335 $32725000 A== RN FTULT NEEDLE BEARING
338 $51983001 R R A S N STOPPER PLATE, ;T-BELT
340 061400816 A4 3 aaxs SCREW, FLAT M4X8
343 551984001 3jF»vanvenin TENSION SHAFT, ;REAR
346 048120142 3{pATTHAGCI2 RETAINING RING, EXTERNAL C12
347 021080106 3iFv r1 s NUT, 1 w38
348 025080236 3|lesHHEFIIB WASHER, PLAIN M 8
349 028080242 |nix¥HRas WASHER, SPRING 2-8
352 $52392001 1]KJb b 6X30 BOLT, M6X30
353 021060106 11592+ 16 NUT, 1 M6
356 552392001 1| F6X30 BOLT, M6X30
357 021060106 112+ Y+E NUT, 1 M6
155-962-243
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J3 . EREh{llz% U BA{%: / Feed guide mechanism / Transportfiihrung /
Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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J3 . BREN{ELE Y B / Feed guide mechanism / Transportfihrung /

Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacion

REF.NO. CODE Ao NAME OF PARTS RV
88 552004001 Yok 4 U T lb—ANY S FEED FRAME ASSY, Y ;N
88-1 542306001 Yo UTL -4 FEED FRAME, Y
88-2 552213000 A~ i—bN SHEET, N
89 518291001 FrLAY FEUEKS SCREW, BUTTON HEAD M5X8
90 028050246 KR HR25 WASHER, SPRING 2-5
91 025050236 ESHHRFIYS WASHER, PLAINM 5
93 018500836 P E N kEXS BOLT, SOCKET M5X8
95 542286000 HIN—LTL B COVER SUPPORT PLATE
98 060400616 IS 2 EMAXe SCREW, BIND M4X6
a9 021400206 2y 2FY b4 NUT, 2 M4
100 018501036 T HR I F5XI0 BOLT, SOCKET MEX10
101 028050246 INRHH 225 WASHER, SPRING 2-5
102 025050236 ESHHEFIIS WASHER, PLAINM 5
103 021500216 2L 5 NUT, 2 M5
105 018500836 FHFEN F5A8 BOLT, SOCKET M5X8
106 509834000 = A ] RUBBER LEG
107 S43477001 KA X X-STOPPER
108 021500216 22 F Y bS NUT, 2 M5
109 062300616 F AN IMIXE SCREW, PAN M3X6
114 542268000 = FHA F700L LINEAR GUIDE, 700L
115 018401236 TF+F N bEX12 BOLT, SOCKET M4X12
117 $42300000 XE—R — N R MOTOR BASE, X
118 S18291001 A4 oAy B R USXE SCREW, BUTTON HEAD M5X8
119 018501236 FFF I h5X12 BOLT, SOCKET M5X12
120 025050236 EFHHFFIIS WASHER, PLAINM 5
121 021500216 223FY RS NUT, 2 M5
124 076001800 /LT IE00127 BALL BEARING, 60012Z
126 542270151 RAZLT TN E TIMING PULLEY ASSY, X
127 $23651001 FFETeXeH A SET SCREW, SOCKET (FT} M6X6
130 542262100 XE—%2—%7% MOTOR ASSY, X
132 $42301001 XKE=—R~F35Y i MOTOR BRACKET, X
133 018501236 THA Ik EXE2 BOLT, SOCKET M5X12
134 025050236 ESHWHRFIIS WASHER, PLAINM 5
137 542265000 B3NN X TIMING BELT, X
139 S42283001 XF = =N PULLEY BASE, X
140 S18291001 RR AW R R 5XS SCREW, BUTTON HEAD NM5X8
143 542284001 XF—U—FZ4Y B X-PULLEY BRACKET, B
144 018500836 7 # I 5X8 BOLT, SOCKET M5X8
145 028050246 NEFH225 WASHER, SPRING 2-5
146 025050236 EZHHFFIIS WASHER, PLAINM 5
150 542285051 X7-U—F345Y A X-PULLEY BRACKET, A
152 542264051 BALELF T AR S TIMING PULLEY ASSY, A
155 532725000 Z-RANTY LT NEEDLE BEARING
156 542272001 Ty PULLEY SHAFT
157 110505001 ¥ H x WASHER
158 018400636 T+ I b 8X6 BOLT, SOCKET M4X6
159 158722002 WHra2 WASHER, PLAIN 4.2
163 018403036 7o F I b axio BOLT, SOCKET M4X30
165 536220001 Lt LT R SENSOR PCB ASSY, CX
168 S42274001 A= SPACER
169 062300816 + A IM3XS SCREW, PAN M3X8
170 025030133 ESH¥HALATI WASHER, PLAINS 3
173 $51962001 XF7 1) FlL—4LN FEED FRAME, X ;N
174 546567001 fFEAELSR POSITIONING PIN, 5.8 W/SCREW
175 S32877101 TFERAE POSITIONING PIN, W/SCREW
176 ———— [ 851977000 Xx2VFZ55VbA X-FEED BRACKET, A
177 551978000 X5 UF3H5Y B X-FEED BRACKET, B
178 018061236 FFENREX12 BOLT, SOCKET M6X12
179 025060236 ESHHERFLIIE WASHER, PLAINM &
155-962-243

46



J3 . EREh{l]3% ¢ B3R / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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13 . BEEN{A% ) BR{R / Feed guide mechanism/ Transportfihrung /
Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacién

REF.NO. CODE |QTY ErAf NAME OF PARTS RV

180 542297001 12|H5 Y M6 NUT, SQUARE M6

181 110505001 AREZES WASHER

182 018401236 | 12|7#FI)L bax12 BOLT, SOCKET M4X12

183 028040246 | 12|/xx ¥ 24 WASHER, SPRING 2-4

184 025040236 | 12|eSHHAF2a4 WASHER, PLAIN M 4

185 551979001 3[XF2VTIHY LT SHAFT, ; X-FEED

186 012060636 6| 7FES6x6 SET SCREW, SOCKET (FT) M6X6

188 S42279001 2IXNN L 1R BELT CONNECTING PLATE, X

189 S42277001 2|EAILTNLELAIR STOPPER PLATE, ;T-BELT

190 S42280001 A~ b RN SPACER, BELT

192 018401236 8|7+ HENFaX12 BOLT, SOCKET M4X12

193 028040246 Bl xHHz2-4 WASHER, SPRING 2-4

194 025040236 Ble3HHAFaR4 WASHER, PLAINM 4

195 061400816 8({# 35 14x8 SCREW, FLAT M4X8

198 $42287051 1|XeHy Ry SENSOR DOG, X

199 018401036 2P+ £ Fax10 BOLT, SOCKET M4Xx10

200 028040246 2inx¥Hr24 WASHER, SPRING 2-4

201 025040236 2{eS¥H2FIH4 WASHER, PLAIN M 4
155-962-243
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K . F#B8{%/ Lower shaft mechanism / Untere Welle / Mécanisme de |' arbre inférieur /
Mecanismo del gje inferior
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K . T84 / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur/
Mecanismo del eje inferior

REE.NO. CODE |aq7v By Aq NAME OF PARTS RV}
1 $51080001 6lezvosEva—nys LOWER SHAFT MODULE ASSY
1-1 542509000 | 6|oavor—2 CASE
1-2 $52371051 6losvszssrr—2 SLIDE CASE, ;L-SHAFT
1-3 $52372001 APEPY LOWER SHAFT
1-4 $42512000 BloasoANn—% SPACER
1-5 048190242 | 12|k 277+ I~C19 'RETAINING RING, INTERNAL €19
1-6 070698800 | 12|24 wreeszz BALL BEARING, 69827
1-7 048080142 AP ED]: RETAINING RING, EXTERNAL C8
1-8 $42513051 6loavsrzstrEY SLIDE PIN
1-9 081004870 | 6{oU>¥sa O RING, 54
1-10 012060636 | 6|7+t >6xe SET SCREW, SOCKET (FT) M6X6
1-11 $51140001 BlHYFULTNTE COUPLING HUB, F
1-12 $51130001 BlHyFUL s IRy 3 COUPLING HUB ASSY, R
1-13 $50030001 BlenosFrasss TORQUE DISK ASSY
1-14 012500536 | 24|7+E55x5 SET SCREW, SOCKET (FT) M5X5
1-15 §52374000 | BIAFYELFE—8514 3 STEPPING MOTOR ASSY, 51
1-16 018301036 | 18|7+# 4 F3X10 BOLT, SOCKET M3X10
1-17 025030136 | 12|e5¥# %393 WASHER, PLAIN S 3
1-18 542520001 6loavatrt—14% SENSOR PLATE, ;L-SHAFT
1-19 549797001 Blectr #5073 SENSOR PCB ASSY, BC
1-20 $45637000 | 6|vavoer¥n—2R143 S-HARNESS ASSY, 1;L-SHAFT
1-21 060400616 | 6|/ > FMax6 SCREW, BIND M4X6
1-22 060300414 | 12|/c71> ra3xa SCREW, BIND M3X4
1-23 532474001 6|1 Fen MOVABLE KNIFE
1-24 $32475001 6o x2a SCREW, M4
1-25 $32476001 6|1 KRS - COLLAR, :M-KNIFE
1-26 $32477001 HEE RN FIXED KNIFE
1-27 $50674001 AV EEE LA E T SCREW, SPECIAL M3X5.5 ;GUIDE
1-28 $36135101 BltrETAR THREAD HOLDING PLATE
1-29 $44924001 6| %% IMINES SCREW, M3X5.5
1-30 $42461151 AV EEL R NEEDLE PLATE BASE
1-31 047200542 6lzr U rawe PIN, SPRING ROLL AW?2
1-32 062400816 | 24|+~oaxs SCREW, PAN M4X8
1-33 504557000 |  6|/v- 2 rPLTIM BAND, ;PLTIM
1-34 $42526000 | 6|4 — 3 2 #EF6F202% % THERMISTOR ASSY, ; EF6F202
1-35 S42514000 | 6|o® o —2n5— LOWER SHAFT CASE COVER
1-36 $47228000 6|FEHmyLTA RUBBER CUSHION
1-37 $48655901 1|RPA TIN/AT % 3 ROTARY HOOK ASSY, RP-LN W/BOX
1-38 $51244001 ARV EFIAVEEL L NEEDLE PLATE ASSY, N ;EMBRO.
1-38-1 S44766001 6|7TH K15 FELT, 1.5
1-39 $25310001 | 12|#3& 2 SCREW, FLAT M4
1-40 $42456051 Bin=wrx B-CASE HOLDER POSITION BRACKET
1-41 542467100 | 6|1 rxUPLF 115 GUIDE PLATE, ;TR
1-42 544924001 | 12| % %I m3x5.5 SCREW, M3X5.5
8 542455050 6ln=nr-8 COVER, B ;R-HOOK
9 062300416 12|+ ~amaxa SCREW, PAN M3X4
10 025030136 | 12|34 #3393 |WASHER, PLAINS 3
11 $42457001 6lhwhr—nz SPRING, PLATE
12 018400836 | 6|74 b axs BOLT, SOCKET M4X8
13 025040136 | 6leS¥Hx 374 WASHER, PLAIN S 4
14 542458051 6lhvnii—vHrx SUPPORT, ;R-HOOK COVER
15 018400836 | 12|7+ % +4x8 BOLT, SOCKET M4X8
16 025040136 | 12|eS>##H2 2354 WASHER, PLAIN S 4
17 $42459001 Blnenn-g1 BRACKET, ;R-HOOK COVER
18 052401406 | 12|F~=/c2Ee34x14 SCREW, PAN (/P WASHER) M4X 14
19 018401436 | 6|7 +#n rax1a BOLT, SOCKET M4X14
20 025040136 | 6|lesvH2vava WASHER, PLAIN S 4
21 028040246 | 6|z vHx24 WASHER, SPRING 2-4
22 545640001 3lsE—2Famren—2223 |R-HARNESS ASSY, 1,3,5;5-MOTOR
155-962-305
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K . T#hBE{& / Lower shaft mechanism / Untere Welle / Mécanisme de I' arbre inférieur /
Mecanismo del eje inferior
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K . TEIES{% / Lower shaft mechanism / Untere Welle / Mécanisme de {’arbre inférieur /
Mecanismo del eje inferior

REF.NO. CODE Q'TY Ewdd NAME OF PARTS R
23 S45640002 3[sE—FFadHrTN-RRYE R-HARNESS ASSY, 2,4,6 ;S-MOTOR
24 552385001 3yvaTobLyn-—rR27 3% S-HARNESS ASSY, 2 ;1,3,5/L-SHA
25 552385002 EAVE R L FAR S Y & L S-HARNESS ASSY, 2 ;2,4,6/L-5HA
26 535584001 BIREFr—27 % BOBBIN CASE ASSY
26-1 535583001 6|7y F K iais SPRING, ANTI-SPIN
26-2 181936001 GlHRELr—2FI7LR2R TENSION SPRING
26-3 181937001 G|FATLARFITEYRY ADJUSTTING SCREW
26-4 181938001 BlFan Nz b ALY SET SCREW
28 545641000 6|DCTFE—4517 3 DC FAN MOTOR ASSY, 51
29 552386001 3IDC7FE—2N—-FASY X FAN MOTOR HARNESS ASSY, S ;FIX
30 552386002 3[pCPF TR RASY 3 FAN MOTOR HARNESS ASSY, S ;RET
31 542525001 6l7FbUYII2 SETTING PLATE, FAN
32 062302016 | 12|+~ M3X20 SCREW, PAN M3X20
33 025030136 | 12|E>##H 373 WASHER, PLAINS 3
34 021300106 | 12152+ Y b3 NUT, 1 M3
35 062400616 | 12|+ ~MaX6 SCREW, PAN M4X6

155-962-305
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. %) U B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. %Y B3R/ Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q1Y YL NAME OF PARTS RV

1 542469051 Bl r&%ULsS—AY S THREAD TRIMMER LEVER ASSY, A
1-1 $42476051 Sl4 rsULN=—F35Y b THREAD TRIMMER LEVER BRACKET
1-2 $42472051 Slq b= THREAD TRIMMER LEVER SHAFT
1-3 021060106 | 10[1>2+v b6 NUT, 1 M6

1-4 $42473051 AEEX RS DL FIXED THREAD TRIMMER LEVER
1-5 $42474051 Si4 pF B R IoB ACUTATION SHAFT, B ;TR

2 $42470051 1+ rxuLi—pys THREAD TRIMMER LEVER ASSY, B
2-1 $42471051 1A L2YTSHYE THREAD TRIMMER BRACKET

2-2 542472051 M1 rxurn—-ve THREAD TRIMMER LEVER SHAFT
2-3 021060106 21122+ 16 NUT, 1 M6

2-4 542473051 1asAheyLn- FIXED THREAD TRIMMER LEVER
2-5 542474051 1|4 reUH Ry SoR ACUTATION SHAFT, B ;TR

5 004401216 | 12|+4#5a4ax12 SCREW, FLAT M4X12

7 $42478001 Bl rxULLALCT S CONNECTING ROD ASSY, C;TR

8 081001670 6loy > 7 pwn O RING, PW1

9 S42481101 Sl rxyLonrBy 3 CONNECTING ROD ASSY, B ;FIX
10 $52009001 11 rxULenopy s CONNECTINIG ROD ASSY, D ;DRIV
11 018400836 | 12[7FHKH raxs BOLT, SOCKET M4X8

13 551988001 2|t rx USSRy 3C DRIVING ASSY, C;TR

13-1 551989001 2|1 rx o RS ErC DRIVING PLATE, C;TR

13-2 542468000 2{LRE-2TRY 3 PULSE MOTOR ASSY, TR

13-3 018401036 8|7 +# ) raxio BOLT, SOCKET M4X10

13-4 $42490001 2|1 hx UV —C GEAR, C:TR

13-5 012500536 | 4|7+E35%5 SET SCREW, SOCKET (FT) M5X5
13-6 542491001 24 b E U Uy GEAR SHAFT, TR

13-7 021080106 2[+v r1oas NUT, 1 M8

13-8 $42492001 2[7 kLo s DRIVING LEVER ASSY

13-8-1 542493001 21 rx UK —a GEAR, A ;TR

13-8-2 $42494001 2[4 rEUEY DOG, TR

13-8-3 002400514 | 4|+ +~zaxs SCREW, PAN M4X5

13-8-4 542474051 21 v U EH T ACUTATION SHAFT, B ;TR

13-8-5 021060106 2ltvarvre NUT, 1 M6

13-9 542496001 2722 VNS SCREW, M5

13-10 $42497001 201 rxU RS2 DOG PLATE, TR

13-11 $36220001 PIE-PL E AL SENSOR PCB ASSY, CX

13-12 062300506 | 4|+ ~23xs5 SCREW, PAN M3X5

13-13 060400616 23151 2 FM4AX6 SCREW, BIND M4X6

13-14 $42508000 201 rHUE—2TILR MOTOR MOUNT, TR

15 542445001 4|7 HI 2 38X25 BOLT, SOCKET (S/P WASHER) M8X25
17 $42498001 1 rxULHhs CONNECTING ROD, S ;TR

19 $42499001 11 rxULLHn CONNECTING ROD, TR

21 S42500051 8lrrguLLEY RS CONNCTING BLOCK, TR

23 018400836 | 8|7 4L k4xs BOLT, SOCKET M4X8

24 060400416 8542 Kmaxa SCREW, BIND M4X4
155-962-403
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M1 . %$h-r BI{% (BES-962BC, 963BC) / Thread wiper mechanism (BES-962BC, 963BC) /
Fadenwischvorrichtung (BES-962BC, 963BC) / Mécanisme de tire-fil (BES-962BC, 863BC) /
Mecanismo del limpiador de hile (BES-962BC, 963BC)
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M1 . % 3. o BI1R (BES-962BC, 963BC) / Thread wiper mechanism (BES-962BC, 963BC)/
Fadenwischvorrichtung (BES-962BC, 963BC) / Mécanisme de tire-fil (BES-962BC, 963BC)/

Mecanismo del limpiador de hilo (BES-962BC, 963B()

REF.NO. CODE |qQ7Tv b XA NAME OF PARTS RIVY

1 542649201 Bl rAF VLS TEZE SOLENOQID ASSY, ; T/GUIDE

1-1 S42633101 Bl rHAF VLT RR=-2 SOLENOID BASE, ;T/GUIDE

1-2 542634000 | 12I7—4L% v 3 ARM CUSHION

1-3 552069001 12|2v3- b Vsray BOLT, SOCKET M4X14

1-4 021400106 12|+ dM1v 28 NUT, 1 M4

1-5 S$42635001 I AR AT SPRING

1-6 542636101 LIRS L AYAVIE B o SOLENOID PLATE, ;T/GUIDE

1-7 0AA4300605 | 12| +F ~¥ 7 T3xeDA SCREW, PAN (5/P WASHER) M3X6
1-8 $42641000 IR TALR AP WIPER SOLENQID

1-9 $47051101 BV L /AR TF—LTE SOLENOID ARM ASSY

1-9-1 S47052101 blUL SR TF— L4 SOLENOID ARM

1-9-2 018401036 6|7+ &I b ax10 BOLT, SOCKET M4X10

1-10 542644001 BlvL /oA PR~ K SENSOR PLATE, ;SOLENOID

1-11 542637001 blEYHE L2 PLATE

1-12 525283001 I PEST SHOULDER SCREW, M4

1-13 $32371101 BlH I FARNL GUIDE METAL

1-14 535711001 6l1TFFXAAN—YB SPACER, B ;POSITIONING

1-15 532373100 BlTFX2HF— COLLAR, ;POSITIONING

1-16 542638001 (Y e Ar gl o By AV & R I3 GUIDE HOOK ASSY, ;U-THREAD
1-16-1 $42639001 B rHTTYIA2 GUIDE HOOK PLATE, ;U-THREAD
1-16-2 532388100 e Ar o o B AV GUIDE HOOK, ;U-THREAD
1-16-3 532480001 121 A2 3X25 SCREW, M3X2.5

1-17 S35710101 A E R SHOULDER SCREW, M3

1-18 542591001 Bl FNLTE SENSQOR PCB ASSY

1-19 0A4300605 {1 12|+ ~NH¥47 23xX6DA SCREW, PAN (5/P WASHER) M3X6
1-20 542640000 PERATE b WIPER HOLDER PLATE

1-21 0A4300605 1 12| +F~H o 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-22 028030243 6|/ ATHR2-3 WASHER, SPRING 2-3

1-23 021300106 12132+ b3 NUT, 1 M3

2 018501036 { 18| 7+ F5x10 BOLT, SOCKET M5X10

3 028050246 18|k HR25 WASHER, SPRING 2-5

4 026050136 18|esHHEH £S5 WASHER, PLAINS 5

25 S$42650201 IR E A THREAD NIPPER ASSY

25-1 $32375201 Bl bAHIN—2Z THREAD PRESSER BASE ASSY
25-1-1 532376201 BifbATI~N-2 THREAD PRESSER BASE

25-1-2 §32377000 NIV bt MAGIC TAPE

25-2 532380101 BlrbAHT IR COVER ASSY, ;TR/PRESSER
25-2-1 532381101 CIRELE: i = COVER, ;TR/PRESSER

25-2-2 $32377000 Glvivar—7 MAGIC TAPE

25-3 062300616 6|F~amM3xe SCREW, PAN M3X6

25-4 544925001 6|7 rH—H—rBrz FINGER GUARD ASSY,B

25-4-1 544926001 6|7rH—4—-FKB FINGER GUARD, B

25-4-2 536924001 |7z dv-—2 MARK, INJURY

25-5 532383001 12|71 H—~H—-Kng SPRING

25-6 532363001 12| 2 b VY RT SHOULDER SCREW, M3

25-7 028030243 12|12 ¥ H 323 WASHER, SPRING 2-3

25-8 025030233 12|EY¥HEFI3 WASHER, PLAINM 3

25-9 536714001 BT A PYNIAN—F SPACER

25-10 062301006 B[+ ~233X10 SCREW, PAN M3X10

25-11 543505001 12|71 H—H—-F1 % FINGER GUARD PLATE

25-12 018300636 B|7FHiL k3X6 BOLT, SOCKET M3X6

25-13 028030243 B/ RxYHR23 WASHER, SPRING 2-3

25-14 021300106 6132V 3 NUT, 1 M3

28 062400816 24|+ ~10axs SCREW, PAN M4X8

29 028040246 28 X xHFHx2.4 WASHER, SPRING 2-4

30 026040236 12|ESH¥HRIH%s WASHER, PLAIN 4
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M2 . %34 BAfR (BES-1262BC, 1263BC) / Thread wiper mechanism (BES-1262BC, 1263BC) /
Fadenwischvorrichtung (BES-1262BC, 1263BC) / Mécanisme de tire-fil (BES-1262BC, 1263BC) /
Mecanismo del limpiador de hilo (BES-1262BC, 1263BC)

(—-—————————————-—-—-—--—---—-——---—————————-—-.
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M2 . %}, 1 B3{% (BES-1262BC, 1263BC) / Thread wiper mechanism (BES-1262BC, 1263BC)/
Fadenwischvorrichtung (BES-1262BC, 1263BC) / Mécanisme de tire-fil (BES-1262BC, 1263BC)/

Mecanismo del limpiador de hilo (BES-1262BC, 1263BC)

REF.NO. CODE Q7Y Bt NAME OF PARTS RM

1 542649201 Bi1f bAFUVLLTESE SOLENOID ASSY, ;T/GUIDE

1-1 542633101 6l kB Ulb T EN=R SOLENOID BASE, ;T/GUIDE

1-2 S42634000 | 12|7—Lov i3 ARM CUSHION

1-3 552069001 12|9wvarxbivsray BOLT, SOCKET M4X14

1-4 021400106 | 12|+ 1124 NUT, 1 M4

1-5 542635001 IESTA-E FAY- SPRING

1-6 542636101 BT ATV STETE SOLENOID PLATE, ;T/GUIDE

1-7 084300605 | 12|+ F~44 23x6DA SCREW, PAN (S/P WASHER) M3X6
1-8 542641000 6| FA—vLsTE WIPER SOLENOID

1-9 S47051101 blvL /I RF—AY 2 SOLENOID ARM ASSY

1-9-1 547052101 BlVL /T ETP— 4L SOLENQID ARM

1-9-2 018401036 67 F A baX10 BOLT, SOCKET M4X10

1-10 542644001 6lvL /st FEY—T13 SENSOR PLATE, ;SOLENQID

1-11 $42637001 bl|lEvHrr% PLATE

1-12 $25283001 A EPE ST SHOULDERSCREW, M4

1-13 532371101 6l|HT AR GUIDE METAL

1-14 535711001 Gl FF A~ 1B SPACER, B ;POSITIONING

1-15 $32373100 GlIFEAHT— COLLAR, ;POSITIONING

1-16 S42638001 IR L ] GUIDE HOOK ASSY, ;U-THREAD
1-16-1 S4263900 IR S e AV A I - GUIDE HOCOK PLATE, ;U-THREAD
1-16-2 32388100 B2t R TUY GUIDE HOOK, ;U-THREAD
1-16-3 532480001 12| A2 23X25 SCREW, M3X2.5

1-17 $35710101 Bla 33 SHOULDER SCREW, M3

1-18 S42591001 Bl Yy FNLTE SENSOR PCB ASSY

1-19 0A4300605 12|+~ %7 X 3X6DA SCREW, PAN (5/P WASHER) M3X6
1-20 42640000 B|7AN—FH I 1% WIPER HOLDER PLATE

1-21 0A4300605 12| + #1447 32 3X6DA SCREW, PAN (5/P WASHER) M3X6
1-22 028030243 6|/ xFHR2-3 WASHER, SPRING 2-3

1-23 021300106 | 1213+ Vb3 NUT, 1 M3

2 018501036 | 187+ =J F5x10 BOLT, SOCKET M5X10

3 028050246 | 1B{/XxH¥F H 325 WASHER, SPRING 2-5

4 026050136 18l HE2IH 25 WASHER, PLAINS S

25 $45540001 BirryhI1273 THREAD NIPPER ASSY, 12

25-1 S45541001 B|F hAYFIN—-X1243 THREAD PRESSER BASE ASSY, 12
25-1-1 545542001 6|1 FFHI~N—X12 THREAD PRESSER BASE, 12
25-1-2 545543000 GlvovoeFr—712 MAGIC TAPE, 12

25-2 545544001 GlrrFHT7R124 3 THREAD PRESSER COVER ASSY, 12
25-2-1 545545001 B|1T rFHTTHR12 THREAD PRESSER COVER, 12
25-2-2 S45543000 Blvover—F12 MAGIC TAPE, 12

25-3 062300616 6+ ~aM3xX6 SCREW, PAN M3X6

25-4 545546001 B([7rH-H—F1293 FINGER GUARD ASSY, 12

25-4-1 545547001 |71 H-—H—FK12 FINGER GUARD, 12

25-4-2 536924001 6|7 -z w— MARK, INJURY

25-5 532383001 12|74 >H—H—Frz SPRING

25-6 532363001 12212 YT H 2T SHOULDER SCREW, M3

25-7 028030243 12|18 %% H %22 WASHER, SPRING 2-3

25-8 025030233 12| ¥ H2Fan3 WASHER, PLAINM 3

259 $36714001 Bl9IA Y HIANR—Y SPACER

25-10 062301006 6]+ ~33x10 SCREW, PAN M3X10

25-11 543505001 12{ 71 H—-H-—F1 % FINGER GUARD PLATE

25-12 018300636 B|7FEI FIXE BOLT, SOCKET M3X6

25-13 028030243 6l XY HE23 VWASHER, SPRING 2-3

25-14 021300106 613+ b3 NUT, 1 M3

28 062400816 | 24|+~24xs SCREW, PAN M4X8

29 028040246 24|82 H x2-4 WASHER, SPRING 2-4

30 026040236 12leS¥HxsHia WASHER, PLAIN &
155-C62-405
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Nt . E#il<-BAf% (BES-962BC, 963BC) / Upper threading mechanism {BES-962BC, 963BC) /
Obererfadens (BES-962BC, 963BC) / Mécanisme de I'enfilage supérieur (BES-962BC, 963BC) /
Mecanismo del enhebrado superior (BES-962BC, 963BC)
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N1 .. k%@ 3 B8{& (BES-962BC, 963BC) / Upper threading mechanism (BES-962BC, 963BC) /
Obererfadens (BES-962BC, 963BC) / Mécanisme de |'enfilage supérieur (BES-962BC, 963BC) /

Mecanismo del enhebrado superiar (BES-962BC, 963BC)

REF.NO. CODE QTY ExAf NANME OF PARTS RM
1-1 S42356101 A rEFHEAYE COTTON STAND ASSY
1-1-1 542348001 EAE -k COTTON STAND
1-1-2 546972001 B4R T -7 SPOOLSHAFT
1-1-3 028050246 | S4|/zx¥fizxes WASHER, SPRING 2-5
1-1-4 021500103 | K4|#+v r13a5 NUT, 1 M5
1-2 532510001 12/4 bP s 1L DR THREAD GUIDE BAR
1-3 025060236 | 12|es¥HxF2I8 WASHER, PLAINM 6
1-4 542349001 Bjf P+ IHHT THREAD GUIDE SUPPORT
1-5 060501016 | 12|/41 > FMsx10 SCREW, BIND M5X10
1-6 542351100 3| rFFrAYE THREAD GUIDE ASSY, A
1.7 $42353100 3|t b7+ 1BY R THREAD GUIDE ASSY,B
1-8 $42355100 3|t bFPFACo 3 THREAD GUIDE ASSY, C
1-9 0A5401006 | 1B|F+~anxE34%10 SCREW, PAN (5/P WASHER) M4X10
2 542357001 QxFYRA STUD, B
3 028060246 QR rHHR2-6 WASHER, SPRING 2-6
4 025060236 S ESH¥HEFLI6 WASHER, PLAINM 6
5 018061036 6|7+ FEX10 BOLT, SOCKET M6X10
6 025060236 BlesHHRF1IT6 WASHER, PLAIN M 6
7 549092001 FARR - R g COTTON STAND STAY, B
8 S42446001 14| 7F I k2 26X14 BOLT, SOCKET (5/P WASHER) M6X14
9 $52263001 3|4 rHEFSFLT NS 3 AUX. TENSION ASSY, 9 ;N/C-STAN
9-1 552264000 J|IHFFLa 1 29N AUX. TENSION PLATE, 9 ;N/C-STA
9-2 546970001 54| 1LF L3738 PRE-TENSION ASSY, B
9-2-1 $45562001 S4l4 pFF o THREAD GUIDE
9.2-2 $45563001 S4l4 rFPruFFaAY LFD STUD, ;TENSION
9-2-3 $45564001 B4l rFPFT1HTA TENSION DISC, A
9-2-4 545565001 54|14 v P+ 14 5B TENSION DISC, B
9-2-5 546217001 S4|FLFrLarsiin SPRING, B
9-2-6 S45567001 S|« pFIA LF Y b NUT, ;TENSION
9-2-7 047161042 | 54|27V LS E>AN1E PIN, SPRING ROLL AW1.6
10 008400604 6|+ FF2X4x6 SCREW, TRUSS M4X6
11 S47387001 BlbUYrRFT SETTING BRACKET
49 S47551000 6|A7—Jwwpgy 3 SPOOL MAT ASSY, 9
49-1 S46757000 | S4(27—-=ww b SPQOL MAT

155-962-412
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N2 . b %iE S BA{R (BES-1262BC, 1263BC) / Upper threading mechanism (BES-1262BC, 1263BC) /
Obererfadens (BES-1262BC, 1263BC) / Mécanisme de |'enfilage supérieur (BES-1262BC, 1263BC) /
Mecanismo del enhebrado superior (BES-1262BC, 1263BC)

1556-C62-412
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N2 ..k %38 3 31% (BES-1262BC, 1263BC)/ Upper threading mechanism (BES-1262BC, 1263BC)/
Obererfadens (BES-1262BC, 1263BC) / Mécanisme de I’enfilage supérieur (BES-1262BC, 1263BC)/

Mecanismo del enhebrado superior (BES-1262BC, 1263BC)

REF.NQ. CODE QTY EAf NAME OF PARTS RV
1-1 S45549101 1 rarFHET127 32 COTTON STAND ASSY, 12
1-1-1 S45550001 rea7Hdr12 COTTON STAND, 12
1-1-2 S46972001 § 72l27—-0LT4% SPOOL SHAFT
1-1-3 028050246 722 HH 325 WASHER, SPRING 2-5
1-1-4 021500103 721+ k125 NUT, 1 M5
1-2 S46985001 12|11 b7 3FIN THREAD GUIDE BAR, N
1-3 025060236 12|ESHHRrF2I6 WASHER, PLAIN M 6
1-4 547013001 Bl FTFLFTHHIN SUPORT, N-THREAD GUIDE
1-5 060501016 | 12{/51 > FM5X10 SCREW, BIND M5X10
1-6 547007000 3 rFeF 12873 THREAD GUIDE ASSY, A ;12
1-7 $47009000 34 P> T12B7 1 THREAD GUIDE ASSY,B ;12
1-8 547011000 3T rFPFr1207 2 THREAD GUIDE ASSY, C ;12
1-9 0A5401006 18|+~ %ES48X10 SCREW, PAN (5/P WASHER) M4X10
2 S42357001 AAxYEA STUD, B
3 028060246 QN ExYHF2-5 WASHER, SPRING 2-6
4 025060236 QeSHEHFRFIYE WASHER, PLAIN M 6
5 018061036 6|7+ H I F6X10 BOLT, SOCKET M&X10
6 025060236 BlETHFHIFI6 WASHER, PLAIN M 6
7 549092001 HEREFEF-EFY R COTTON STAND STAY, B
8 42446001 14| 7 £ b7 I6X14 BOLT, SOCKET {5/P WASHER) M6X14
10 552262001 3T rETST VI 12NT 3 AUX. TENSION ASSY, 12 ;N/C-ST
10-1 §52260000 [ FrvI 212N AUX., TENSION PLATE, 12 ;N/C-5T
10-2 546970001 727 LFa43B PRE-TENSION ASSY, B
10-2-1 545562001 724 bF o+ THREAD GUIDE
10-2-2 545563001 2|4 PP FAFI2LHED STUD, ;TENSION
10-2-3 545564001 2|1 b P+ 14834 TENSION DISC, A
10-2-4 S45565001 F2|1 b P19 5B TENSION DISC, B
10-2-5 S46217001 | 72| L F> 311328 SPRING, B
10-2-6 S45567001 | 72|« rFam i+ NUT, ;TENSION
10-2-7 047161042 72|2FV 5 EaW16 PIN, SPRING ROLLAW1.6
T 008400604 6|+ FZ204x6 SCREW, TRUSS M4X6
49 S47552000 O|AF=NvY 127 3 SPOOL MAT ASSY, 12
49-1 SAB757000 | 72|2F—-n=Tv b SPOOL MAT
155-C62-412
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P1. %8 7Btk (BES-962BC, 963BC) / Thread tension (BES-962BC, 963BC) / Faderspannung (BES-962BC, 963BC) /
Tension du fil (BES-962BC, 63BC) / Tensidn del hilo (BES-962BC, 963BC)

1-2-2-5 1-2-2-1

}} Q[31-2-2-3 1.2.0.01-2.2
(l % @}’

o

1-28 1-25

155-962-418
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P1. %8 B{% (BES-962BC, 963BC) / Thread tension (BES-962BC, 963BC) / Faderspannung (BES-962BC, 963BC)/

Tension du fil (BES-962BC, 963BC)/ Tensién del hilo (BES-962BC, 963BC)

REF.NO. CODE Q'TY Edtg NAME OF PARTS RV}
1 545098209 BiFayErHr97 38 ADJUSTMENT BASE ASSY, 9-B
1-1 540705009 BiFIA LT HI~N—R7 2 ADJUSTMENT BASE ASSY
1-2 545097101 BlFLFroar9v 3 PRE-TENSION ASSY, 9
1-2-1 545096001 Bl7LFrvavhi14a PRE-TENSION HOLDER PLATE
1-2-2 546970001 B4l7 L5834 3R PRE-TENSION ASSY, B
1-2-2-1 $45562001 5414 h TP o THREAD GUIDE
1-2-2-2 45563001 S4|1 b FrFAF AT LHED STUD, ;TENSION
{-2-2-3 545564001 5414 7+ 1 HSA TENSION DISC, A
1-2-2-4 S45565001 54|14 h 71T H 3B TENSION DISC, B
1-2-2-5 S462 17001 54|17 L F 31828 SPRING, B
1-2-2-6 S45567001 B4l pFIADLFY NUT, ;TENSION
1-2-2-7 047161042 | S4|AFUL5EAWIE PIN, SPRING ROLL AW1.6
1-3 008401204 12|+ b3 23832 SCREW, TRUSS M4X12
1-4 021400103 12|+ F13 24 NUT, 1 M4
1-5 028040246 12(Rax¥HR2-4 WASHER, SPRING 2-4
1-6 025040136 | 12|es¥#Hxv3ava WASHER, PLAINS 4
1-7 540709001 BlThxLT—)—a5 PLATE, ;TR-BREAK. PULLEY
1-8 540707000 54\ bH LT~~~ PULLEY, ;TR-BREAK.
1-9 S40708001 54|71 bFLTFT-U—37 PULLEY SHAFT, ;TR-BREAK.
1-10 048020346 54| A7E2 RETAINING RING, E2
1-11 008400806 | 18|+ S X04axs SCREW, TRUSS M4X8
1-12 541030001 AER IRV I PR ] SENSOR PCB ASSY, ; TR-BREAK.
1-13 008400806 18|+ +5 X 24X8 SCREW, TRUSS M4X38
1-14 540712001 i3I rEFT THREAD GUIDE, U ;UPPER
1-15% 008400806 | 12|+ > =x04x8 SCREW, TRUSS M4X8
1-16 S40713001 6lvanmd1riF+n THREAD GUIDE, C ;UPPER
1-17 008400806 | 12(+ k3R Jaxs SCREW, TRUSS M4X8
1-18> $37295301 S4|4 rFATLEGH L2 E TENSION BRACKET ASSY
1-18-1 S40714001 | B4« pFIpoHEr s TENSION BRACKET
1-18-2 S50013001 | 54| kFamiHEy TENSIONSTUD
1-18-3 100402004 | 54|k #3357 SET SCREVV, SM3.57
1-18-4 S37297101 | 54|+ rUNR THREAD TAKE-UP SPRING
1-18-5 S36300000 | 54(0—% 1 —-%3 ROTARY DISC
1-18-6 144103009 | 54| pFaA Y4 S44T DISC PRESSER, ;TENSION
1-18-7 S20680001 54|14 rF Iy 23RS TENSION SPRING, S
1-18-8 520681000 | S4|{FaminivrI¥Ha WASHER
1-18-9 S20682103 | 54|11 rFag v+ h TENSION NUT, RED
1-18-10 S48398000 | 54|« +FIFLES 1L TENSION BAR PLATE, L
1-18-11 $36299001 | 162 |1 FFIaABLHSIT U FELT
1-19 008400806 | 108+ +5 A 14axs SCREW, TRUSS M4X8
1-20 540715000 Gl hFIHIHEIEA1R BASE PLATE, ;T-STUD
1-21 008400806 12|+ F 5 224x8 SCREW, TRUSS M4X8
1-22 540716001 B4l b b UNKR 1A BRACKET, ; T/TAKE-UP SPRING
1-23 Q08400806 54|+ b3 X a4xs SCREW, TRLISS M4X8
1-24 $40722001 6| FswriiL a3 SWITCH PCB ASSY, HEAD
1-25 008400806 | 12|+ b5 2 24x8 SCREW, TRUSS M4X8
1-26 541276000 BT TRIYFN—FRAYE SWITCH HARNESS ASSY, HEAD
1-27 542643050 Blfhfltoy—Nn—%ZAY3 S-HARNESS ASSY, ;: TR-BRAKE.
1-28 S40717101 BlFI Ao HI— COVER, ;ADIUSTMENT BASE
1-29 008400806 | 24|+ F >R 0axs SCREW, TRUSS M4X8
1-30 517061000 6|7—R+¢2120 GROUND WIRE, 120
1-31 S40740001 12| 2% Faxzas STUD, 4X25
1-32 $37060001 12|P—-Rw—% LABEL, GROUNDING
2 008400806 12|+ F 5 2 04X8 SCREW, TRUSS M4X8
3 018400836 12| 7+ HEN F4XB BOLT, SOCKET M4Xx8
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P2 . B8 (BES-1262BC, 1263BC) / Thread tension (BES-1262BC, 1263BC) /
Faderspannung (BES-1260BC, 1261BC) / Tension du fil (BES-1262BC, 1263BC) /
Tension del hilo (BES-1262BC, 1263BC)
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P2 . R iE-FE 1% (BES-1262BC, 1263BC)/ Thread tension (B£5-1262BC, 1263BC)/
Faderspannung {BES-1262BC, 1263BC)/ Tension du fil (BES-1262BC, 1263BC)/
Tension del hilo (BES-1262BC, 1263BC)

REF.NO. CODE QY Ewio NAME OF PARTS RV

1 545558109 BlFIvtErd 112493 ADJUSTMENT BASE SET, 12
1-1 545559009 BlFAT LA RAN—-R120E ADJUSTMENT BASE ASSY, 12
1-2 S46970001 72|17 LF 30938 PRE-TENSION ASSY, B

1-2-1 S45562001 | 72|11 FFXFA THREAD GUIDE

1-2-2 S45563001 | 72|14 v P FaAn#ET STUD, ;TENSION

1-2-3 S45564001 | 72|t b FPrFTHFA TENSION DISC, A

1-2-4 S45565001 | 721 r 7+ 158 TENSION DISC, B

1-2-5 $46217001 727 LT %B SPRING, B

1-2-6 S45567001 | 721 bFah v b NUT, ; TENSION

1-2-7 047161042 | 72|AF V25 E>AWIE PIN, SPRING ROLL AW1.6

1-3 545568001 Bl rFLT—=T212 PULLEY PLATE, 12 ;TR-BREAK.
1-4 S40707000 | 72| ¥ L T—1— PULLEY, ;TR-BREAK.

1-5 540708001 | 72| rFLTF—U-T5 PULLEY SHAFT, ;TR-BREAK.
1-6 048020346 72|+ X 7E2 RETAINING RING, E2

1-7 008400806 | 24|+ FZ7 A 204xs SCREW, TRUSS M4X8

1-8 545501001 61 FHLEHFNL 22 SENSOR PCB ASSY, W ;TR-BREAK.
1-9 545501002 6|1 rHFLELHFIRLTE SENSOR PCB ASSY, B ;TR-BREAK.
1-10 00B4008B06 | 36|+ F>xaaxs SCREW, TRUSS M4X8

1-11 S45570001 12|13 FArIFFRi2 UPPER THREAD GUIDE, C ;12
1-12 Q08400806 | 54|+ +F A48 SCREW, TRUSS M4X8

1-13 546968001 6|yaFTrIFLR2 UPPER THREAD GUIDE, D ;12
1-14 537_7225@11) 72| rFI LK E L2 5 TENSION BRACKET ASSY
1-14-1 S40714001 T2{r bFI R AT TENSION BRACKET

1-14-2 550013001 72{1 hFaH LKy TENSIONSTUD

1-14-3 100402004 | 72{+ X %1357 SET SCREW, SM3.57

1-14-4 $37297101 7211 kb UISFH THREAD TAKE-UP SPRING
1-14-5 536300000 | 72|l0—-%#U—%3 ROTARY DISC

1-14-6 144103009 | 72{1 rFaAB¥4SHHIT DISC PRESSER, ;TENSION
1-14-7 S20680001 721 FFAT LRSS TENSION SPRING, S

1-14-8 520681000 | 72|(F3 NI HH% WASHER

1-14-9 S20682103 | 72|41 rF83 Y b TENSION NUT, RED

1-14-10 S48398000 | 72|1 rFayLEa1aL TENSION BAR PLATE, L
1-14-11 $36299001 | 216 |4 +F I HSFTTIL b FELT

1-15 008400806 | 144 |+ + = X 04x8 SCREW, TRUSS M4X8

1-16 S45571000 6|4 hFATLKRIRS L4212 TENSION BAR PLATE, 12

1-17 008400806 | 36|+ +5>xa4xs SCREW, TRUSS M4X8

1-18 540716001 T2{1 b bUNRZ I BRACKET, ; T/TAKE-UP SPRING
1-19 008400806 | 72|+ 5 234xs SCREW, TRUSS M4X8

1-20 S40722001 6| FYyFswE o2 SWITCH PCB ASSY, HEAD

1-21 008400806 | 12|+ +F R 04x8 SCREW, TRUSS M4X8

1-22 S$46283000 Bl FRSVFN—FATE SWITCH HARNESS ASSY, HEAD
1-23 546284000 Bl rFLEY—n—%R73X SENSOR HARNESS ASSY, TR BREAK.
1-24 545572001 BlFaA LT HI—12 COVER, 12 ;ADJ-BASE

1-25 00B4008B06 | 30|+ F3 2 4x8 SCREW, TRUSS M4X8

1-26 545573001 AR ELFEEFEEE CONNECTING PLATE

1-27 008400806 | 12|+ > 214xs SCREW, TRUSS M4X8

1-28 S17061000 | 12|7—At>120 GROUND WIRE, 120

1-29 008400806 6|+ F>X4x8 SCREW, TRUSS M4xX8

1-30 S45574001 12|Z %Y Kaxs0 STUD, 4X50

1-31 $37060001 18|7—2=—% LABEL, GROUNDING

2 008400806 | 24|+ r>X3axs SCREW, TRUSS M4X8

3 018400836 | 12{7+# i t+axs BOLT, SOCKET M4X8
155-C62-418
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Q. H¥FIEEIBIf% / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung /
Barre & aiguille et mécanisme d'embrayage d'entrainement /
Barre de aguja y mecanismo de embrague de mando

10
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|
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o
o
|——10-1|
o
8 | |
o
9 | |
&3/”% ________ J
155-962-117
R. $HEr@E i 2EBAER / Synchronizer / Synchronisator / Synchronisateur /Sincronizador
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|
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4 Q
8 10
155-962-501
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Q. #t#EEREIRA1R / Needie bar and driving clutch mechanism / Nadelstange und antriebskupplung /
Barre & aiguille et mécanisme d'embrayage d'entrainement/
Barra de aguja y mecanismo de embrague de mando

REF.NO. CODE_ |oTy Eo Ao NAME OF PARTS RV

1 $52042001 | 6|JamEmLsi—Y L LEVER SET

1-1 $32574101 | 6|FrEruamrmLA LEVER

1-2 018501036 | 6|7+ % b 5X10 BOLT, SOCKET M5X10

1-3 107550002 | 6|an ROLLER

1-4 $32575001 { 6|7 Eranes PIN

1-5 148782001 | 6|z~—+ SPACER

6 $42590001 | 6|7 rrvons BUSH, ; T/TAKE-UP

7 018501236 | 12[7+ % r5x12 BOLT, SOCKET M5X12

8 542622001 | 8|z err—ner PIN, ; TITAKE-UP ARM

9 002400514 6|++~aaxs SCREW, PAN M4X5

10 $52043001 | 6|7 KoLss—wy k DRIVING LEVER SET, ; T/TAKE-UP
10-1 542621101 | 6|7oErormLr-v3 DRIVING LEVER ASSY, ; T/TAKE-UP
10-1-1 014400432 | 6|7+ % # 3 4xa SET SCREW, SOCKET (CP) M4X4
10-2 $32674101 | 6|anOs ROLLER, 8

10-3 018501036 | 6|73 F5x10 BOLT, SOCKET M5X10

10-4 148782001 | 6|x~—+ SPACER

155-962-117

R. $HU B H2RRAF / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE oy b A NAME OF PARTS RM]

1 $36500000 L AVEE PR S NIAE E g ] SENSOR SETTING PLATE, B

2 $36220001 | 1|t #%/ 13 SENSOR PCB ASSY, CX

3 0A4300605 | 2| +3~+#2 33x6DA SCREW, PAN (S/P WASHER) M3X6
4 OA5400806 |  2|+¥~%2 34x8D8 SCREW, PAN (S/P WASHER) M4X8
5 520913000 Ha-g0—Toa-#K ROTARY ENCODER, JK

6 S15281001 | 1|zsra-2734vh ENCODER BRACKET

7 0A5300805 | 2|+~ 33xsD8 SCREW, PAN (5/P WASHER) M3X8
8 $42347001 | 1|rra-s#Facerrs ENCODER ADJUSTMENT PLATE

9 UA0130001 | 1{#>xu SHOULDER SCREW

10 0A5400806 | 2|+~ 3 axsDs SCREW, PAN (S/P WASHER) M4X8
155-962-501
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S1. 3 kA—JLR v & ABB{R/ Control box mechanism / Schaltkasten /
: Mécanisme du boitier de contrle / Mecanismo de la caja de controles

69

155-962-502




S1.3> hE— LK v 7 ABR/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE QTY EAA NAME OF PARTS R
1 $52047002 1| ¥3RKyYoVR7 3B CONTROL BOX ASSY, B
1-1 $52044002 IREE GV FAWE - MAIN PCB ASSY, B
1-2 $36224000 1lDC77rE—397 % DC FAN MOTOR ASSY
1-3 UL0233001 8| ++~4t 4 X3X30DA SCREW, PAN (5/P WASHER) M3X30
1-4 S42967001 1|FrHrdiieoi POWER SUPPLY PCB ASSY
1-5 SO0554000 | 13 |#F— FBNS SUPPORT, 6NS
1-6 $33156000 I E AV S 1 SPACER, PCB
1-7 025030236 2{eZHHRIFIIZ WASHER, PLAINM 3
1-8 533106000 2IM3AF Y FL10 STUD, M3 L10
1-9 0A4300605 2| +F~H 7 Z3XEDA SCREW, PAN (5/P WASHER) M3X6
1-10 $42971050 1|FrHFen—32AMI7 2 POWER SUPPLY HARNESS ASSY, M1
1-11 S42972050 17 Fen—2aM2o 3 POWER SUPPLY HARNESS ASSY, M2
1-12 S$42973050 1Foren—2aAmM3y 3 POWER SUPPLY HARNESS ASSY, M3
1-13 542974050 1|1FeHForn—2AG7 % POWER SUPPLY HARNESS ASSY, G
1-14 542975050 1FHFen=32ZMNT X P-SUPPLY HARNESS ASSY, M ;N
1-15 542976050 1IxT Y Fin—3RAB% 2 X-AREA HARNESS ASSY, B
1-16 $42977050 T|YTHFPNHN—ABY 2 Y-AREA HARNESS ASSY, B
1-17 542978050 1| 81229 n—32ZB7 % TIMING HARNESS ASSY, B
1-18 542979050 1|INDEXE— R/ — 2 ABY & INDEX MOTOR HARNESS ASSY, B
1-19 542980050 1j4 b 7H/~32ZAB7 X BOBBIN WINDER HARNESS ASSY, B
1-20 542981050 M2 T—R/N—2 2BV 3 HEAD MOTOR HARNESS ASSY, B
1-21 542982050 1|xE—%®/N—%AB7 2 X-MOTOR HARNESS ASSY, B
1-22 S42983050 MyE—-%/"—2ABY 3 Y-MOTOR HARNESS ASSY, B
1-23 S42984050 1|HY M LN — 2 ABY X HEAD CONTROL HARNESS ASSY, B
1-24 542985050 1|sT-5P/A~F AB7 X START-STOP HARNESS ASSY, B
1-25 542986050 sz mn—22BY 3 PANEL HARNESS ASSY, B
1-26 542987050 1| NY FErEN—%ABY 2 BED HARNESS ASSY, B ;RET
1-17 542988050 1|8COMMN—% AB7 3 B-COM HARNESS ASSY, B
1-28 542989050 1]BC1I/— %2 AB7 2 HARNESS ASSY, B ;BC1
1-29 $42990050 1|Bczin— %2 2B 3 HARMNESS ASSY, B ;BC2
1-30 542991050 11 rF Ut~ ABZ 3 SENSQOR HARNESS ASSY, B ;TR
1-31 542992050 1 rHFVE—FN—32ZB? 3 MOTOR HARNESS ASSY, B ;TR
1-32 S42993050 THF - Frn—%ABY 2 H-POWER SUPPLY HARNESS ASSY, B
1-33 542994050 1BcF s wn—2 8% 2 P-SUPPLY HARNESS ASSY, B ;BC
1-34 543024050 1|P/v— % Z18VBT £ P-HARNESS ASSY, B ;18V
1-35 543028050 1|P/v— % X39vEB7 2 P-HARNESS ASSY, B ;39V
1-36 543029050 1{P/IN— R Z16VBT 2 P-HARNESS ASSY, B ;16V
1-37 543030050 t{p/v— % ZPRZ 2 P-HARNESS ASSY, PB
1-38 539820000 13j]a—FK% 371763 CORD CLAMP, 1763
1-39 0A4401605 T+~ %7 34X16DA SCREW, PAN (5/P WASHER) M4X16
1-40 $37060001 | P—2Aw—% LABEL, GROUNDING
1-41 $52261001 1|#Hue 2Hi— BOX COVER
1-42 060400616 131751 > FMAX6 SCREW, BIND M4X6
1-43 543504001 27U asB FANSETTING PLATE, B
1-44 0A5401006 2|+~ REZaxio SCREW, PAN (5/P WASHER) M4X10
1-45 021400206 22270 2 NUT, 2 M4
1-46 $43506000 2lpcz 7 E—-R oL DC FAN MOTOR ASSY, L
1-47 S43503001 1|77 USYF12A FANSETTING PLATE, A
1-48 060400616 2|/54 > FMaxs SCREW, BIND M4X6
1-49 543949050 1|p/v— % ZZEROZ % P-HARNESS AS5Y, ZERO
1-50 S44340050 1|5 —%n—%287 3% BRAKE HARNESS ASSY, B
1-51 S44341000 1|PROMIGOMT Y 2 PROM ASSY, 960 MT
2 S42446001 |7+ kY7 2 EX14 BOLT, SOCKET (S/P WASHER) i6X14

155-962-502
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g2 . O kO—JbA v & ZB8{%/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

1565-962-502
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§2.3 > bA—JLFKR v 7 ABEHR/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE |[QTY SYE: NAME OF PARTS RIVA
5 $52251001 1zeron—arze2 POWER SUPPLY BASE ASSY, E2
5-1 S47905001 1HFrren—2U POWER SUPPLY BASE, U
5-2 $42995000 1| b 52 2729VA TRANSFOMER, 729VA
5-3 018061236 | 4|7+ F1 rex12 BOLT, SOCKET M6X12
5-4 028060246 | 4|z #Hx26 WASHER, SPRING 2-6
5-5 025060236 | 4leS¥HzFave WASHER, PLAIN M 6
5-6 0A4400605 | 3|++~+ % 34x6DA SCREW, PAN (5/P WASHER) M4X6
5-7 547900000 17 L-#—-M10A BREAKER, M :10A
5-8 $42996050 RS2 AN—2R18YY 3 TRANSFORMER HARNESS ASSY, 18V
5-9 $42997050 1 rSran—5230v% 3 TRANSFORMER HARNESS ASSY, 39V
5-10 $42998050 1 rSyzn—%216v7 8 TRANSFORMER HARNESS ASSY, 16V
5-11 S42999000 PR ES T -] NOIZE FIL.TER ASSY
5-12 $39820000 1la-k235>71763 CORD CLAMP, 1763
5-13 0A8401605 |  2|++~+2 3ax16DA SCREW, PAN (S/P WASHER) M4X16
5-14 $37059001 1|PE¥—% LABEL, PE
5-15 543945050 1ok onezzas 2 POWER SUPPLY HARNESS ASSY, A
5-16 $43946050 1|FoFwn—%28Y 3 POWER SUPPLY HARNESS ASSY, B
5-17 $43947050 17 ben—zzcy 3 POWER SUPPLY HARNESS ASSY, C
5-18 $32145000 1[siBRS25VR20 DIODE, SIBRS25VB20
5-19 543861001 1Fo s xiiupy 3 POWER PCB ASSY, B
5-20 S00554000 |  4|##— hens SUPPORT, 6NS
5-21 552907000 1{a— FHRL£10 CORD HOLDER, 10N
5-22 $43860001 Y N Py POWER BASE COVER
5-23 0603400616 3|51 > FMaxe SCREW, BIND M4X6
5-24 $43948050 t|l7ervn—22D7 3 POWER SUPPLY HARNESS, D
5-25 $52252000 HEPEPZ I FAY: CONTACTOR ASSY, ;S-N10 AC12
5-25-1 $46551000 1|22 7 25.N10ACT2 CONTACTOR, ;S-N10 AC12
6 $42446001 5|73 #L ko 26x14 BOLT, SOCKET (S/P WASHER) M6X 14
9 543038000 1|Frrra—k POWER SUPPLY CORD
155-962-502
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T1 . B RM% (BES-962BC, 1262BC) / Power supply equipment mechanism (BES-262BC, 1262BC) /
Stromversorgung (BES-962BC, 1262BC) /

Mécanisme de I'equipment en alimentation électrique (BES-962BC, 1262BC}) /
Mecanismo del equipo de alimentacién de corriente (BES-962BC, 1262BC)

" F7va @i/ OPTION PARTS ¥

73

165-962-515




T1. 45 % (BES-962BC, 1262BC) / Power supply equipment mechanism (BES-962BC, 1262BC)/
Stromversorgung (BES-962BC, 1262BC) /
Mécanisme de I'equipment en alimentation électrique (BES-962BC, 1262BC) /
Mecanismo del equipo de alimentacién de corriente (BES-962BC, 1262BC)

REF.NC. CODE QTY AT NAME OF PARTS RIVE
1 S43105101 LR PAE I ] OPERATION PANEL ASSY
1-1 542965001 | TAE VIR FARTEy ] PANEL PCB ASSY
1-2 543008000 (RPAE FIVAT S B ) PANEL HARNESS ASSY
1-3 543086000 1|7 —Zt >80 GROUND WIRE, 80
1-4 $43107001 1|3 —bH44Tra SHEET HOLDER PLATE
1-5 543108101 R EAY- ¥R X PANEL COVER
1-6 543109001 1Py x4 PANEL SUPPORT
1-7 54311800% 121 YF—F SWITCH SHEET
1-8 543110000 Slam~—+ SPACER
1-9 008400604 4|+ T A04X6 SCREW, TRUSS M4X6
1-10 062401005 S5l#~34x10 SCREW, PAN M4X10
1-11 026040135 QiesHHzH24 WASHER, PLAINS 4
1-12 052300805 1|[+~a3/ixe33xX8 SCREW, PAN (5/P WASHER) M3X8
1-13 028030245 TN xHH %23 WASHER, SPRING 2-3
1-14 025030235 1ez¥HxFays WASHER, PLAINM 3
1-15 021300105 1oz s+v i3 NUT, 1 M3
i-16 537060001 HFP=AT—% LABEL, GROUNDING
1-17 S43114001 1{Z ~JILBES(1) LABEL, BES {1)
1-18 543270000 1{3a— K ZF¥ L 2KR51 CORD BUSH, KR51
< BES-962BCH > < For BES-962BC>
2-1 $52198001 1|5 ~N962BC LABEL, 962BC
< BES-1262BCHA > < For BES-963BC>
2-2 552196001 1|5 AN 12628C LABEL, 1262BC
3-2 S46556100 2 |START-STOPSWY X E START-STOP SWITCH ASSY, E
3-2-1 S46557000 2|2V FAIWAIR SWITCH, ;AJW411R
3-2-2 543034000 2 |SWHW1B-M110G SWITCH, ;HW1B-M110G
3-2-3 $52378000 2|77 KXY S FHW RING, ;HW
3-2-4 §52379000 2|7V REAYULSTW RING, ;TW
5 54125411 J|BCH /L2 3 BC-PCB ASSY
12 552377000 T|YE—=2/=2RAFIN Y-MOTOR HARNESS ASSY, N
15 552278000 1(BCIN—-2ZX¥ IN HARMNESS ASSY, BC1 ;N
16 552279000 1[BC2v—R2ZXZ IN HARNESS ASSY,BC2 ;N
17 $52397000 HESE R FACE 3 & -3 SENSOR HARNESS ASSY, N ;TR
i8 $52396000 EEE MR TF VAT 3 ¥ 531 MOTOR HARNESS ASSY, N ;TR
20 $52280000 1BCTF o HFon—%27 5N POWER SUPPLY HARNESS ASSY, N
24 $52383000 1{BCHINN—2 A7 5B PCB HARNESS ASSY, B ;BC
25 552384000 2{BCHE IV N—R T IA PCB HARNESS ASSY, A ;BC
26 $43021050 1BC A&7 3 TERMINATOR ASSY, BC
30 S00554000 | 36{#F— k6NS SUPPORT, 6NS
TA T uRE " " OPTION PARTS ”
3-1 543022100 2|START-EMA T Y F 7 3 START-EM SWITCH ASSY
3-1-1 543033000 2[SWHW1B-V411R SWITCH, ;HW1B-V311R
3-1-2 543034000 Z|SWHW1B-M110G SWITCH, ;HW1B-M110G
3-1-3 §52378000 A=) B X ) yw RING, ;HW
29 543027000 TR LFaghbAn—3R7% PANEL RELAY HARNESS ASSY
155-962-515
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T2 . BB (BES-962BC, 1262BC) / Power supply equipment mechanism (BES-962BC, 1262BC) /
Stromversorgung (BES-962BC, 1262BC) /
Mécanisme de I'equipment en alimentation électrique (BES-962BC, 1262BC) /
Mecanismo del equipo de alimentacion de corriente (BES-962BC, 1262BC)

il 7
ity a0

155-962-515
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T2. TiE 5L (BES-962BC, 1262BC) / Power supply equipment mechanism (BES-962BC, 1262BC) /
Stromversorgung (BES-962BC, 1262BC}/
Mécanisme de |'equipment en alimentation électrique (BES-962BC, 1262BC) /
Mecanismo del equipo de alimentacién de corriente (BES-962BC, 1262BC)

REF.NO. CODE QTY B X NAME OF PARTS RM

4 541195201 B|Fy FHia 3 HEAD PCB ASSY

6 552393000 1XTUPNn—-%X7 2 X-AREA HARNESS ASSY

7 543001000 1y PN—2R%5 & Y-AREA HARNESS ASSY

8 552376000 1143 FN—2 AT EN TIMING HARNESS ASSY, N

9 $43003150 T|INDEXE—# /=R Z 4% MOTOR HARNESS ASSY, INDEX

10 S43004050 M3y EF—FN—%R73% HEAD MOTOR HARNESS ASSY

11 543005000 1[XT—4n—2A7% X-MOTOR HARNESS ASSY

13 $52391000 1|ST-SP/ v — Z 2964 3 START-STCP HARNESS ASSY, 96

19 543014000 1HFLHFn—5243 H-POWER SUPPLY HARNESS ASSY

21 §52388000 1y vn—2 24 38 H-CONTROL HARNESS ASSY, B

22 543017050 SIHY M W n—2 A7 A H-CONTROL HARNESS ASSY, A

23 543018000 T|Hy e 2k TERMINATOR ASSY, H

27 543025100 B|FIAYLHALN—ZFATE TENSION BRACKET HARNESS ASSY

28 $46282000 6|HSW/H— 22T 3 HARNESS ASSY, ;H-SWITCH
<O1-FEF =10m> <Cord length = 10m>

33 543461000 t|IFv =227 310M IF HARNESS ASSY, 10M

35 $39821000 61— RT3 T19P7 CORD CLAMP, 19P7

36 150349001 Gla-kro3710 CORD CLAMP, 10-L

37 500480000 13— KRS #5 CORD HOLDER, 5N

38 0A5401006 1|F~a78% E54X10 SCREW, PAN (5/P WASHER) M4X10

39 504557000 13752 % 4 PLTIM BAND, ;PLTIM

40 $39821000 | 14|a—-k4 3T 19p7 CORD CLAMP, 19P7

4 30821000 [ 11la—r ¥ 35 F19p7 CORD CLAMP, 19P7

42 $39821000 3{a- k73 F19P7 CORD CLAMP, 19P7

43 539821000 Ala—r¥ 2 719P7 CORD CLAMP, 19P7

44 552380000 2|CKST 3 F05-L CORD CLAMP, ;05-L

45 539821000 13— K42 Z 7 19P7 CORD CLAMP, 19P7

46 539819000 1o—- kK23 F1259 CORD CLAMP, 1259

a7 149809000 212439 7L BEAD BAND, L= 200

66 S$51912000 1|+ D0%% 5> 7FNK-3NB CORD HOLDER, ;NK-3NB

67 018061036 1|7 E I kex10 BOLT, SOCKET M&X10

68 504557000 182 & 4 - PLTIM BAND, ;PLTIM

69 539821000 1a-ko237F19p7 CORD CLAMP, 19P7
TF T “ OPTION PARTS "
<3-FREE=5m> < Cord length=5m>

32 543040000 1hFsv— 222 25M [F HARMESS ASSY, 5M

64 547263001 1If/v—2 27 220MEY + IF HARNESS SET, 20M

64-1 $47227000 HF/A— 2 22 3 20M IF HARNESS ASSY, 20M

64-2 S23960041 1|r—Fnevitsi3 INSTRUCTION MANUAL, CABLE

155-962-515
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T3 . BERMME (BES-963BC, 1283BC) / Power supply equipment mechanism {BES-963BC, 1263BC) /
Stromversorgung (BES-963BC, 1263BC) /

Mécanisme de |'equipment en alimentation électrique (BES-963BC, 1263BC) /
Mecanismo del equipo de alimentacién de corriente (BES-963BC, 1263BC)

< BES-1263BCrs / BES-1263BC >

"FAF 3 BR
/ OPTION PARTS "

< BES-963BCH
/ BES-963BC >

155-863-515
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T3 . @AM R (BES-963BC, 1263BC)/ Power supply equipment mechanism (BES-863BC, 12638C) /
Stromv-ersorgu ng (BES-963BC, 1263BC)/
Mécan!sme de I'equ'ipment en alimentation électrique (BES-963BC, 1263BC) /
Mecanismo del equipo de alimentacién de corriente (BES-963BC, 1263BC)

REF.NO, CODE QTY BT NAME QOF PARTS RV
1 $45185001 |y yiNziby 3 OPERATION PANEL ASSY, ST
1-1 S44751001 LEFAE VIV AT B ] PANEL PCB ASSY T
1-2 545187000 1|3.5FDD FDD, 3.5
1-3 S45184000 1|LcpE D2 -0 3 LCD MODULE ASSY
1-4 545186001 1Mo=—bRIYF23 SHEET SWITCH ASSY
1-5 543257000 Teba 1 ii—%— INVERTER, LCD
1-6 S45175000 12 ¥yTATUYFZ3 CAP SWITCH ASSY
1-7 S45171000 1 1|/sznn—5273 PANEL HARNESS ASSY
1-8 545172000 1|roDF e rFn—z2z243 POWER SUPPLY HARNESS ASSY, FDD
1-9 545173000 1|7OYE—N—%2%73 FLOPPY HARNESS ASSY
1-10 545174000 Tt nN=F—n—%x27% INVERTER HARNESS ASSY
1-11 $43270000 13- K7 Yo 2KRS CORD BUSH, KR51
1-12 $45179009 1z PANEL
1-13 545180009 1|z lm—2 PANEL BASE
1-14 S45181001 Ho—bF—HF—h SHEET KEY SUPPQRT
1-15 545177000 2|ANR—Y T~k SPACER PLATE
1-16 545176001 1M7L=+ PLATE
1-17 546364001 AeFHH %16 WASHER, PLAIN 1.6
1-18 546833001 A F~Z M1 6XE SCREW, PAN M1.6X4
1-19 052400605 2{F~NanzEF4X6 SCREW, PAN (5/P WASHER) M4X6
1-20 052300605 i~/ % ES3X6 SCREW, PAN (5/P WASHER) M3X6
1-21 002260405 4|+ #3264 SCREW, PAN M2.6X4
1.22 546363000 2|AN—tL8 SPACER,L=8
1-23 0AA4300605 4|4+ ~H4 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-24 0A4300805 Al +F~HF 7 2IKBDA SCREW, PAN (5/P WASHER) M3X8
1-25 008400604 4+ FFR04X6 SCREW, TRUSS M4X6
1-26 543114001 1|5 ~JLBES() LABEL, BES {1)
1-27 $46362009 12Anoiax COVER PLATE
1-28 08300504 2[{+ F523X5 SCREW, TRUSS M3X5
< BES-963BCH > < For BES-963BC>
2-1 $52199001 1|5~ 963BC LABEL, 963BC
< BES-1263BCH > < For BES-1263BC>
2-2 552197001 1|3~ n12638C LABEL, 1263BC
< BES-963BCH > < For BES-963BC>
3-2 546556100 2 |START-STOPSW®% 3 E START-STOP SWITCH ASSY, E
3-2-1 S46557000 2121 v Fawalr SWITCH, ; AJW411R
3-2-2 543034000 2 [swWHW1B-M110G SWITCH, ; HW1B-M110G
3-2-3 552378000 17U R AT HW RING, ;HW
3-2-4 552379000 tl=o Y FxUFTW RING, ;TW
< BES-1263BCH > < For BES-1263BC>
3-2 546499100 2ISTARTR A Y F o % START SWITCH ASSY
3-2-1 543034000 2 |SWHW1B-M110G SWITCH, ; HWI1B-M110G
3-2-2 552378000 2|77 U0 R A THW RING, ;HW
3-3 $47381100 3{STOPR AV F 7 XE STOPSWITCH ASSY, E
3-3-1 S46557000 3|2 1V FAIWALIR SWITCH, ;AJW411R
3-3-2 §52379000 =z rAYFTW RING, ;TW
5 S41254101 1T FARIR ) BC-PCB ASSY
12 $52377000 1yE—&/A— kAT EN Y-MOTOR HARNESS ASSY, N
15 52278000 1|BC1/v—~ R A2 IN HARMNESS ASSY, BC1 ;N
16 $52279000 1|BC2/N—F A4S 3N HARMNESS ASSY, BC2 ;N
17 552397000 11 bV HN—FAYIN SENSOR HARNESS ASSY, N ;TR
18 $52396000 1 rFUE—2N—F 273N MOTOR HARNESS ASSY, N ;TR
155-963-515
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T3 . BERBE (BES-963BC, 1263BC) / Power supply equipment mechanism (BES-963BC, 1263BC) /
Stromversorgung (BES-963BC, 1263BC) /

Mécanisme de |'equipment en alimentation électrique (BES-963BC, 1263BC) /
Mecanismo del equipo de alimentacién de corriente (BES-963BC, 1263BC)

< BES-1263BCHR / BES-1263BC >
—

i Qe

r— >
31

"FFiaBR
/ OPTION PARTS *

< BES-963BCH
/ BES-963BC >
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T3. |5 5B 1R (BES-963BC, 1263BC) / Power supply equipment mechanism (BES-963BC, 1263BC) /
Stromversorgung (BES-963BC, 1263BC) /
Mécanisme de I'equipment en alimentation électrique (BES-963BC, 1263BC)/
Mecanismo del equipo de alimentacién de corriente (BES-963BC, 1263BC)

REF.NO. CODE QY ElAg NAME OF PARTS RM)
20 §52280000 18CF e Fin—322% 3N POWER SUPPLY HARNESS ASSY, N
24 $52383000 1|pCHENn—%RX 4oz PCB HARNESS ASSY, B ;BC
25 552384000 2BCE N N=2 X7 2 A PCB HARNESS ASSY, A ;BC
26 $43021050 1(BCY oz Ly 3 TERMINATOR ASSY, BC
30 500554000 | 36|~ kens SUPPORT, 6NS
34 S45271000 TS RIRSN—F AT 3 PANEL HARNESS ASSY, RS
3s 545270000 VIR F o F =33 P-SUPPLY HARNESS ASSY, PANEL
48 018400636 4|7+ K ~axe BOLT, SOCKET M4X6
49 028040246 A zHH 324 WASHER, SPRING 2-4

"HTL gL " OPTION PARTS ”

< BES-963BCH > < For BES-963BC >
3-1 543022100 2|START-EMA T V¥4 3 START-EM SWITCH ASSY
3-1-1 543033000 2 |SWHW1B-V411R SWITCH, ; HW1B-V411R
3-1-2 543034000 2 |[SWHW1B-M110G SWITCH, ;HW1B-M110G
3-1-3 552378000 4= 1) R A Y FHW RING, ;HW
"""""""""""""" [ |<BEs-1263BCA > <For BES-1263BC>
31 $46498100 3ISTOPAA W F 2 3 STOP SWITCH ASSY
3-11 S43033000 3|SWHWI1B-V411R SWITCH, ;HW1B-V411R
3-1-2 552378000 w2V R AU THW RING, ; HW

155-963-515
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T4 . BELBA{E (BES-963BC, 1263BC) / Power supply equipment mechanism (BES-963BC, 1263BC) /
Stromversorgung {(BES-963BC, 1263BC) /

Mécanisme de 'equipment en alimentation électrique (BES-263BC, 1263BC) /
Mecanismo del equipo de alimentacién de corriente (BES-263BC, 1263BC)

M
i

>
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T4 . EizenH & (BES-963BC, 1263BC) / Power su

Stromversorgung (BES-963BC, 1263BC) /
Mécanisme de I'equipment en alimentation électrique (BES-963BC, 1263BC)/
Mecanismo del equipo de alimentacion de corriente (BES-963BC, 1263BC)

pply equipment mechanism (BES-963BC, 1263BC) /

REF.NOQ. CODE Q'TY ExXo NAME OF PARTS RM
4 S41195201 BlhryFxL s HEAD PCB ASSY
] 552393000 1xzuPn—2z4z X-AREA HARNESS ASSY
7 543001000 Tlyzu7n—%243 Y-AREA HARNESS ASSY
8 552376000 et ivdn-22273N TIMING HARNESS ASSY, N
9 $43003150 THNDEXE—#Mn—322 73 MOTOR HARNESS ASSY, INDEX
10 543004050 MNEIYoE—n~2252 HEAD MOTOR HARNESS ASSY
11 543005000 HXE-S%/n—22Z%% X-MOTOR HARNESS ASSY
13 $52391000 T|ST-8P/v— 2 X967 3 START-STOP HARNESS ASSY, 95
19 S43014000 THFE =225 3 H-POWER SUPPLY HARNESS ASSY
21 552388000 THY Mo n=22 %4 3B H-CONTROL HARNESS ASSY, B
22 543017050 BlHY S Y on=32224 %A H-CONTROL HARNESS ASSY, A
23 S43018000 THaIy 223 TERMINATOR ASSY, H
27 543025100 6| FA YL HIN—RAHLE TENSION BRACKET HARNESS ASSY
28 S$46282000 OjHSW/I =2 R 7 2 HARNESS ASSY, ; H-SWITCH
33 $39821000 Bja—F235>Fi9p7 CORD CLAMP, 19P7
36 150349001 bla—F#3>>710 CORD CLAMP, 10-L
37 S00480000 11— FkRAF#5 CORD HOLDER, 5N
38 0A5401006 1[F~an”zEe 3410 SCREW, PAN (5/P WASHER) M4X10
39 504557000 1{/v2 %2 1 PLTIM BAND, ;PLTIM
40 $39821000 | 14|o-Fro 3> F19p7 CORD CLAMP, 19P7
41 539821000 Mfz~K%Z719pr7 CORD CLAMP, 19P7
42 539821000 3A—-F25 1907 CORD CLAMP, 19P7
43 539821000 41— K% 5> 7F19pP7 CORD CLAMP, 19P7
44 552380000 2|CKS 7 5 7 05-L CORD CLAMP, ;05-L
45 539821000 1la-r%3719pP7 CORD CLAMP, 1977
46 $39819000 1a-F%5>71259 CORD CLAMP, 1259
47 149809000 2|®AZVT7L BEAD BAND, L= 200
b6 551912000 1|+ 02% % FNK-3NB CORD HOLDER, ;NK-3NB
67 018061036 1|7+ HE I+ ex10 BOLT, SOCKET M6&X10
68 504557000 1|82 % 1 2 PLTIM BAND, :PLTIM
69 $39821000 113~ K232 7197 CORD CLAMP, 19P7
155-963-515
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T5 . BERRME (A7 3 >885) / Power supply equipment mechanism {Option parts) /

Stromversorgung {Sonderzubehdr) /

Mécanisme de |'equipment en alimentation électrique (Pigces en option) /
Mecanismo del equipc de alimentacion de corriente (Piezas opcionales)
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T5. B&ABME (7 3 3 > E55) / Power su

Stromvlersorgung (Sonderzubehor) /
Mecanisme de I'equipment en alimentation électrigue (Pitces en option) /

pply equipment mechanism (Option parts) /

Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

REF.NOQ. CODE B 1 NAME OF PARTS oY, |
50 552202001 19628 & EMCE Y R 962 EMCSET
50-1 552162000 |  1[{a7NF-65 CORE, ;NF-65
50-2 552163000 9|3 7NF-130 CORE’ :NF-130
50-3 552167000 32 PNFR-251215 CORE, ;NFR-251215
50-4 $52164000 | 3|a7NFc28 CORE, ;NFC-28
50-5 0A5401605 | 3|+ ~%4 3 ax16DB SCREW, PAN (5/P WASHER) M4X16
50-6 021400106 3+ k1oas NUT, 1 M4
50-7 539820000 | 10|2—Fu 3571763 CORD CLAMP, 1763
50-8 551124000 HATZTTNZEMCY 31 NOISE FILTER ASSY, 1 ;EMC
50-8-1 544525000 1/ 1ZXT 12104 NOISE FILTER, 10A
50-8-2 S51119000 | 1]/ =% 2 F L — HEMCNF HARNESS, ;BRE-EMCNF
50-8-3 551120000 T4y — & REMCNFNF HARNESS, ;EMCNF-NF
50-8-4 551122000 14y — 2 REMCNFT7 — X HARNESS, ;EMCNF-GROUD
50-9 0A5401006 2[+~anFESax10 SCREW, PAN (S/P WASHER) M4xX10
50-10 551987001 U ENVESE TR B BOX COVER, REAR
50-11 0AS400806 Bl +#+ %7 2 4X8D8 SCREW, PAN (S/P WASHER) M4X8
50-12 $39820000 1a~-K2371763 CORD CLAMP, 1763 '
50-13 552211000 Hor=—Fli—IFs CABLE SHIELD, §
50-14 552212000 Tr—Fy=ILRp CABLE SHIELD, P
50-15 0AS5401006 2lF~anzxEeZa0 SCREW, PAN (5/P WASHER) M4X10
50-16 537060001 2i{F—2%—7 LABEL, GROUNDING
TEFy " " Remodeling parts set ”
< BES-962BCH > < For BES-962BC >
55 $52201001 1|96V R I b PANEL SET, 963BC
< BES-962BCitigfREF > < BES-962BC for area limitation >
55 $53135005 | 1|MBSA/N L&Y b MBSA PANEL SET
< BES-1262BCH > < For BES-1262BC>
55 552200001 12638 JLEY b PANEL SET, 12638C
< BES-1262BCith iR E A > < BES-1262BC for area limitation>
55 §53135006 MBSA/ VR ILt Y b MBSA PANEL SET
55-1 S45185001 DA E FAT ¥ -] OPERATION PANEL ASSY, ST.
55-1-1 544751001 TR FNRLTE PANEL PCB ASSY
55-1-2 S45187000 1|3.5FDD FDD, 3.5
55-1-3 S45184000 1LcoeZVa—-v 3 LCD MODULE ASSY
55-1-4 S45186001 Mo~ bRLYF2E SHEET SWITCH ASSY
55-1-4-1 $45190001 HWaHFU - SWITCH SHEET
55-1-5 543257000 1|z A ii—5 — INVERTER, LCD
55-1-6 S$45175000 1| ¥V 724YF73 CAP SWITCH ASSY
55-1-7 S45171000 T{INFLIN—F AT PANEL HARNESS ASSY
55-1-8 545172000 1FODF o Frn—%27 32 POWER SUPPLY HARNESS ASSY, FDD
55-1-9 $45173000 170V E—I—3 24738 FLOPPY HARNESS ASSY
55-1-10 545174000 L EZTATE RV AR 7 8 ] INVERTER HARNESS ASSY
55-1-11 43270000 Ha—-FFvsaKry CORD BUSH, KR51
55-1-12 545179009 LREAT % PANEL
55-1-13 545180009 [REAE DI | PANEL BASE
55-1-14 545181001 Ho—bF—HFEF-r SHEET KEY SUPPORT
55-1-15 $45177000 2| AN—HT =t SPACER PLATE
55-1-16 545176001 17 L=k PLATE
55-1-17 546364001 4e5HHFx16 WASHER, PLAIN 1.6
55-1-18 546833001 4|+~ F FM16X4 SCREW, PAN M1.6X4
55-1-19 052400605 2R T4X6 SCREW, PAN (5/P WASHER) M4X6
55-1-20 052300605 5|+ ~3/8%E 53X6 SCREW, PAN (5/P WASHER) M3X6
155-C62-515
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T5 . BERBR (73 3 >8&) / Power supply equipment mechanism (Option parts) /
Stromversorgung {Sonderzubehdr) /
Mécanisme de I'equipment en alimentation électrique (Piéces en option) /
Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

85
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T5. SRGHEMGE (72 3 > 588) / Power supply equipment mechanism (Option parts) /
Stromversorgung (Sonderzubehor) /
Mecanisme de I'equipment en alimentation électrique (Pigces en option) /
Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

REF.NO. CODE QTY EX NAME OF PARTS
558-1-21 002260405 4|+ + 026X SCREW, PAN M2.6X4
55-1-22 546363000 2| X ~N—118 SPACER, L=8
55-1-23 0A4300605 4]+ F~H 5 3 3X6DA SCREW, PAN (5/P WASH ER} M3X6
55-1-24 0A4300805 4|+ F~H 42 33X8DA SCREW, PAN (S/P WASHER) M3X8
55-1-25 008400604 4+ b3 X 04X6 SCREW, TRUSS M4X6
55-1-26 543114001 13 ~ILBES(T) LABEL, BES (1)
55-1-27 546362009 HES R E COVERPLATE
55-1-28 008300504 2+ F>23X5 SCREW, TRUSS M3X5
<BES-962BCH > <For BES-962BC >
55-2-1 §52199001 1|5 ~-963BC LABEL, 963BC
<BES-1262BCH > <For BES-1262BC >
55.2-2 552197001 1|5 ~I126380 LABEL, 1263BC
553 | S45271000 | 1|5 % ARSA— 227 S PANEL HARNESS ASSY, RS
55-4 $45270000 N Feron—x=x P-SUPPLY HARNESS ASSY, PANEL
55-5 $45182001 (A S ANIDE, ¥ PANELSETTING PLATE, B
55-6 002400514 4| +F~04X5 SCREW, PAN M4X5
55-7 546401000 1| Feren—528 POWER SUPPLY HARNESS, 8 PANEL
_____________________ [T :i_ﬂ_iigz_g}éé;"“"“““ < For area limitation >
55-8 $52582001 121 Eirq1a9 S5 ~0P2 MERCURY WARNING LABEL 14X70 P2

155-C62-515



T6 . BERME (773 3 »B&) / Power supply equipment mechanism (Option parts) /
Stromversorgung {Sonderzubehdr) /

Mécanisme de I'equipment en alimentation électrique (Pigces en option) /
Mecanismo del equipo de alimentacidn de corriente (Piezas opcionales)

155-C62-515
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T6. |ELLBME (F 7 ¥ 3 BR) / Power sy

Stromversorgung {Sonderzubehor) /
Mecanisme de |'equipment en alimentation électrique (Piéces en option) /
Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

pply equipment mechanism (Option parts) /

REF.NO. CODE QTY kA NAME OF PARTS RV
61 552395001 1133 bryaowRrEY b6 FLUORECENT LAMP DEVICE, 40W-R6
61-1 546558000 1o+ krasowni F-LAMP APPLIANCES, 40W R1
61-2 546559000 12y b aowr2 F-LAMP APPLIANCES, 40W R2
61-3 UDg280001 2{F A a9 15x37 CAUTION LABEL, HOT 15X37
61-4 546546000 2|1 ¥ ET LS Faow FLUORECENT LAMP, 40W
61-5 546541001 AlFrran by rywsrga SETTING PLATE, ;FLOURECENT
61-6 547269001 8| 7PFHN L2 Z6X20 BOLT, SOCKET (/P WASHER)M6X20
61-7 S47270001 AP FFEIL L HFo 36xX30 BOLT, SOCKET (S/P WASH ERYMEX30
61-8 026120236 AESHHERIH%12 WASHER, PLAIN 12
61-9 546534000 dlFr o gun RUBBER CUSHION
61-10 S46554100 MNortasbsRrvsres SWITCH ASSY, ;FLOUR. LAMP
61-10-1 546555000 124 FHW1S-2T20 SWITCH, ;HW15-2T20
61-11 552255000 1 1asrn—22432 HARNESS ASSY, 2 ;FLOUR. LAMP
61-12 §52253000 1[ k5 R255va% 22 TRANSFORMER ASSY, 2 ;255VA
61-12-1 546553000 1| b5 2 255vA TRANSFORMER, 255VA
61-12-2 §52254000 HA—xx2a>-872451 1522 |HARNESS, ;TRANS.-CONTACT.
61-13 0A54031006 AlF~anz ke Saxig SCREW, PAN (5/P WASHER) M4X10
61-14 537060001 1|F—2v—2 LABEL, GROUNDING
61-15 539821000 23— K432 7i9p7 CORD CLAMP, 19P7
61-16 509141000 Na-Fo3o716L CORD CLAMP, 16-L
61-17 538352101 1Fr s sxnanasy LABEL, ELEC. SHOCK 4 LANG.

<EMH> <For Japan only >
61-18 538353101 HWFAFHI~x07 e
65 52257001 Heaswe v k2 EMERGENCY SWITCH SET, 2
65-1 0A5402005 2| +F MY X 4x20D8 SCREW, PAN {5/P WASHER) M4X20
65-2 S46548100 1P —EMAL Y F 23 POWER SWITCH ASSY, ENM
65-2-1 S46549000 1|2 41 ¥ FHW2B-M110G SWITCH, ; HW2B-M 110G
65-2-2 $46749000 1|2 1 & FHWIB-V401R SWITCH, ;HW1B-V401R
65-3 $52256000 TIPWR L FO= A —2Z7 32 POWER CONTROL HARNESS ASSY, 2
65-4 509141000 TMa-rs3>7F160 CORD CLAMP, 16-L
155-C62-515
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. By &% / Power table / Motorgestell / Mécanisme du plateau de la machine /

Mecanismo de la mesa de la maquina

U1

64

66

63

66

155-962-652
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U1. E)7) B3R / Power table / Motorgestell
Mecanismo de la mesade la maquina

/ Mécanisme du plateau de la machine /

REF.NO. CODE__ |q'Tv £ d NAME OF PARTS R

1-1 532692000 2|54~ CASTER

1-2 $32693000 2xv e -5 CASTER, S

1-3 018102036 | 16|74 b 10x20 BOLT, SOCKET M10X20

1-4 028100246 | 16{/s24H 22-10 WASHER, SPRING 2-10

1-5 $51992001 | 4|7 vz kF km20 ADJUSTING BOLT, M20

1-6 018102536 | 9|7+ #t h10x25 BOLT, SOCKET M10X25

1-7 028100246 |  9/s5+ 42 2-10 WASHER, SPRING 2-10

1-8 025100236 | 9les#Hxsa~io WASHER, PLAIN

1-9 047802542 | 7|z7ur s A M0
AFULHELAWS PIN, SPRING ROLL AWS

1-10 021200106 | 41524 v k20 NUT, 1 M20

2 542921000 1|{E— 2 BMOBHO.75K 7 2 MOTOR ASSY, ;BMOBH 0.75K

3 018061036 | 4|7 +#.1 rex10 BOLT, SOCKET M6X10

4 025060236 | 4|eS>¥HxFae WASHER, PLAIN M 6

5 028060246 | 4|k #2026 WASHER, SPRING 2-6

6 §42363001 | 1|EF—s-—~-2 MOTOR BASE

7 018501036 | 4|7+ % k5x10 BOLT, SOCKET M5X10

8 028050246 | 4{/Nx¥#H 225 WASHER, SPRING 2-5

9 $48381000 | 2{Fa~sive HINGE, B

10 018501036 | 4|7+ +5x10 BOLT, SOCKET M5X10

1 $42409001 | 1]|x-4#7-y—-sz MOTOR PULLEY ASSY

11-1 $42408001 | 1[|®—%—7—yo7skw MOTOR PULLEY, 0.75KW

11-2 012060636 | 1|7+& 56x6 SET SCREW, SOCKET (FT) M6X6

11-3 012400836 | 1|7+t Saxs SET SCREW, SOCKET (FT) M4X8

12 028050246 | 4(/xz2¥H 225 WASHER, SPRING 2-5

13 542364000 |  1]v~uL k3vaso BELT, V 3V450

14 152865201 |  1[L#&#JL FM10 BOLT, L-TYPE M10

15 021100206 | 2|22+ Y k10 NUT, 2M10

16 025100236 | 2|eS>¥#HxFav10 WASHER, PLAIN M 10

17 028100246 | 1{/<x##Hx2-10 WASHER, SPRING 2-10

18 $42365001 | 1|LARAEL R LU £ SUPPORT PLATE, ;L-TYPE BOLT

19 $42445001 | 2|7+ #0 k¥4 28x25 BOLT, SOCKET (S/P WASHER) M8X25

22 $53069009 | 1{Mm/A—FUS —A% 3 MOTOR COVER ASSY, W/SEAL

22-1 547514009 | 1|E-s—nsi—ru MOTOR COVER, FU

22-2 §52762000 | 1|#zxvasvs—n LABEL, LUBRICATION

23 008400604 | 7|+ r5 2 24x6 SCREW, TRUSS M4X6

24 $42398009 [ 1{T-%-hsi—L MOTOR COVER, L

25 008400604 | 7|+ +5A34xs SCREW, TRUSS M4X6

63 $51998001 |  1|F5 =~ F /LN F-TABLE, L;N

64 §15321001 | 4|e> PIN

65 $51999001 | 2|7 —FAMN F-TABLE, M ;N

66 $15321001 | 12|E> PIN

67 $52000001 | 1{FF— 7LRN F-TABLE, R ;N

68 $15321001 | 4|Eg> PIN

69 547269001 | 16|7+# /L b ¥4 3 6X20 BOLT, SOCKET (S/P WASHER) M6X20

70 025060336 | 16|5vH246 WASHER, PLAIN L6

76 $52001001 | 2|r7— 70441 KU GUIDE, U ;F-TABLE

77 $42392051 | 2|rF—FAA1EL GUIDE, L ;F-TABLE

78 018501236 | 8|7+#a r5x12 BOLT, SOCKET M5X 12

79 025050236 | 8lt>v¥HrFays WASHER, PLAINM 5

80 028050246 | 8|/s2 #5325 WASHER, SPRING 2-5

81 $52002001 | 8|FF— TR ryrt- STOPPER, ; F-TABLE

82 018500836 | 16|7+# 1 r5x8 BOLT, SOCKET M5X8

83 $42395050 | 16|rF—F 4 1B F-TABLE BASE, B

84 0A5401006 | 16|+ ~a/txESax10 SCREW, PAN {5/P WASHER) M4X10

85 $42400009 | 3|FF-FAxF 1A F-TABLE STAY, A

86 542401009 | 2{rF-Ja25 18 F-TABLE STAY, B

87 149483001 | 5|vvI#L kM6 KNOB BOLT, M6

126 $47921009 | 1|FL—nhir—¢ BREAKER COVER, E

127 008400604 | 2|+ b5 X 24x6 SCREW, TRUSS M4X6

155-962-652
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U1 . By HEBEE / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
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U1. 857 8H1R / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina

REF.NO. CODE QTY Ear NAME OF PARTS
141 542446001 2|PH I bH 7 TEX14 BOLT, SOCKET (5/P WASHER) M6X 14
143 S$43926001 VW= Fq 20— STOP LEVER
144 543927001 11422 M6 SHOULDER SCREW, M6
145 021060106 Mezry e NUT, 1 M6
147 S$43930001 1R b= STOPPER
148 (118061636 17 FEN beX16 BOLT, SOCKET M6X16
149 025060236 TNeESH¥HFrF1Y8 WASHER, PLAINM 6
150 028060246 T (2 Hi28 WASHER, SPRING 2-6
152 543931001 Tiiaa s SPRING HOOK
153 021060106 1M+ be NUT, 1 M6
155 $43933001 ez SPRING, EXTENSION
157 544540001 HEME SV SHOULDER SCREW, M5
158 021500216 12 bs NUT, 2 M5
160 543929001 1|Vlbsrrag SOLENOQID BRACKET
161 542446001 2|17FFEILRH T I6X14 BOLT, SOCKET (5/P WASHER) M6X 14
163 543932000 NF~UF12vlsqa R SOLENOQID ASSY, ; P-STQPPER
164 048070342 1|k AE7 RETAINING RING, E7
180 542396101 3IFF—FLYHIF F-TABLE SUPPORT, F
181 542445001 6|7+ #I b4 38X25 BOLT, SOCKET {5/P WASHER} M8X25
182 018501236 3|7FFEI b 5x12 BOLT, SOCKET M5X12
183 025050236 BlESHHxFars WASHER, PLAIN M 5
184 021500216 3lzva+w s NUT, 2 M5
190 S52215000 | 187 2 17B-1928 BUSH, ;TB-1926
191 $52216000 1Ty EDGING, E
192 $52217000 1|Tw e EDGING, F
193 552218000 Hzvs4a EDGING, G
194 552219000 Hlowiis gy EDGING, H
195 552220000 1|z EDGING, |
196 $52258000 3jlzv v EDGING, J
2011 $51904001 Wisa 7T ra BRACKET, A
201-2 $51905001 177545 B BRACKET, B
201-3 0A5401006 J|FNaNZETAXI0 SCREW, PAN (/P WASHER) M4X10
201-4 $51903000 1|#H = Kits7a GUARD PIPE, A
155-962-652
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U2 . Bih&BfR (BES-962BC,963BC) / Power table (BES-962BC,963BC} / Motorgestell (BES-962BC,963BC) /
Mécanisme du plateau de la machine (BES-962BC,963BC) /
Mecanismo de la mesa de la maquina {BES-962BC,963BC)

ok

47 46 56 42 175 176
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u2. ib’:b f:-.*ﬁ@l % (BES-962BC, 963BC) / Power table (BES-962BC, 963BC) / Motorgestell (BES-962BC, 963BC) /
Mecan!sme du plateau de la machine (BES-962BC, 963BC) /
Mecanismo de la mesa de la maquina (BES-962BC, 963BC)

REF.NO. CODE QY Bt NAME OF PARTS RM
26 549101009 AR R FACT SIDE COVER, LF
27 008400604 4!+ F 5 Z24X6 SCREW, TRUSS M4X6
28 542376001 Y1 Fan—-25q SIDE COVERSTAY
29 018061236 2| FFFI kX2 BOLT, SOCKET M6X12
3¢ 025060236 2|lESH¥HrFams WASHER, PLAINM &
31 028060246 2|12 H 226 WASHER, SPRING 2-6
32 549102109 T BHsi-Ln SIDE COVER, LB
33 008400604 414 3 204X SCREW, TRUSS MaX6
34 542374009 1Y 1 KFH—rF SIDE COVER, RF
35 008400604 3|+ b3 A2 4x6 SCREW, TRUSS M4X6
36 549103009 H 1 F#sA—Rp SIDE COVER, RB
37 008400604 2+ k3 X04X6 SCREW, TRUSS M4X6
38 536478001 T1{F A ks POST, S
39 549229009 3(F-Finn—am TABLE COVER, 4-M
40 542395050 blFF—Jis T8 F-TABLE BASE, B
41 0A5401006 6|F~NanxE Fax10 SCREW, PAN (5/P WASHER) M4X 10
42 551993001 1F—FAhri—mB TABLE COVER, MB
43 542395050 2|/FF—Fi 4 1B F-TABLE BASE, B
44 0A5401006 2|F~NarxeSaxio SCREW, PAN (5/P WASHER) M4X1Q
45 551994001 1fF—Fhhns—t TABLE COVER, L
46 542395050 1FF—Fis1s F-TABLE BASE, B
47 0A5401006 1|#~J/8xE F4X10 SCREW, PAN (S/P WASHER) M4X10
48 $51995001 15 —Fhi—R TABLE COVER, R
49 542395050 1|F7—F% 1B F-TABLE BASE, B
50 0A5401006 1|F~an2xE S4%10 SCREW, PAN (5/P WASHER) M4X10
51 008400604 | 32|+ F3 24X SCREW, TRUSS M4X6
52 542393001 9|x%Y KB STUD, B
53 $51996001 Hz—Furr-mc TABLE COVER, MC
54 542395050 2ifFF—F 18 F-TABLE BASE, B
55 0A5401006 2{F~aRrES4x10 SCREW, PAN {S/P WASHER) M4X10
56 $51997001 2|F A bsB POST, SB
57 S42370001 10]F2 rL POST, L
58 $42402101 2|HZ kLB POST,B
88 542382109 2| b B swWHIS— SWITCH COVER
91 S42383009 B I B FATE COVER, UR
92 546542109 1rmhhri—LE COVER, L;E
93 544529309 IR A= PARE A COVER ASSY
93-1 542406309 1taszhii- COVER
93-2 S43913000 1|7 ~IBES(2) LABEL, BES {2)
94 525664000 N e el o P O CORD HOLDER, 6N
a5 542381001 14lhapehii—271U COVERSTAY, U
96 542380101 9lb A AN—RFID COVERSTAY, D
97 008400604 | 321+ 3R 04x6 SCREW, TRUSS M4X6
98 018061036 | 24} 7+ b6X10 BOLT, SOCKET M6X10
111 549323009 1ranzH1 FHi- SIDE COVER
112 008400604 3[+ b3 204x6 SCREW, TRUSS M4X6
119 $52277001 3EFNLPUYETEN SETTING PLATE, PCB ;N
120 018061036 3|7FFI FEX10 BOLT, SOCKET MeX1¢Q
123 $42410009 {7V TR~ BRIDGE COVER
124 S42446001 | 24|7F#F ) ¥ 16X14 BOLT, SOCKET (5/P WASHER) M6X14
130 $42935001 1|FE-a7L BOBBIN STAND, L
4131 021400206 12329 +4 NUT, 2 M4
132 028040246 V| H %24 WASHER, SPRING 2-4
170 552398001 R VRV FAT S B & PATS BRIDGE HARNESS COVER
171 542446001 S|7#+HEN b7 Z6X14 BOLT, SOCKET (5/P WASHER) M6X14
172 543510000 dudvza RUBBER BUSH
173 S46763001 2lhHswhHnR—EL—Ib LABEL, E
175 552003001 17— VHa- PULLEY COVER
176 008400604 3|+ FFR4XE SCREW, TRUSS M4X6
155-962-652
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U3 . 81718 BE{% (BES-1262BC,1263BC) / Power table (BES-1262BC,1263BC) / Motorgestell {BES-1262BC,1263BC) /
Mécanisme du plateau de la machine {(BES-1262BC,1263BC) /
Mecanismo de |a mesa de la maquina (BES-1262BC,1263BC)

155-C62-652
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U3. 8177 £ Bk (BES-1262BC, 1263BC) / Power table
Mecanisme du plateau de la machine (BES-1262

(BES-1262BC, 1263BC)/ Motorgestell (BES-1262BC, 1263BC) /
BC, 1263BC}/

Mecanismo de la mesa de la maquina {BES-1262BC, 1263BC)

REF.NQ. CODE Bt NAME OF PARTS R
26 $48101009 Yo FRIS—LF SIDE COVER, LF
27 008400604 + b FZI4%6 SCREW, TRUSS M4X6
28 542376001 Yt RHR— 2T SIDE COVER STAY
29 018061236 FHEI M eX12 BOLT, SOCKET M6X12
30 025060236 ESHHxFaYe WASHER, PLAINM 6
31 028060246 NEHHR2.6 WASHER, SPRING 2-6
32 $49102109 i B PRS- SIDE COVER, LB
33 008400604 + b Z A T4X6 SCREW, TRUSS M4Xx6
34 542374009 # K A/A—RE SIDE COVER, RF
35 008400604 + FF X J4X6 SCREW, TRUSS M4X6
36 549103009 4 K#H/{—RB SIDE COVER, RB
37 008400604 + M3 204%6 SCREW, TRUSS M4X6
38 536478001 KR bS POST, S
39 549229009 F—FUH I =AM TABLE COVER, 4-M
40 542395050 Fr—FlLd 18 F-TABLE BASE, B
41 0AS54201006 FAONRZES K0 SCREW, PAN (S/P WASHER) M4X10
42 551993001 F—FUHI =B TABLE COVER, MB
43 $42395050 FF—FNF1B F-TABLE BASE, B
44 0A5B401006 FARTINRRESAX10 SCREW, PAN (S/P WASHER) M4Xx10
45 $51994001 F—Fhr—L TABLE COVER, L
46 542395050 Fr—F 418 F-TABLE BASE, B
47 0A5401006 patats PAS N ¥5'S 1)) SCREW, PAN (5/P WASMER) M4X10
48 551995001 F—FNHI-R TABLE COVER, R
49 $42395050 Fr—FIL48B F-TABLE BASE, B
50 0A5401006 FANINFE S0 SCREW, PAN (S/P WASHER) M4X10
51 008400604 + b3 2 74X6 SCREW, TRUSS M4X6
52 S42393001 ARYEB STUD, B
53 551996001 F—FikHI—NMC TABLE COVER, MC
54 $42395050 FF—F I8 F-TABLE BASE, B
55 0AS5401006 FANaNRFETAX0 SCREW, PAN (S/P WASHER) M4X 10
56 $51997001 FA S POST, SB
57 $42370001 KR AL POST, L
58 542402101 KR BLE POST, B
89 545576109 kB e hii—12 COVER, 12
a0 545577009 hry#RAIN—12 COVER, R ;12
91 $45578009 brad o Lhiv—12 COVER, L;12
92 S46542109 (B FAC 3 COVER, L ;E
93 45579109 fRAIAN-T3E COVER ASSY
93-1 $45580109 1OHRIAN— COVER
93-2 543913000 S ~ILBES(2) LABEL, BES (2)
94 545581101 brrdrrii—u12 COVER, U12
96 S$45583001 (e IV FAEEE o COVER PLATE
97 542331001 bR NR—2F1U COVERSTAY, U
98 542380101 FEHLHNR—RAFAD COVERSTAY, D
100 018301036 FFH I F3X10 BOLT, SOCKET M3X10
101 008400604 | 31|+ F52204x6 SCREW, TRUSS M4X6
102 018061036 | 197+ H£14 F6X10 BOLT, SOCKET M6X10
116 $49323009 AOATH Khit— SIDE COVER
117 008400604 + T A4X6 SCREW, TRUSS M4X6
119 §52277001 FNRLPUYHET2N SETTING PLATE, PCB ;N
120 018061036 T H I FEX10 BOLT, SOCKET M6X10
123 542410009 TSI hIN— BRIDGE COVER
124 $42446001 THHI YT E6X14 BOLT, SOCKET {S/P WASHER) Mé&X 14
126 $47921009 FlL—HHhI—E BREAKER COVER, E
127 008400604 + hZ 2 34X85 SCREW, TRUSS M4X6
130 $42935001 RE2FL BOBBIN STAND, L
131 021400206 233+ k4 NUT, 2 M4
132 028040246 NRrHHR24 WASHER, SPRING 2-4
170 $52398001 FUSTGN—FR NN~ BRIDGE HARNESS COVER
155-CH2-652

96




U3 . 811 &BAf% (BES-1262BC,1263BC) / Power table {(BES-1262BC,1263BC) / Motorgestell (BES-1262BC,1263BC) /
Mécanisme du plateau de la machine (BES-1262BC,1263BC) /
Mecanismo de la mesa de la maquina (BES-1262BC,1263BC)

45 e—51

39 ¢—51

41;?;3 ng,ﬁ{?slg o 175 176
58—H wa 4]'1' 40 pﬁf%\j ?3 ?j1 ‘é/
PN -
r .

’/4 —_———_ 101

f

@—116

165-C62-652
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U3. #7575 881E (BES-1 262BC, 1263BC)/ Power table (BES-1262BC, 1263BC)/ Motorgestel! (BES-1262BC, 1263 BC)/
Mécanisme du plateau de la machine (BES-1262BC, 1263BC)/
Mecanismo dela mesade la maquina (BES-1262BC, 1263BC)

REF.NO. CODE Q'TY B XA NAME OF PARTS R
171 542446001 SIFFHENLFHF Y 26x14 BOLT, SOCKET {(S/P WASHER) M6X 14
172 543510000 L = F A ) RUBBER BUSH
173 547333001 2| B STARTI2ED — U LABEL, E;12START
174 547332001 3 b h e STOPIZES — 01 LABEL, E;12STOP
175 552003001 1 7—UHhii= PULLEY COVER
176 008400604 3+ +S 23408 SCREW, TRUSS M4X6

155-C62-652



U4 . BB BE (72 3 -88&) / Power table (Option parts) / Motorgestell (Sonderzubehdr) /

Mécanisme du plateau de la machine (Pices en option} /
Mecanismo de la mesa de la maquina (Piezas opcionales)

< BES-962BC,1262BCH / For "BES-962BC & 1262BC" >

T 7,

04106

—

< BES-963BC,1263BCH / For "BES-963BC & 1263BC" >

05 | < T
104 I *
_P__e? %F\
[ 1033 ~
| gﬁ_“%z i~
| = |
[103-5

g9

155-962-652




U4 . BV HEBEF T 5 BB &R) / Power table

(Option parts) / Motorgestel| (Sonderzubehor) /

Mécanisme du plateau de la machine (Pidces en option) /
Mecanismo de la mesa de la maquina (Piezas opcionales)
REF.NO. CODE Q'TY B NAME OF PARTS RM
< BES-962BC,1262BCH > <For "BES-962BC & 1262BC" >
103 542922009 SR NIEY - P PANEL SETTING BASE
104 018062036 217 FHE N b 6X20 BOLT, SOCKET M6X20
105 025060236 2lESHH2FaYe WASHER, PLAINM 6
106 028060246 2R3 H 28 WASHER, SPRING 2-6
107 546999001 VAN EE SAVIY: KNOB SCREW, M4B
108 542405001 MWtz b v b ra PANELSETTING PLATE
109 002400514 41++~NT4x5 SCREW, PAN M4X5
<BE5-963BC,1263BCH > <For “BES-963BC & 1263BC" >
103 547561001 U IAE Y r S 8 8- VARIABLE PANEL BASE ASSY
103-1 547562001 Trexhesre PANEL HOLDER
103-2 S47563001 282 LTISHY b PANEL BRACKET
103-3 018501236 2{ 7+ R h5X12 BOLT, SOCKET M5X12
103-4 025050236 2eSH¥HEFays WASHER, PLAIN M 5
103-5 S09774001 2|# 2% Tms SHOULDER SCREW, M5
104 018062036 2|7+ I b EX20 BOLT, SOCKET M6X20
105 025060236 2(E3HHrFads WASHER, PLAIN M 6
106 028060246 2|12 H226 WASHER, SPRING 2-6
107 546999001 2[Vv=3ix¥man KNOB SCREW, M4B
108 542405001 INEAE AR, S PANEL SETTING PLATE
109 002400514 dt+F~NT4X5 SCREW, PAN M4X5
155-962-652
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Vi . BFHERE (7 3 85 ; 180X 70mm) / Cap frame device (Option parts ; 180X 70mm) /

Mitzenrahmen (Sonderzubehér ; 180 X70mm) / Chassis & chapeaux (Piéces en option ; 180X 70mmy) /
Accesorio para prensor de sombreros (Piezas optionales ; 180 X 70mm)

< #¥¥T1) 7180 70mm / Sewing area "180x 70mm" >

< airbzemd /Usingthe aorb. >

101
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VI.IBFRER (F 72 3> 855 ; 180X70m
Mutzenrahmen (Sonderzubehér ; 180X7
Accesorio para prensor de sombreros (Pi

m)/ Cap frame device (Option parts ; 180X70mm) /
Omm)/ Chéssis & chapeaux (Pigces en option ; 180X70mm)/
ezas opcionales ; 180X70mm)

REF.NOQ. CODE QTY B NAME OF PARTS RV
1 545051001 T[FE2 o776ty rswan CAP FRAME DEVICE SET, 6 SWBN
1-1 544351101 e B AT I DRIVER ASSY ‘
1-141 544251000 B|H 1 FF—aw GUIDE ARM, W
1-1-2 532862000 G|U=FH-—AnFyYLy BALL BEARING, LINEAR
1-1-3 536498001 12| r X773 RETAINING RING, INTERNAL €21
1-1-4 544253000 e S R BASE GUIDE PLATE
1-1-5 544248001 2laoasesa PIN, A
1-1-6 544344001 12303 ED PIN, D
1-1-7 070606800 | 36|52+ <2 #e062z BALL BEARING, 60622
1-1-8 544249001 12|95~ COLLAR
1-1-9 060400616 | 24{s 1> FMaxe SCREW, BIND M4X6
1-1-10 544638000 | 12|0—35-— ROLLER
1-1-11 048170242 | 12{ b 277+ 39C17 RETAINING RING, INTERNALC17
1-1-12 012500832 | 36]7+EkSsxs BOLT, SOCKET {FT) M5X8
1-1-13 532859000 BlL—TFoyy RAIL BLOCK
1-1-14 004401003 | 12]+¥ 52 vaxio SCREW, FLAT M4X10
1-1-15 544655001 |7 kUL sw DRIVING RING, W
1-1-16 539497101 OlN—RtFEA LW BASE POSITIONING PLATE, W
1-1-17 062300416 | 12]|+~a3M3xa SCREW, PAN M3X4
1-1-18 025030236 | 12|E5¥HxFam3 WASHER, PLAIN M 3
1-1-19 532871100 | 30|0-S—-~N—-2432 ROLLER BASE ASSY
1-1-20 U08671003 | 48| +-F~ 4 Z3X508 SCREW, PAN (S/P WASHER) M3X5
1-1-21 541223000 B0~ -~ ZAN—t SPACER :
1-1-22 542583000 6|71 vws WIRE, WB
1-1-23 144784002 G|¥ AU ITHH2 WASHER
1-1-24 u08671003 6| +-+~t 4 23X5DB SCREW, PAN (S/P WASHER) M3X5
1-1-25 544640000 | 12)1x40Up—-5- FEEDING ROLLER
1-1-26 052300606 | 12[+~z/¢xE53x6 SCREW, PAN (S/P WASHER) M3X6
1-1-27 543486000 BIESLIIHYIPIVE L2 SETTING PLATE, ;C-FRAME SASH
1-1-28 543487101 CIE AT R R CAP FRAME SASH
1-1-29 544262001 12|V =3 x¥M5 SCREW, KNOB M5
1-1-30 $43490001 6|71y —-~N=2R WIRE BASE, R
1-1-31 543489001 Bi7 1 r—~—-2RL WIRE BASE, L
1-1-32 004400814 | 24|+ 3 2axs SCREW, FLAT M4X8
1-1-33 543491001 el7rvhy WIRE HOOK
1-1-34 060400616 6(/3 2 FMax6 SCREW, BIND M4X6
1-1-35 062402016 6|+~ amaxz0 SCREW, PAN M4X20
1-1-36 060400616 6134 2 FMaxe SCREW, BIND M4X6
1-1-37 060400416 6|31 o FMaxa SCREW, BIND M4X4
1-1-38 544344001 6|aO3v kKD PIN, D
1-1-39 073606800 6|%2 v rrenezz BALL BEARING, 606Z2Z
1-1-40 060400616 6|43 > FM4XE SCREW, BIND M4X6
1-1-41 532863001 6|F~LPrFrrHy ARM GUIDE BAR
1-1-42 504438001 12f v k23— SET SCREW COLLAR
1-1-43 012060632 | 24|77+ 56x6 SET SCREW, SOCKET (FT) MBX6
1-1-44 $32870000 | 182 pwiN—d4 STOPPER RUBBER
1-1-45 544246000 | 12|FI oY HTr2IYED CAP HOLDER PLATE BAR
1-1-46 544643000 GIsED LB YT 2L CAP HOLDER PLATE, L
1-1-47 544644000 6| LYY T4aR CAP HOLDER PLATE, R
1-1-48 0A5400806 | 24|.+F ~+% 3 4x8DB SCREW, PAN (5/P WASHER) M4X8
1-1-49 544636000 | 12{XD#H I 14577 TAPE, ,C-HOLDER PLATE
1-1-5Q 544261001 12|v=3232¥ma SCREW, KNCB M4
1-1-51 $44262001 6= 3R UMS SCREW, KNOB M5
1-1-52 025060236 | 12|eSH¥HxF1I6 WASHER, PLAIN M 6
1-1-53 028060246 | 12|/ x¥H 226 WASHER, SPRING 2-6
1-1-54 021060206 | 12[22 2+ 16 NUT, 2M6
155-962-940
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V1. IR FRERE (F 72 3 > BE&h ; 180X70mm)/ Cap frame device (Option parts ; 180X70mm) /
Mitzenrahmen (Sonderzubehér ; 180X70mm) / Chéssis & chapeaux (Piéces en option ; 180X70mm)/
Accesorio para prensor de sombreros (Piezas op¢ionales ; 180X70mm)

REF.NO. CODE a1y Bl Ao NAME OF PARTS RIVE
1-2 $45052001 6|7— L3514 keN FIXING ARM SET, 6N
1-2-1 $44252001 6|7~ 251058 FIXING ARM, 6
1-2-2 $32877101 | 12|t #x x> POSITIONING PIN, W/SCREW
1-2-3 532876001 6lazres PIN
1-2-4 155559001 6lesvHx WASHER, PLAIN
1-2-5 028060242 AREY P ET R WASHER, SPRING 2-6
1-2-6 $32874001 6|27 1 Li— FIXING LEVER
1-2-7 $32885001 BlLri—Er LEVER PIN
1-2-8 048020346 | 12|+ x7E2 RETAINING RING, E2
1-2-9 025060132 R EVELT WASHER, PLAINS &
1-3 544353001 | 12[£3€v r74B7 3 SEMI-SETTING FRAME ASSY, B
1-3-1 1839469101 | 12|~x—274a% 3180w BASE FRAME ASSY, A 180W
1-3-2 539471101 | 12|~-2748s% 3 180W BASE FRAME ASSY, BS 180W
1-3-3 532861016 | 48|35 J26x3 SCREW, FLAT M2.6X3
1-3-4 542928101 | 12|vimor~—2s VISOR HOLDER BASE, B
1-3-5 062300506 | 24|+ ~33x5 SCREW, PAN M3X5
1-3-6 $394741Q0 12174 7 78180W FRAME COVER, B 180w
1-3-7 $32890001 | 24{#Fwk~—Z2% 3 BOLT BASFE ASSY
1-3-8 $39475100 | 12]{7 %74 As% 3180w FRAME COVER ASSY, AS 180W
1-3-9 $32896001 | 12{v5>7~=-2 CLAMP BASE
1-3-10 §32897000 | 12|ns>vawe SNAP LOCK
1-3-11 061300616 | 24|45 23xs6 SCREW, FLAT M3X6
1-3-12 026030236 | 24|eSH¥#H23H%3 WASHER, PLAIN 3
1-3-13 021300206 | 24]292+v 3 NUT, 2 M3
1-3-14 $32898001 | 127275534 HINGE
1-3-15 048050346 | 48|+ % 7Es RETAINING RING, E5
1-3-16 $32866000 | 48[F3~+v b3 WING NUT, M3
1-3-17 026030236 | 4B|t>¥H234%3 WASHER, PLAIN 3
1-3-18 028030246 | 48|/SxH¥Hx23 WASHER, SPRING 2-3
1-4 S44861001 ey roor—-se3rs SETTING FRAME GAUGE ASSY, SEMI
1-4-1 1 s44841001 U PY P GAUGE RING ASSY -
1-4-2 S44851001 1weArsii—14 FRAME STOPPER PLATE
1-4-3 544847001 EPE T SHOULDER SCREW, M5
1-4-4 544848001 rIRES Y. SPRING HOOK
1-4-5 544849001 HEENAES SPRING, EXTENSION
1-4-6 544852000 217k v 14 HOLDER PLATE, ; FRAME
1-4-7 QOA5400806 | 4|++~+4 34xaDs SCREW, PAN (5/P WASHER) M4X8
1-4-8 S44854001 I FELEE Y COVER FRAME HOOK
1-4-9 0A5400806 2|+~ 5 4x8DB SCREW, PAN (S/P WASHER) M4X8
1-4-10 $44859001 15 =—2+5 11453 GAUGE COPYING PLATE, §
1-4-11 052400606 4|+~ %k Sax6 SCREW, PAN (5/P WASHER) M4X6
1-4-12 544846001 1evros5525 CLAMPER
1-4-13 539499000 Hevroodaw RUBBER, ;S-FRAME
1-4-14 $44853001 1y r72¥H3wW WASHER
1-4-15 516691000 1| F# N kexes KNOB BOLT, M8X25
1-4-16 018500836 4|7+ #n b 5xs BOLT, SOCKET M5X8
1-4-17 025050236 4l Sy HrFars WASHER, PLAINM 5
1-4-18 S44860001 129155213 FRAME POSITIONING PLATE
1-4-19 U08671003 2| -+~ 4 R3X5DB SCREW, PAN (S/P WASHER) M3X5
1-5 028050246 6|/ 2y HR25 WASHER, SPRING 2-5
1-6 025050236 6lesH¥HxFars WASHER, PLAIN M 5
1-7 $42610001 BlL—nso RAIL BASE
1-8 018400836 | 12|7+# L raxs BOLT, SOCKET M4X8
19 542611101 LR B VAN CAP BRACKET
1-10 149483001 6]vvzmnrme KNOB BOLT, M6
1-11 SA2446001 | 12iP+# i h#%2 36x14 BOLT, SOCKET {S/P WASHER) Mé6X14
1-12 S47959000 | 12[#m 754y paAn—4 SPACER
1-13 OA5501006 | 6|+ ~4#7 35x10D8 SCREW, PAN (S/P WASHER) M5X10
1-14 $32877101 | 12{13 %L POSITIONING PIN, W/SCREW
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VI EBFHER (7 50 B&
Mutzenrahmen (Sonderzubeh
Accesorio para prensor de som

180X70mm) / Cap frame device (Option parts ; 180X70mm)/
or; 180X70mm) / Chassis & chapeaux (Pidces en option ; 180X70mm)/
breros (Piezas opcionales ; 180X70mm)

REF.NO. CODE Q'TY Erxq NAME OF PARTS RM)
1-15 551251001 BNV T NEEDLE PLATE ASSY, ;CAP
1-15-1 544929000 BlnUrazTAR FELT
1-15-2 548680001 GlFonUrrra N-HOLE PLATE, ;C-FRAME DEVICE
1-15-3 100360003 | 12|45 %238 SCREW, FLAT SM2.38
1-16 544648001 THFEo oo FEs~L LABEL, SETTING PROCESS
155-962-940
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V2 . BFRER (472 3 85 ; 360X 85mm) / Cap frame device (Option parts ; 360X 85mmy} /
Mitzenrahmen {Sonderzubehdr ; 360 X 85mm) / Chassis & chapeaux {Pigces en option ; 360X85mmj) /
Accesorio para prensor de sombreros (Piezas optionales ; 360X 85mm)

< BT ) 7360 85mm / Sewing area "360x 85mm" >

_______________ 147
146 |

i

|

|

|

-4-10 1-4-11 | ( 1153 |
ALY R IO g e -+ SO

e

1l ® 1-4-12
2o
é—ﬁms J

b
< amb##A / Using the aor b. > '\%_143 a
155-962-940
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V2 IBFREE (f 7S a2 o5, 360X85mm)/Ca
Mitzenrahmen (Sonderzubehsr ; 360X
Accesorio para prensor de sombreros (P

p frame device (Option parts ; 360X85mm)} /
85mm) / Chassis a chapeaux (Pigces en option ; 360X85mm) /
lezas opcionales ; 360X85mm)

REF.NO. CODE Q7Y [ NAME OF PARTS R
1 545053001 HHED 27264y FweN CAP FRAME DEVICE SET, 6 WBN
1-1 544351101 Bl KT rsi—%3 DRIVER ASSY
1-1-1 544251000 6|H 1 FF—sw GUIDE ARM, W
1-1-2 532862000 BV FH—RNPY s BALL BEARING, LINEAR
1-1-3 $36498001 12| 27753 mca RETAINING RING, INTERNAL C21
1-1-4 544253000 BlN—2H1 142 BASE GUIDE PLATE
1-1-5 544248001 12|Aa3nrea PIN, A
1-1-6 544344001 12|a03% 2D PIN, D
1-1-7 070606800 | 36|44 <% ™ 46062z BALL BEARING, 60627
1-1-8 544249001 12|# 35— COLLAR
1-1-9 060400616 | 24[/51 > KMaxs SCREW, BIND M4X6
1-1-10 544638000 | 12{o-5- ROLLER
1-1-11 048170242 | 12[+ 277 +3aC17 RETAINING RING, INTERNAL C17
i-1-12 012500832 | 36|7+kE 3s5xs BOLT, SOCKET (FT) M5X8
1-1-13 532859000 6l -7y RAIL BLOCK
1-1-14 004401003 | 12| +4 52 vax10 SCREW, FLAT M4X10
1-1-15 544655001 6(7 Kol dw DRIVING RING, W
1-1-16 $39497101 GIN—RIFFAT2W BASE POSITIONING PLATE, W
1-1-17 062300416 | 12|+~aM3x4 SCREW, PAN M3X4
1-1-18 025030236 | 12|34 HaFrarms WASHER, PLAIN M 3
1-1-19 532871100 | 30{o—-5-~—z4 3 ROLLER BASE ASSY
1-1-20 U08671003 | 48|+-+~+ 4 23%508 SCREW, PAN (5/P WASHER) M3X5
1-1-21 541223000 BO-F—~N—22~R—H SPACER
1-1-22 542583000 6|71 vws WIRE, WB
1-1-23 144784002 BlECAHITHH2 WASHER
1-1-24 U08671003 6]+~ 4 A3X5DE SCREW, PAN (5/P WASHER) M3X5
1-1-25 544640000 | 12{#++uo-5- FEEDING ROLLER
1-1-26 052300606 | 12|#+~o/iikS3xe SCREW, PAN (5/P WASHER) M3X6
1-1-27 $43486000 b BV E-R - A R TR, SETTING PLATE, ; C-FRAME SASH
1-1-28 543487101 GlEILDHrHY L CAP FRAME SASH
1-1-29 544262001 12| v332vM5 SCREW, KNOB M5
1-1-30 543430001 BT ¥ —m~—AR WIRE BASE, R
1-1-31 543489001 BI7 ¥ —~R=2L WIRE BASE, L
1-1-32 004400814 | 24|+ 5 34xs SCREW, FLAT M4X8
1-1-33 543491001 6|71 vHyr WIRE HOOK
1-1-34 060400616 6|/91 > Fmaxs SCREW, BIND M4aX6
1-1-35 062402016 6|+ ~amaxzo SCREW, PAN M4X20
1-1-36 060400616 641 > FV4axe SCREW, BIND M4X6
1-1-37 060400416 6|/ > Fvaxa SCREW, BIND M4x4
1-1-38 544344001 6|3 kEXD PIN, D
1-1-39 070606800 627760622 BALL BEARING, 60622
1-1-40 060400616 6|/51 > KFM4ax6 SCREW, BIND M4X6
1-1-41 $32863001 O|P—LTLFrHED ARM GUIDE BAR
1-1-42 504438001 12{ev bHh3>— SETSCREW COLLAR
1-1-43 012060632 | 24|7Fk>6X6 SET SCREW, SOCKET (FT) MEX6
1-1-44 $32870000 | 18|A rwii—T4 STOPPER RUBBER
1-1-45 544246000 | 12|K 2o HHT 1239 #ED CAP HOLDER PLATE BAR
1-1-46 $44643000 6| F LYY ITTRL CAP HOLDER PLATE, L
1-1-47 544644000 G|F Ly AR CAP HOLDER PLATE, R
1-1-48 0AS5400806 | 24|++~++ 2axapB SCREW, PAN (5/P WASHER) M4X8
1-1-49 S44636000 | 12{Fviwwrrar—7 TAPE, ;C-HOLDER PLATE
1-1-50 $44261001 12|V 23 2¥M4 SCREW, KNOB M4
1-1-51 544262001 blvvz1xyms SCREW, KNOB M5
1-1-52 025060236 | 12|ESHHEXF2Y96 WASHER, PLAIN M 6
1-1-53 028060246 | 12|1xHH %26 WASHER, SPRING 2-6
1-1-54 021060206 | 12(2v2+V |6 NUT, 2 M6

155-962-940
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V2 18 FHEEE (F 7 2 3 > BBdh ; 360X85mm)/ Cap frame device (Option parts ; 360X85mm)/
Miutzenrahmen (Sonderzubehér ; 360X85mm) / Chéssis a chapeaux (Piéces en option ; 360X85mm) /
Accesorio para prensor de sombreros (Piezas opcionales ; 360X85mm)

107

REF.NO. CODE QTY ExAq NAME OF PARTS RIVY
1-2 545052001 6(7-La7 1V rEN FIXING ARM SET, 6 N
1-2-1 544252001 B|7F—LaFIIT6 FIXING ARM, 6
1-2-2 532877101 12| FFXAES POSITIONING PIN, W/SCREW
1-2-3 532876001 6iaFTEL PIN
1-2-4 155559001 GlESHH % WASHER, PLAIN
1-2-5 028060242 Gl/ixHH 28 WASHER, SPRING 2-6
1-2-6 532874001 6laFTLii- FIXING LEVER
1-2-7 532885001 6L - LEVER PIN
1-2-8 048020346 1 12|+ A TE2 RETAINING RING, E2
1-2-9 025060132 BlEZYHRLHI6 WASHER, PLAINS 6
1-3 544355001 1274 Fe> b 2289 % WIDE SETTING FRAME ASSY, B
1-3-1 544254001 12[~—R7T79wo 2 BASE FRAME ASSY, W
1-3-2 542928101 12|V rR— 28 VISOR HOLDER BASE, B
1-3-3 062300506 | 24(+~23x5 SCREW, PAN M3X5
1-3-4 544257000 | 12|727%w COVER FRAME, W
1-3-5 $44256001 12[F3 oW HINGE, W
1-3-6 X~ 061300616 | 36|+ a3xé SCREW, FLAT M3X6
1-3-7 ¥ 026030236 | 36|eZ¥H2IH+3 WASHER, PLAIN 3
1-3-8 o 021300206 | 36|23+ 3 NUT, 2 M3
1-3-9 539453001 | 24(¥>x Ua SHOULDER SCREW, M4
1-3-10 021400206 | 24|22+ b4 NUT, 2 M4
1-3-11 544255001 12|73 - 7T~—-2W CLAMP BASE, W
1-3-12 532897000 | 12|ssF ¥ a7 SNAP LOCK
1-3-13 062300506 | 24|+ ~33%5 SCREW, PAN M3X5
1-3-14 021300206 | 24|22+ k3 NUT, 2 M3
1-3-15 S44258001 | 3672 7%2whs rEL GUIDEPIN
1-3-16 028030246 | 36| x¥Hx23 WASHER, SPRING 2-3
1-3-17 544645001 12|y T f v 3 CAP HOLDER BAR ASSY
1-3-18 UQ08671003 | 48} +-+~+t 4 X3K5DB SCREW, PAN (5/P WASHER) M3X5
1-3-19 539460000 [ 48{NrHoUuvF BINDER CLIP
1-4 544356001 MNEV b2 5r—7 % SETTING FRAME GAUGE ASSY, WIDE
1-4-1 544841001 Mr—vvediyi GAUGE RING ASSY
1-4-2 544851001 o222 bY8—12 FRAME STOPPER PLATE
1-4-3 544847001 2|z Ts SHOULDER SCREW, M5
1-4-4 S44848001 21 xHhy SPRING HOOK
1-4-5 544849001 Tie#six SPRING, EXTENSION
1-4-6 544852000 AR R HOLDER PLATE, ;FRAME
1-4-7 0A5400806 4|4+~ % 4X8DB SCREW, PAN (5/P WASHER) M4X8
1-4-8 544858001 15—+ 3118w GAUGE COPYING PLATE, W
1-4-9 052400606 4| F~NanNkETaxs SCREW, PAN (S/P WASHER) M4X6
1-4-10 S44846001 Hevboo5327 CLAMPER
1-4-11 $392493000 Hey b9 d 4w RUBBER, ;S-FRAME
1-4-12 544853001 ey b 728 HEW WASHER
1-4-13 516691000 1]/ FH I b 8x2s KNOB BOLT, M8X25
1-4-14 018500836 417+ HE M 5X8 BOLT, SOCKET M5X8
1-4-15 025050236 Al Z¥HxFaus WASHER, PLAINM 5
1-4-16 544860001 HEPAAEEFEE FRAME POSITIONING PLATE
1-4-17 U08671003 2] +-F N1 L X3X508 SCREW, PAN (5/P WASHER) M3X5
1-5 028050246 6l ¥ Hx2s WASHER, SPRING 2-5
1-6 025050236 GlESYHrFIS WASHER, FLAINM 5
1-7 542610001 6jL—-IdT RAIL BASE
1-8 018400836 | 12;7 K +axs BOLT, SOCKET M4X8
1-9 542611101 6[FH T34t CAP BRACKET
1-10 143483001 6[vvIHENIME KNOB BOLT, M6
1-11 542446001 12| PN ¥ 36X14 BOLT, SOCKET (5/P WASHER) M6X14
1-12 S47959000 | 12{FILTF 45V pRANR-H SPACER
1-13 QA5501006 6|+ + Y2 25K10DB SCREW, PAN (S/P WASHER) M5X 10
1-14 S32877101 121 FX¥AE POSITIONING PIN, W/SCREW
155-962-940



V2 MEFREB (7Y 3 85, 360X85mm)/Ca

Mutzenrahmen (Sonderzubehdr ; 360X85mm
Accesorio para prensor de sombreros (Piezas

p frame device (Option parts ; 360X85mm)}/
}/ Chassis & chapeaux (Pigces en option ; 360X85mm) /
opcionales ; 360X85mm)

REF.NQ. CODE Q'TY ELxq NAME OF PARTS R
1-15 551251001 6lRIony 1543 NEEDLE PLATE ASSY, ;CAP
1-15-1 544929000 S AYVE & fv i X FELT
1-15-2 548680001 BlFonUFrr4 N-HOLE PLATE, ; C-FRAME DEVICE
1-15-3 100360003 | 12]#>xv238 SCREW, FLAT SM2.38
1-16 544648001 THNEIZToFS5~0 LABEL, SETTING PROCESS
155-962-940
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W . 5%BA% (72 3 >88&) / Bobbin winder mechanism (Option parts) / Spuler (Sonderzubehtr) /
Mécanisme du bobineur {Pigces en option) / Mecanismo del devanador de |a canilla (Piezasopcionales)

1655-962-940
109



W. %%E@iﬁ {(# 7% 3 =~ BE&R) / Bobbin winder mechanisme (Option parts)/ Spuler (Sonderzubehar) /
Méecanisme du bobineur (Piéces en option)/ Mecanismo del devanador de ia canilla {(Piezas opcionales)

REF.NO CODE QTY B NAME OF PARTS RM
2 552399001 Trhesrts3n BOBBIN WINDER DEVICE, N
2-1 531973109 TN rweunFss BOBBIN WINDER ASSY
2-1-1 008300604 4l + F 3 Z203x%6 SCREW, TRUSS M3X6
2-1-2 535032101 22 A3 ¥26X55 SCREW, M2.6X5.5
2-1-3 028260242 2[R x¥HR2-26 WASHER, SPRING 2-2.6
2-1-4 $39901001 IR S L SHAFT, B-WINDER
2-1-5 014300332 277 23x3 SET SCREW, SOCKET (CP) M3X3
2-1-6 154024001 HAEE 4T BOBBIN PRESSER
2-1-7 154092001 R R BOBBIN WINDER CLAW
2-1-8 014680422 2IPH b A Ta3TOH S SET SCREW, SOCKET (CP) SM4.37
2-1-9 152361001 T|7 b=®Lsi= LEVER, B-WINDER
2-1-10 152362001 [F RN X - SHOULDER SCREW
2-1-11 111942001 11 25% SPRING, PLATE
2-1-12 111943001 IIREZAE S & F WASHER
2-1-13 060660512 1|73 > F318-30%5 SCREW, BIND SM3.18-40X5
2-1-14 152363001 L ES I FAE N SPRING, TWIST A
2-1-15 047301042 Haruo s PIN, SPRING ROLL AW3
2-1-16 152364001 2{h5— COLLAR
2-1-17 146197001 U EENEEL A THREAD NIPPER ASSY
2-1-17-1 146198001 T|rryh3xx KNIFE, ; T-NIPPER
2-1-17-2 146199001 N2 h343 DISC
2-1-17-3 146200001 T Xx2¢s4 RETAINING RING, C54
2-1-17-4 144505000 APt a3k SPRING
2-1-17-5 118764002 142437 SHOULDER SCREW, S\M4.37
2-1-18 539847001 e rvxE—073 BOBEBIN WINDER MOTOR ASSY
2-1-18-1 539908000 1lrbv%T—3 MOTOR, B-WIDER
2-1-18-2 152507000 1fe128 21 YFD MICRO SWITCH, D
2-1-18-3 152508000 1287251 ~% MICRO ACTUATOR
2-1-18-4 152509000 Frraraxsse NYLON CONNECTOR, E
2-1-18-5 352851001 2[e> 2 -3+ #1854 TERMINAL PIN, #1854
2-1-19 152645001 1[&xEdyxr4 BOBBIN HOLDER
2-1-20 062300616 T+~ aM3X6 SCREW, PAN M3X6
2-1-21 025030236 es¥dHitFramya WASHER, PLAIN M 3
2-1-22 158597001 1|1 b=e% R pos— STOPPER, ;B-WINDER
2-1-23 $21103000 NI E VAR 3 {d BOBBIN WINDER HARNESS, C
2-1-24 516669000 11707 %05A PROTECTOR, 0.5A
2-2 549249009 IR LT STAY, B-WINDER
2-3 0A5301005 1| ++~¥ % 33x10D8 SCREW, PAN {5/P WASHER) M3X10
2-4 061300616 1|% 3 a3xe SCREW, FLAT M3X6
2-5 021400206 2f2ya+vta NUT, 2 M4
2-6 145571101 E R e o - s (] GUIDE BRACKET ASSY, ;B-WINDER
2-7 145446001 2{f bFaToHS DISC, ;TENSION
2-8 100401001 HrrFIninig TENSION SPRING
2-9 100136001 HARFIIoFY b NUT, TENSICN
2-10 (052400806 T|F~ai2 e 5axs8 SCREW, PAN (5/P WASHER) M4X8
2-11 546972001 Nx7-—nsy SPOOL SHAFT
2-12 028050246 Wi ¥Hz2s WASHER, SPRING 2-5
2-13 021500103 TMF¥ k1225 NUT, 1 M5
2-14 150180001 125¥3 SPOOL STAND BASE
2-15 150182000 HWAF—iwey b SPOOL MAT
2-16 126863001 HWAT—s Yz SPOOL CUSHION
2-17 549250001 A hFeror THREAD GUIDE
2-18 547269001 V|7 #EN b2 26X20 BOLT, SOCKET (5/P WASHER)} M6X20
2-19 021060106 1MMiz+Y+e NUT, 1 MB
2-20 552394000 HIbPFTXE—2N—FAT7E B-WINDER MOTOR HARNESS ASSY
2-21 542446001 3I7 UL b ¥ 7 3 6X14 BOLT, SOCKET (5/P WASHER) M6X 14
155-962-940
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Xt. K=&ty b (BES-962BC, 963BC ; A7 g &)/
Boring device set (BES-862BC, 963BC ; Option parts) / Anbausatz {BES-362BC, 963BC ; Sonderzubehdr) /

Jeu ddccessoires (BES-962BC, 963BC ; Pigces en option) /
Juego de fijacion (BES-962BC, 963BC ; Piezas opcionales)

155-962-940

X2, #—1U vy b (BES-1262BC, 1263BC ; A7 a3 - #m) /
Boring device set (BES-1262BC, 1263BC ; Option parts) / Anbausatz (BES-1262BC, 1263BC ; Sonderzubehér} /

Jeu daccessoires (BES-1262BC, 1263BC ; Pigces en option) /
Juego de fijacién (BES-1262BC, 1263BC ; Piezas opcionales)

155-C62-940
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X1.K8=UX T+t I (BES-9628BC, 963BC; * 72 3 L ERS)/
Boring device set (BES-962BC, 963BC ; Option
Jeu déccessoires (BES-962BC, 963BC ; Pigces e
Juego de fijacién (BES-962BC, 963BC ; Piezas opcionales)

parts}/ Anbausatz (BES-962BC, 9638¢C ; Sonderzubehor) /
n option}/

REF.NO. CODE Q'TY Elxo NAME OF PARTS RV
2 542607001 1#E=V> g8y reH BORING DEVICE SET, 6H
2-1 536402001 bl—Udamnyrasz N-PLATE ASSY, ;B-DEVICE
2-1-1 536403001 blF-urramny 14 NEEDLE PLATE, ;B-DEVICE
2-1-2 536404000 BINUTH RS KNIFE SUUPPORT, ;N-PLATE
2-1-3 532482001 6[UFFTED NEEDLE HOLE PLATE, T=0
2-1-4 100360003 | 12|45z 2238 SCREW, FLAT SM2.38
2-2 536409101 6| R—ULTrH— Ky 3 F-GUARD ASSY, ;B-DEVICE
2-3 $19951001 GiFE-U T L2 EYk BORING KNIFE SET
155-962-940 e e
X2, K—=12+€ v I (BES-1262BC, 1263BC; # 7" 3 > ER &4}/ )
Boring device set (BES-1262BC, 1263BC ; Option parts) / Anbausatz (BES-1262BC, 1263BC ; Sonderzubehér) /
Jeu déaccessoires (BES-1262BC, 1263BC ; Pidces en option) /
ijaci - ‘ . Piezas opcionales)
Juego de fijacién (BES-1262BC, 1263BC
REF_NO. CODE Q'TY = NAME OF PARTS RIVH
2 551258001 FE— ey FeH12ZN BORING DEVICE SET, 6H-12N
2-1 536402001 GlH-U TN r57 3 N-PLATE ASSY, ;B-DEVICE
2-1-1 536403001 BlR—VTIunrs NEEDLE PLATE, ;B-DEVICE
2-1-2 536404000 GRS T KNIFE SUUPPORT, ;N-PLATE
2-1-3 $32482001 6[/NUFF1 450 NEEDLE HOLE PLATEB, T=0
2-1-4 100360003 12|45 %238 SCREW, FLATSM2.3
2-2 548397001 B|F—UYEGY 212 FINGER GUARD ASSY, 12 ;BORING
2-3 519951001 GlF—ULFAREY R BORING KNIFE SET
155-C62-940
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. (TREEEBER (HIREE5R) / Attachment set (Supply parts) / Anbausatz (Lieferteile) /

Jeu d accessoires (Piéces fournies) / Juego de fijacién {Piezas de suministro)

4.20

— — —— . i, s e E—— E—— E— E— — — — E— Ml e i e e s —rn — — —
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Y. (TRSEERR (s

Jeu d’accessoires (

EB&R) / Attachment set (Su pply parts) / Anbausatz (Lieferteile) /
Pieces fournies) / Juego de fijacién (Piezas de suministro)

REF.NO. CODE QTY ELXT NAME OF PARTS R
4 551080001 Noadagva—nrziN LOWER SHAFT MODULE ASSY, N
4-1 542509000 MNogvaor—2z CASE
4-2 552371051 No®T2231 k-2 SLIDE CASE, :L-SHAFT
4-3 §52372001 PP LOWER SHAFT
4-4 S42512000 1[oa S 2m—t SPACER
4.5 048190242 2|b XD FF3MC19 RETAINING RING, INTERNAL C19
4-6 070698800 2|zw v o rennzz BALL BEARING, 69827
4-7 048080142 1rATS o35y RETAINING RING, EXTERNAL €8
4-8 542513051 HIVE - S M STl SLIDE PIN
4-9 081004870 | 1oy +sa ORING, 54
4-10 012060636 17+ ESex6 SET SCREW, SOCKET (FT) M6X6
4-11 $51140001 HvZurgn5e COUPLING HUB, F
4-12 $51130001 1Ay 7 FnIRry 3 COUPLING HUB ASSY, R
4-13 550030001 The2FrRT 55 TORQUE DISK ASSY
4-14 012500536 4|7+ ES5x5 SET SCREW, SOCKET (FT) M5X5
4-15 552374000 1AFYELTFE—s514 3 STEPPING MOTOR ASSY, §1
4-16 018301036 3| F+ELFIX10 BOLT, SOCKET M3X10
4-17 025030136 23 ¥HFLa N3 WASHER, PLAINS 3
4-18 S42520001 UPENEE VL s SENSOR PLATE, ;L-SHAFT
4-19 S49797001 T|eCt /i o 3 SENSOR PCB ASSY, BC
4-20 545637000 1Negdrerdn—521%3 S-HARNESS ASSY, 1:L-SHAFT
4-21 060400616 1{81 = Fmaxs SCREW, BIND M4X6
4-22 060300414 2181 > Faxd SCREW, BIND M3X4
4-23 $32474001 1 Fon MOVABLE KNIFE
4-.24 S$32475001 | PR Y SCREW, M4
4-25 532476001 T Eanhs-— COLLAR, ;M-KNIFE
4-26 532477001 1AF1n FIXED KNIFE
4-27 S$44924001 1] % 2 UM3X55 SCREW, M3X5.5
4-28 $36135101 HER VR ] THREAD HOLDING PLATE
4-29 S$44924001 1] 42 M3X5 5 SCREW, M3X5.5
4-30 $42461151 IINYVEEE-2 NEEDLE PLATE BASE
4-31 047200542 HRFU LT AN PIN, SPRING ROLL AW?2
4-32 062400816 4+ ~04x%8 SCREW, PAN MA4X8
4-33 S04557000 /v & T PLTIM BAND, ;PLTIM
4-34 S42526000 1|4~ 2 AREFGF2027 X THERMISTOR ASSY, ;EF6F202
4-35 542514000 1|2 82 r—-RAi5— LOWER SHAFT CASE COVER
4-36 547228000 1R -d4 RUBBER CUSHION
4-37 $42456051 HEER T B-CASE HOLDER POSITION BRACKET
4-38 542467100 1rbrEUFF112 GUIDE PLATE, ;TR
4-39 $44924001 2|2 A R ¥ M3IXES5 SCREW, M3X5.5
5 551132001 V|CpNF o 2virsd INSTALLATION JIG, ;CP-HUB
6 550674001 UAVEE X8 3 SCREW, SPECIAL M3X5.5 ;GUIDE
7 548655901 1|RPA PLNATY 3 ROTARY HOOK ASSY, RP-LN W/BOX
155-962-940
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Z1 . 8 ABA% / Accessories / Zubehor / Accessoires / Accesorios

< USAE /For USA >
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21 . (T ERAMR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE kst NAME OF PARTS R
1 122991001 Tk KYDEO ACCESSORY BAG
6 142443001 F YT 74L19x52 SCREW DRIVER, 1.9X52
7 118837001 XU T234%70 SCREW DRIVER, 3.4X70
8 101572101 2T ¥7L55X190 SCREW DRIVER, 5.5X190
9 150332001 FIARSA—NO2 SCREW DRIVER, 2X100
10 15033500 67 7HF ) R 15+5 HEXAGONAL WRENCH, 5
11 118064001 Tl Lol WA o HEXAGONAL WRENCH, 4
12 142721001 6H TR A INF3 HEXAGONAL WRENCH, 3
13 154125001 6h 7y R IvF25 HEXAGDNALWRENCH, 2.5
14 142002001 6H 7RI 2INF2 HEXAGONAL WRENCH, 2
15 546430001 Bh7RIRITT L5 HEXAGONAL DRIVER, 1.5
16 107780001 RINF10X12 WRENCH, 10X12
17 142205001 A15F7%8 WRENCH, 7X8
18 508132001 AI%F55 WRENCH, 5.5
19 159794001 KE L BOBBIN
<ERA> <Generai export & option parts of USA>
20 $15629111 113 221 UDBXKS#11 & NEEDLE ASSY, DBXKS5 (#11)
21 184783001 Tz SCISSORS
22 117466000 tlexey PINCETTE
25 500966100 V-2 430 GREASE TANK, 30
26 S08170001 Hetigxdvo SCREW DRIVER, ;Z-TYPE
29 $32841051 1HnoFhp-u BOTTOM DEAD CENTER GAUGE
30 114483002 HEVE K -2k OILER ASSY
31 1547021041 RS OIL TANK
34 542570101 IEREvA PRESSER FOOT
35 532656051 21T F & AN~ POSITONING BAR
36 620833080 3|Gka1—=8A GLASS FUSE, 8A
37 543641000 2|cea—x8aFs GLASS FUSE, 8AFB
38 543642000 1lgea—x1a GLASS FUSE, 1A
39 543643000 ez —x0.2A GLASS FUSE, 0.2A
40 S02887000 1fea—-X15A FUSE, 15A
41 552008000 i L w-d410 RUBBER CUSHION, 10
42 552007001 S N N . BASE, ;ADIST-BOLT
<BES-962BC, 963BCH > < For "BES-962BC & 963BC" >
46 $34455000 | 60[% ¥ h160L NET, 160L
< BES-1262BC, 1263BCH > <For “BES-1262BC & 1263BC" >
46 534455000 | 80(x +1e0L NET, 160L
47 115157001 1657 Ky 2336 HEXAGONAL WRENCH, &
< BES-962BC(, 963BCH > <For "BES-962BC & 963BC" >
48 535839000 Glda1avovy ... L=140 |RUBBER MAGNET, PLATE ............... L=140
49 547551000 I ES SN N -1/ 8] SPOOL MAT ASSY, 9
49-1 S46757000 | B4|xF—=y k SPOOL MAT
155-962-910

OHERCHEMREE T3 BN ET.
® The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.

@ Les détails des accessoires inclus sont sujets & des changements.
® Los detalles des accesorios incluidos pueden variar.
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Z1. 1B RB81% / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE QTY B NAME OF PARTS RV}
<BES-1262BC, 1263BLH > < For “"BES-1262BC & 1263BC" >
48 546967000 B|dasray 47185 .. L=185 |[RUBBER MAGNET, PLATE 185 .......... L=185
49 S47552000 6| A 7—=TY 1293 SPOOL MAT ASSY, 12
49-1 546757000 F2I|RF— = b SPOOL MAT
51 543464001 Mt F7EES GAUGE PIN, ;POSITIONING | ]
52 S04926100 1{%U—-2%>%BR2 GREASE TANK, BR2
53 544342000 PP INJECTION PUMP
54 544343000 TEAY b DROPPING PIPET
56 S46758001 211 F9NAR—H SPACER, ; M-KNIFE
<BES-962BC, 963BC <ForBES-962BC, 9638 |
BHEEER b oo > Using the transport for stopper>
60 S42358001 A FRFHTRTA COTTON STAND STAY
62 $42446001 4|7+ FIhHFT T6X14 BOLT, SOCKET (5/P WASHER)M6X 14
6a | 1-2_2992001 Wzewss B— E;USH _________________________ o
< BES-962BC, 963BCH > < For "BES-962BC & 963BC" >
72 548406000 6|AF—nvv 59y s SPCOL MAT ASSY, S-9
721 S48405000 | S4|AT -7V ks SPOOL MAT, S -
<BES-1262BC, 1263BCH > < For "BES-1262BC & 1263BC" >
72 S48407000 6|2 F-nwvs1273 SPOOL MAT ASSY, $-12
7241 S48405000 2|2 T~ N=YV ks SPOOL MAT, S
"""""""""""  |<usam> <Forusa> T
110 $35584001 3| -2 3 BOBBIN CASE ASSY
155-962-910

RSO EE TSI LB ET,

@ The details of included accessories are subject to change.
® Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.
@ Les détails des accessoires inclus sont sujets & des changements.

@ Los detalles des accesorios incluldos pueden variar.
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Z2. {1/8 5 B8{%{BES-962AC, 963AC) / Accessories (BES-962AC, 963AC) / Zubehdr (BES-962AC, 963AC) /
Accessoires (BES-962AC, 963AC) / Accesorios (BES-962AC, 963AC)

70

165-962-910

22 T B ABBI R (BES-962AC, 963AC) / Accessories (B ES-962AC, 963AC)/ Zubehor (BES-962AC, 963AC) /
Accessoires {(BES-962AC, 963AC) / Accesorios (BES-962AC, 963AC)

REF.NO. CODE Q'TY Bl NAME OF PARTS
<BE-1008 > <For BE-100>
70 S47059000 1|{Dosvin— 3 Z5mM% 3 DOS/V HARNESS ASSY, 5Vl

155-962-910



Ga . o'— Bl —%#& / Gauge parts List / Lehrenliste / Liste des Piéces decartment /
Lista d'ePiezas de calibradores

—aR / For general

# w5 BitiEN / Needle plate, N ;embro.
551245001

WiF£#:[ / For Cap frame device

8
$238/8 flat SM2.38 I 2.5 R g
mnx 2. crew, flat . 14l 3
10036003
p2.3

WFit7iR/ N-hole plate, :c-frame device MFitifkd/ Needie plate assy, ;cap
S48680001 551251001

155-962-Ga
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Op1. 32 o8 (47 3 »88) / Embroidery frame (Option parts)

Cadre de broderie (Pigces en option) / Bastidor de bordado {Piezasopcionales)

/ Stickereirahmen {Sonderzubehér) /

CODE @ % /NAME OF PARTS Ltw k /L set Rt~ /R set
.| yvEseFLEy R
842292201 % | 1 BULAR ROUND ARM SET, L
ol yvEsorRey R
542295201 % | 101 AR ROUND ARM SET, R
a & /NAME OF PARTS SMT U7/ Sewing area
S42330001 x | ¥YU230xd3ss
TUBULAR FRAME ASSY, 30 x43
285x410mm
YWY H—054 3
S44700001 TUBULAR FRAME ASSY, 05 30x50mm
L
544703001 TUBULAR FRAME ASSY, 07 e i S5X70mm
- - 0 -]
YYDH—10s 3 :
539101001 TUBULAR FRAME ASSY, 10 85x100mm
YYD s—1353
539105001 TUBULAR FRAME ASSY, 13 115x130mm
YyTs—1653
549377001 TUBULAR FRAME ASSY, 16 - $160mm
i@z
Sygs—19s3 N
549380001 TUBULAR FRAME ASSY, 19 ¢190mm
Z&0E, 05—07
515623000 TUBULAR ROUND FRAME, TFA-07 ¢ 30mm
ZonE/ 7609
$15624000 TUBULAR ROUND FRAME, TFA-09 —T =T | $50mm
JHOE/TH5—12 o "
S15625000 TUBULAR ROUND FRAME, TFA-12 I S 1 | +80mm
ZL2OE/95—15 o o °
515626000 TUBULAR ROUND FRAME, TFA-15 ¢ 110mm
o0t/ 9518
535655001 TUBULAR ROUND FRAME, TFA-18 ¢ 140mm
FHOES Do—24X24 m
515627000 TUBULAR ROUND FRAME, TFA-24x24 205x200m
750ES 75—24X30
$15628000 TUBULAR ROUND FRAME, TFA-24%30 285x215mm
ZH0%S O 5—32x45
536495001 TUBULAR ROUND FRAME, TFA-32X45 410x260mm
WEALs / For supply parts
DoF 3 bs 21 _ _
833207000 ADJUSTING SCREW, 21 S S=8mm, L=21mm
DHF g0k 523 _ _
$33208000 ADJUSTING SCREW, 23 S=8mm, L=23mm
D4 F atrbd 527 _ _
533209000 ADJUSTING SCREW, 27 S=8mm, L=27mm
THF bRl L - _
529634001 ADJUSTING SCREW, L S=8mm, L=31mm
155-962-201

WEIRT— KIS ¥ AEMIATWSERRIL. MARRTT,
¥r The parts indicated by the symbol in the 3% parts code column are standard parts.

¥r Die in der Teilecodekolonne aufgefiihrten Teile, die mit dem Symbol % bezeichnet sind Standardteile.
+# Le symbole 3 dans la colonne de code de pisces indigue les pidces normales,

¥ Las piezas indicadas con el asterisco ¥ en la coumna de cédigo de piezas son piezas normales.
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Op2 . §lir a9 (F 7 3 28 &) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehdr) /
Cadre de broderie (Pigces en option) / Bastidor de bordadoe {Piezasopcionales)

ADJUSTING SCREW, L

CODE & % /NAME QF PARTS
o | eswranIL—ass
852273001 3 | 5 DER BASE FRAME ASSY, N
8 % /NAME OF PARTS $#XT U7/ Sewing area
. | e3vrs0xasss
843473001 3 | SOUARE FRAME SET, 3043 285x410mm
833804101 53&%33:;235 SET, 30x48 450x305mm
Ixo&e
515642001 ROUND FRAME, SPF-21
137425
515646001 ROUND FRAME, SPF-25
107 524%24
$15650001 SQUARE FRAME, SPFA-24x24 205x200mm
557 545%23
515654001 SQUARE FRAME, SPFA-45x23 415x170mm
HoTHAEX2T
515658001 SQUARE FRAME, SPFA-45%27 415x215mm
515660001 SOUARE FRAME, SPFA45 X2 415x260mm
mimEss / For supply pars
546999001 oA, KNOE MAB @ / For setting the holder
base assy
533207000 e W, 21 S S=8mm, L=21mm
33208000 T . 25 & S=8mm, L=23mm
32
533209000 T e o7 i/ $=8mm, L=27mm
$206340071 7% avtAIIL L S=8mm, L=31mm

HEBRO— RIS ¥ MERZATUSEAEL. RERRTY.
7% The parts indicated by the symbot in the 3¢ parts code column are standard parts.

¥t Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol 3% bezeichnet sind Standardteile.
¥ Le symbole ¥ dans la colonne de cods de pigces indigue les pidces normates.

¥7 Las piezas indicadas con el asterisco ¥ en la coumna de codigo de piezas son piezas normales.
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Op3. R a2 U8 (F 7> 53 > 8&) / Embroidery frame (
Cadre de broderie (Pigces en option)

Option parts) / Stickereirahmen (Sonderzubehdr) /

/ Bastidor de bordado {Piezasopcionales)

CODE

#_ % /NAME OF PARTS

552273001 x

bS50 L—Ao3
HOLDER BASE FRAME ASSY,N

# % /NAME OF PARTS

#YT U7/ Sewing area

$15612000 o [ EORER
SPIDER NET FRAME HOLDER, PFH2-2 / For holding
the spidernet frame

_ 911_5?1_3?00 g;?;;qguiﬁ:?mma sPFHO7 1 b e
515618000 mé’ﬁ H_(gEIND FRAME, SPF-07 -cb_i?:;l‘l-'ll; __________
$15614000 gP?I;EZHUN{TE;(ﬁ!AME, sprH0® b 2SN | e
515619000 I:;:.I’I\:;Eg: FT(())EIND FRAME, SPF-08 osomm |
515615000 gFE S%QNaE;Li:AME, S8PFH-12 | = | e
515620000 mﬁgg ;C;SND FRAME, SPF-12 ¢ 80mm
515616000 g: I;ETQUNaI;LSFMME, SPFH15 | AN\ | @
515621000 INHER ROUND FRAME, SPF-15 $110mm
§15617000 g;E!E;I;:qUNﬁE;LBIRAME, spFH-8 V|
515622000 Iﬁﬂgﬁ F_l(;LBJND FRAME, SPF-18 4140mm

MWismEEseE / For supply parts

33207000 TG SR 21 S S=8mm, L=21mm
S$33208000 e W 2 @ S=8mm, L=23mm
$33209000 ST o 27 \/‘ S=8mm, L=27mm
529634001 z[ijﬁSaT.j”fG'r:C:;IEW, L L S$=8mm, L=3Tmm

155-962-201

WO — EMIC X ARRENR TS ERE. WRSR T,
¥r The parts indicated by the symbol in the 3¢ parts code column are standard parts.

¥r Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbeol 3% bezsichnet sind Standardteile.

¥ Le symbole # dans la colonne de code de pigces indique les pidces normales.
¥r Las piezas indicadas con el asterisco 3 en la coumna de cédigo de piezas son piezas normales.
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Opd . il a8 (A 7T 3 8R&) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehér) /

Cadre de broderie (Piéces en option) / Bastidor de bardado (Piezasopcionales)

CODE

g #&/NAME OF PARTS

542202201

542295201 x

YUES IFLEY b
TUBULAR ROUND ARM SET, L

VUESUTFREY B
TUBULAR ROUND ARM SET, R

8 %&/NAME OF PARTS #3T U 7/ Sewing area
YYTH2IX24S X
544715001 TUBULAR FRAME SET, 23x 24 220x225mm
YYD H23X438 &
544720001 TUBULAR FRAME SET, 23x43 220x415mm
W 223X28 5 5
544725001 TUBULAR FRAME SET, 23x28 285x270mm
YWD H23x435 3
544730001 TUBULAR FRAME SET, 23x43 385x410mm
YYIH28X304 5
550028001 TUBULAR FRAME SET, 28X30 263x283mm
¥RAEE / For supply parts BMI Y7 /Sewing area
E5Do7423x245 2
544716001 SQUARE FRAME SET, 23x24 @ 225x210mm
ESTo7523x430 =
E5T749423x435 3
544731001 SQUARE FRAME SET, 23x43 415x 385mm
E5T47523X285 %
544726001 SC;UAFIE FRAME SET, 23x28 270x285mm

HER I FRIC % XRBREN TSR, REABRTY.

¥ The parts indicated by the symbol in the 3¢ parts code column are standard parts.

¥r Die in der Teilecodekalonne aufgefiihrien Teile, die mit dem Symbol 3% bezeichnet sind Standardteile.
¥r Le symbole 3% dans la colonne de code de pigces indique les piéces normales.

¥z l.as piezas indicadas con el asterisco # en la coumna de cédige de piezas son piezas normales.
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Ops . Pl 2w (72 a e/ Embroidery frame (Option parts)
Cadre de broderie (Pidces en optian)

/ Stickereirahmen (Sonderzubehdr) /
/ Bastidor de bordado (Piezasopcionales)

CODE ® % /NAME OF PARTS RETUF/ Sewing area
ZEDOREE
PEIRIATEHE i
S49342001 SPIDER NET FRAME HOLDER ASSY / For holding
the spidernet frame
LEJRTH—05
549348001 SPIDERNETFRAME, 05 | e
N2 L —05
S49349001 ROUND FRAME ASSY, 05 $50mm
gRIRIGOT | oA |
549353001 SPIDER NET FRAME, 07
TN H—07
549354001 ROUND FRAME ASSY, 07 ¢70mm
srsa9o—t0 N
S49358001 SPIDER NET FRAME, 10
NI L2—10
549359001 ROUND FRAME ASSY, 10 ¢100mm
E/ADO-3
$49363001 SPOERNETFRAMETS | /N L T
TI7o2—13 130mm
549364001 ROUND FRAME ASSY, 13 ¢
pEsRIH—E |
549368001 SPIDERNETFRAMES . _ V]
TNTH—16 60mm
549369001 ROUND FRAME ASSY, 16 ¢1
T £2—19 ¢ 190mm
549373001 ROUND FRAME ASSY, 19
155-962-201
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Wa 1. BES I / Waming labels / Warnschilder / Etiquettes d’avertissement /
Etiguetas de advertencia

E£ 5L / Warning labels G / Name of Parts Size(mm) Code

HPEBH AT,
AUFETEIEN
&3,

BESXI - 40X64 538353-101
AEETY, 57

Lo Thehi—§
BETre.

ADANGER LHGEFAHR A DANGER

Wazardous v fage
Wil Caust injury
Tumeftman
switch and wait 5

| opaning this cover.

APELIGRO

Unvataga non a2sld [ Jnyottae inadeesade
welzurgsgeabe [ privaqus desblessaes | pued E
Bt xchane dan FEtmndnTokrateurst | "
haptschataraun ud | atendes 5 mndes Apa gae a1 NsmpiEr
avatd owir e capal | prncpaly espasr s
miniAo anlas dn bar
esticibira,

Label, elec. shock 4 lang. 35X118 $38352-101

oL EE
B HBATHEETE,

LERFEAEOHT FREFESNIL - BASH 52X84 838357-002
e
D28, W B e

& CAUTION

Meving pars

|

A i Label, operation (BAS) Eng. 52X84 538571-002
|
1

Tum off man switch belora
changing need, clearmg 1!
atc,

AR
‘% ABRSLHATS EEEESANI - T 40X64 $543483-001
~

F—FiDECES
-1 Py

ACAUTION | L ACHTUNG | &k ATTENTIDN { A ATENCION ‘

% Table may be|Der Tisch kann| Vous risquez {La mesa se || Label, fall 4 Iang. 35X118 543484-001
damaged, keschidigt|dendommager { puada dabar.
~ L~

werden. la tabte.
Do ol get on [ Nicht auf den |No menlez pas] No pise Ja
Ihe table. Tisch stehen. |sur la tabla, masa.

=¥ —|

A REBER =3 i 1Y)

15X37 | UD0280-001
CAUTION Label, high temp.

155-962-Wal
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Wa 2. BES~JL / Warnin
Etiquetas de advert

encia

g labels / Warnschilder / Etiquettes d’avertissement /

EESNIL/ Warning labels

m33 / Name of Parts

Size(mm) Code

Im=IIN=D L=16 | 536924-001
Mark, injury

r ] KEHIT—%

—— 10X30 | $37058-001

- - Mark, arrow

[PE' PEY—Z 7.5X12.5 | S37059-001
Mark, PE
iy J— —
FmAR=T @12 $37060-001
Mark, grounding
155-962-Wa2
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5| /INDEX /VERZEICHNIS /

INDEX /INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S00480000 JA -76 2 $15626000 | G1 - 41 21 532371101 |M1-1-13 36
12 -212 42 Op1 120 M2 -1-13 58
T2 -37 76 $15627000 {G1 -46 21 $32373100 § M1 -1-15 56
T4 -37 82 Op1 120 M2 -1-15 58
S00554000 51 -1-5 70 515628000 | G1 - 46 21 532375201 | M1 - 25-1 56
52 -5-20 72 Op1 120 $32376201 | M1 - 25-1-1 56
T1 -30 74 $15629011 | E1 -1-39 8 $32377000 | M1 -25-1-2 56
T3 -30 80 E2 -1-39 12 M1 - 25-2-2 56
S00655000 |B -13 4 $15629111 |21 -20 116 $32380101 § M1 -25-2 56
500966100 |Z1 -25 116 515642001 | G2 -24 26 532381101 | M1 - 25-241 56
$01696001 |D -1-13 & Op2 121 $32383001 | M1 -25-5 56
502887000 |Z1 -40 116 515646001 | G2 -24 26 M2 - 25-5 58
503695001 |G1 - 1-5 20 Op2 121 $32388100 | M1 -1-16-2 56
G1 -2-5 20 S$15650001 | G2 -26 26 M2 -1-16-2 58
504438001 |J2 -316 42 Op2 121 532422001 |C -5 4
V1 -1-1-42 102 515654001 | G2 -26 26 $32423100 |C -17 4
V2 -1-1-42 106 Op2 121 §32424000 |C -24 4
504557000 J K -1-33 50 515658001 | G2 -26 26 532474001 | K -1-23 50
Y -4-33 114 Op2 121 Y -4-23 114
T2 -39 76 515660001 | G2 -26 26 532475001 |K -1-24 50
T2 -68 76 Op2 -26 121 Y -4-24 114
T4 -39 82 516669000 |W -2-1-24 110 532476001 |K -1-25 50
T4 -68 82 516691000 | V1 -1-4-15 103 Y -4-25 114
504926100 |Z1 -52 117 V2 -1-4-13 107 532477001 |K -1-26 50
508132001 |21 -18 116 517061000 |P1 -1-30 64 Y -4-26 114
S08170001 121 -26 116 P2 -1-28 66 $32480001 | M1 -1-16-3 56
509141000 {T6 -61-16 88 $17390001 |F1 -1-5 16 M2 -1-16-3 58
T6 -65-4 88 F2 -1-3 18 $32482001 [X1 -2-1-3 112
S09774001 jU4 - 103-5 100 517401051 JF1 -1-13 16 X2 -2-1-3 112
509823101 | G3 -53-3 28 518291001 }J3 -89 46 532510001 | N1 -1-2 60
509827001 | G3 -53-5 28 13 -118 46 $32521001 |C -25 4
509828101 | G3 -53-6 28 J3 -140 46 $32536001 |C - 21 4
509830101 } G3 -53-4 28 519851001 | X1 -2-3 112 532574101 |Q -1-1 68
509834000 §J1 -12 40 X2 -2-3 112 532575001 |Q -1-4 68
3 -106 46 520012001 [G3 -53-2 28 532581301 |E1 -1-1 8
509848001 §G3 -59 28 520680001 | Pt -1-18-7 64 532582101 {E1 -5 8
510243000 |A -75 2 P2 -1-14-7 65 532583101 |E1 -6 8
S10820001 |A -911-1 2 $20681000 | P1 -1-18-8 64 532584101 | €1 -1-2 8
510820003 JA -911-2 P P2 -1-14-8 66 E2 -1-2 12
510820004 |A -911-3 2 $20682103 {P1 -1-189 64 $32585001 |E1 -1-3 B
510820005 |A -911-4 2 P2 -1-14-9 66 E2 -1-3 12
$12134001 |C -26 4 520913000 JR -5 68 $32587001 |E1 -1-6 8
$15281001 |R -6 68 521103000 {W -2-1-23 110 E2 -1-6 12
515321001 |U1 -64 80 52257001 ]Té -65 88 532588101 |E1 -1-8 8
Ul -66 20 523418001 {A -23 2 E2 -1-8 12
U1l -68 0 A -27 2 532592009 |E1 -1-19 8
515612000 | Op3 122 A -28 2 $32593001 |E1 -1-21-1 8
515613000 | Op3 122 $23651001 | F2 -1-15 18 532595001 |E1 -1-25 8
515614000 | Op3 122 J1 -35 40 $32596001 [E1 -1-27 8
515615000 | Op3 122 13 -127 46 532597001 |E1 -1-29 8
515616000 | Op3 122 525283001 M1 -1-12 56 532598001 |E1 -44 10
$15617000 | Op3 122 M2 -1-12 58 F1 -1.23 16
$15618000 | Op3 122 $25310001 | K -1-39 50 532600001 |E1 -1-31 8
$15619000 | Op3 122 529634001 | G1 -49 22 532631001 |E1 -1-32 8
515620000 | Op3 122 G2 -49 26 E2 -1-32 12
515621000 | Op3 122 Op1 120 532632000 |E1 -1-33-2 8
Op3 122 Op2 121 E2 -1-33-2 12
515623000 |G1 -41 21 Op3 122 532633000 |E1 -1-33-1 8
Op1 120 $30580001 | G3 - 61 28 E2 -1-33-1 12
515624000 | G1 -41 21 531973109 |W - 241 110 532634001 {E1 -1-35 8
Op1 120 $32146000 152 -5-18 72 532635001 JE1 -1-36 8
515625000 | G1 -4 21 532363001 | M1 - 25-6 56 E2 -1-36 12
Op1 120 M2 - 25-6 58 532637000 | E1 -1-37 8
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CODE
532637000 [E2 RE1F.;7O P?ge ot i iy O REFNO. _ [Page
532638001 | E1 - 1-38 8 532738001 1G5 -90-3 3¢ | (532948001 [&3 57 78

E2 -1.38 h gg - ggg gg 532949001 {G3 -58 28

$32639001 £l -59 10 $32799001 |G1 -17-1-3 | 20 ggglggggg 1 110 A

- G1 -21-3 20 E1 1.
ggggigg? F1 -1-15 16 G1 -21-3 20 $33156000 |51 - 10 7
1 ’;; Hg ]]g g} g:; 52 $33207000 | G1 - 49 22
-£]- 2 .

532650001 |C - 30 ) G1-23-1-3 | 27 o2 49 20

$32651001 |E1 -1.33 8 G1 - 96-4 21 Op2 150
E2 -1-33 12 G1 -96-4 21

$32652001 £ -7 10 G2-1613 | 2 533208000 | &) - 49 IS

532653001 1 -8 10 G2 6213 % 8,?,{“9 2

: 12 C671.
$32654001 [E1 - 1-11 8 e - 813 3 8S§ 1%
32636051 |21 35 116 G4 -69-1-3 | 30 533209000 [G1 -49 22
38 G4 -70-1-3 | 30 G2 -49

$32667001 |H -12 26

38 G4 -71-13 | 30 Op1 120

532668001 |H - 13 38 G4 -72-13 | 32 Op2 121

532669001 {H - 14 38 G4 -7312 | 32 Op3 122

532674101 [H - 11 38 G4 -73-1-2 | 32 $33802001 |G1 -17-1-4 | 20

Q -10-2 68 G4 -98-1-2 | 32 G1 -21-4 20

$32675001 |H - 17 38 G5 -90-4 34 G1 -21-4 20

$32676000 |H -22 38 G5 -90-4 34 G1 -21-4 22

532692000 | U1 - 1-1 90 G5 -90-4 34 G1 -21-4 22

532693000 | U1 - 1-2 90 G5 - 90-4 34 Gl -23-1-4 | 21

$32725000 |11 - 18 40 G5 -90-4 34 G1 -96-5 21

2 -310 42 G5 -95-4 36 G1 -96-5 21

2 -331 42 532841051 |z1 -29 116 G2 -16-1-4 | 24

2 -335 a2 | [s32859000 |vi -1-1-13 | 102 G2-181-4 | 2

J3 -155 46 V2 -1-1-13 | 106 G2 -62-1-4 | 26

532775000 | G1 - 1-2 20 $32861016 |V1 - 1-3-3 103 G4 -67-1-4 | 30

G1 -2-2 20 $32862000 |V1 -1-1-2 102 G4 -68-1-4 | 30

$32790001 |J2 -220 42 V2 -1-1-2 106 G4 -69-1-4 | 30

$32791000 | G2 - 20-3 24 | |s32863001 |vi -1-1.41 | 102 G4 -70-1-4 | 30

532793001 | G2 -18-1-1 | 24 v2 -1-1-41 | 106 G4 -71-1-4 | 32

$32795101 | G2 - 18-1 24 $32866000 V1 -1-3-16 103 G4 -72-1-4 32

532797001 | G4 - 67-2 30 | [s32870000 V1 -1-1-44 | 102 G4 -73-13 | 32

G4 -69-2 30 v2 -1-1-44 | 106 G4 -74-1-3 | 32

532798001 |G1 -17-1-2 | 20 | |s32871100 |V1 -1-1-19 | 102 G4 -981-3 | 32

G1 -21-2 20 V2 -1-1-19 | 106 G5 - 90-5 34

G1 -21-2 20 | |s32874001 |V1 -1-2-6 103 G5 -90-5 34

G1 -21-2 22 V2 -1-2-6 107 G5 - 90-5 34

G1 - 21-2 22 $32876001 | V1 - 1-2-3 103 G5 -90-5 34

G1-231-2 | 21 V2 -1-2-3 107 G5 -90-5 34

G1 -96-3 21 532877101 |13 -175 46 G5 -95.5 36

G1 -96-3 21 V1 -1-2-2 103 | |s33804101 |G2 - 18 24

G2 -16-1-2 | 24 V1 -1-14 103 Op2 121

G2 -181-2 | 24 V2 - 1-2-2 107 | |s33805001 |G2 - 18-2 24

G2 -62-1-2 | 26 V2 -1-14 107 G4 -72-2 32

G4 -67-1-2 | 30 | |s32885001 |G1-18 20 $33806001 | G2 - 18-3 24

G4 -68-1-2 | 30 Gl -2-8 20 G4 -72-3 32

G4 -69-1-2 | 30 V1 -1-2-7 103 | |s3a4s5000 |21 -48 116

G4 -70-1-2 | 30 V2 -1-2-7 107 Z1 -46 116

Ga -71-1-2 | 30 $32890001 |V1 -1-3-7 103 | |s3s032101 |W -2-1-2 110

Ga -72-1-2 | 32 532896001 | V1 -1-3-9 103 ] |s35583001 |K -26-1 52

G4 -73-1-1 | 32 532897000 |v1 -1-3-10 | 103 | |s3sssa001 |K -2 52

G4 -741-1 | 32 v2 -1-3-12 | 107 21 - 110 117

G4 -98-1-1 | 32 | |s32898001 |v1 -1-31a | 103 | [s3s632001 |E1 -1-20 8

G5 - 90-3 3a | |s32945001 |G3 -54 28 E2 - 1-40 12

G5 -90-3 34 | |s32946001 |G3 -55 28 | |s3s655001 |G1 - a1 21

G5 - 90-3 34 | |532047001 63 -56 28 Op1 120
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535710101 [M1-1-17 56 $36498001 | V2 - 1-1-3 106 $39821000 | 14 - 33 a2
M2 - 1-17 58 $36500000 |R -1 68 T4 -40 82

$35711001 | M1 -1-14 56 536505001 |E1 -1-15 8 T4 - 41 82
M2 - 1-14 58 EZ -1-15 12 T4 -42 82

$35839000 |z1 -48 116 $36714001 | M1 -25-9 56 T4 -43 82
$36043000 |G1 - 17-1-5 20 M2 - 25-9 58 T4 -45 82
G1 -21-5 20 $36924001 | M1 - 25-4-2 56 T4 -69 82

G1 -21-5 20 M2 - 25-4-2 58 T6 -61-15 88

G1 -21-5 22 Wa2 126 $39847001 |W -2-1-18 110

G1 -21-5 22 $37058001 | Wa2 126 $39901001 [W -2-1-4 110

G1 -23-1-5 21 $37059001 |52 -5-14 72 $39908000 |W -2-1-18-1 | 110

G1 -96-6 21 Wa2 126 540705009 |P1 - 1-1 64

G1 -96-6 21 $37060001 |P1 -1-32 64 $40707000 |P1 -1-8 64

G2 - 16-1-5 24 P2 -1-31 66 P2 -1-4 66

G2 - 18-1-5 24 S1 -1-40 70 540708001 |P1 -1-9 64

G2 -62-1-5 26 T1 -1-16 74 P2 -1-5 66

G4 -67-1-5 30 T5 -50-16 84 540709001 |P1 -1-7 64

G4 -68-1-5 30 T6 -61-14 88 $40712001 [P1 -1-14 64

G4 -69-1-5 30 Wa2 126 $40713001 |P1 -1-16 64

G4 - 70-1-5 30 $37295301 |P1 -1-18 64 $40714001 |P1 -1-18-1 64

G4 -71-1-5 32 P2 -1-14 66 P2 -1-14-1 66

G4 -72-1-5 32 $37297101 |P1 -1-18-4 64 $40715000 |P1 -1-20 64

G4 -73-1-4 32 P2 -1-14-4 66 $40716001 |P1 -1-22 64

G4 -74-1-4 32 $38352101 | T6 -61-17 88 P2 -1-18 66

G4 - 98-1-4 32 Wa1 125 $40717101 |p1 -1-28 64

G5 - 90-6 34 $38353101 | T6 -61-18 88 540718001 |E1 -1-43 8

G5 - 90-6 34 Wat 125 $40719101 |E1 -1-17-1 8

G5 -90-6 34 $38357002 | Wat 125 540722001 |P1 -1-24 64

G5 -90-6 34 $38571002 | Wat 125 P2 -1-20 66

G5 - 90-6 34 $39101001 |G1 -21 20 540727100 |F1 -1-26 16

G5 -95-6 36 Op1 120 F2 -1-30 18

$36135101 |K -1-28 50 $39103001 |G1 -21-1 20 $40740001 |P1 -1-31 64
Y -4-28 114 $39104001 |G1 -21-6 20 $41030001 |P1 -1-12 64

$36153100 |E1 -1-5 8 G1 -21-6 20 $41195201 |T2 -4 76
E2 -1-5 12 G1 -21-6 22 T4 -4 82

$36220001 L -13-11 54 G1 -21-6 22 $41223000 | V1 - 1-1-21 102
R -2 68 5$39105001 |G1 -21 20 V2 -1-1-21 106

1 -63 40 Op1 120 541254101 |T1 -5 74

13 -165 46 $39107001 |G1 -21-1 20 T3 -5 78

536224000 [S1 -1-2 70 $39415301 |E1 -1-17 8 $41276000 |P1 - 1-26 64
$36264001 |D -20-5 6 $39459001 |v2 -1-3-9 107 542262100 |J3 -130 a6
E1 -1-16 8 $39460000 | V2 -1-3-19 107 $42263151 |J1 -34 40

E2 -1-16 12 $39469101 jV1 - 1-3-1 103 542264051 [J1 - 16 40

$36299001 |P1 -1-18-11 | 64 $39471101 | V1 -1-3-2 103 13 -152 46
P2 -1-14-11 | 66 $39474100 | V1 -1-3-6 103 $42265000 |J3 - 137 46

$36300000 |P1 - 1-18-5 64 $39475100 |v1 -1-3-8 103 $42266000 |J1 -29 40
P2 -1-14-5 66 $39497101 |V1 - 1-1-16 102 $42268000 |J3 -114 46

$36399001 [G3 - 53-1 28 V2 -1-1-16 106 $42269000 [J1 -4 40
$36400001 |G3 -53 28 $39499000 | V1 - 1-4-13 103 $42270151 [J3 -126 46
$36402001 | X1 -2-1 112 V2 - 1411 107 $42271051 |11 -14 40
X2 -2-1 112 $39819000 |T2 -46 76 $42272001 |J1 -19 40

$36403001 | X1 -2-1-1 112 T4 -46 82 J3 -156 46
X2 -2-1-1 112 $39820000 |S1 -1-38 70 $42273000 |J1 -32 40

$36404000 | X1 -2-1-2 112 §2 -5-12 72 $42274001 [J1 -66 40
X2 -2-1-2 112 T5 -50-7 84 13 -168 46

536408000 | G2 - 20-4 24 T5 -50-12 84 542275101 |J1 -38 40
$36409101 [ X1 -2-2 112 $39821000 |T2 -35 76 542276001 |11 -59 40
$36434001 |E1 - 1-41 8 T2 -40 76 n -76 40
$36478001 |U2 -38 94 T2 -41 76 542277001 |11 -52 40
U3 -38 96 T2 -42 76 J3 -189 48

536495001 |G1 -46 21 T2 -43 76 $42278001 [J1 -46 40
Op1 120 T2 -45 76 $42279001 |J3 - 188 48

$36498001 Jv1 -1-1-3 102 T2 -69 76 42280001 |J1 -53 40
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S42280001 |J3 - 190 48 543349001 |NT - 1-2 60 S42445001 |12 -298 a2
$42281000 {J1 -40 40 $42351100 | N1 - 1-6 60 12 -305 42
542282051 |11 -70 40 542353100 |N1 - 1-7 60 ut -19 90
542283001 [J3 -139 46 542355100 | N1 - 1.8 60 U1 -181 92
542284001 |13 -143 46 $42356101 | N1 -1-1 60 542446001 |W -2-21 110
542285051 {J3 - 150 46 542357001 |N1 -2 60 G2 -3-8 24
542286000 [J3 -95 46 N2 -2 62 N -1s 40
542287051 |3 - 198 48 542358001 [Z1 - 60 117 )1 -60 40
$42288001 [G1 - 1.7 20 542363001 |u1 -6 90 N1 -8 60

G1 -2-7 20 $42364000 JU1 - 13 90 N2 -8 62
542289101 |G1 - 1.4 20 $42365001 |U1 - 18 90 S1 -2 70
G1 -2-4 20 $42370001 |uU2 -57 94 52 -6 72
$42291151 | G1 - 11 20 U3 -57 96 u1 - 141 92
542292201 {G1 -1 20 542374009 |U2 -34 94 U1 - 161 92
Op! 120 U3 -34 96 uz -124 94
Op4 123 | |s42376001 |U2 -28 94 u2 - 171 94
542294151 G1 - 2-1 20 U3 -28 96 U3 - 124 96
542295201 |G1 -2 20 542380101 |U2 -96 94 U3 - 171 98
Op1 120 U3 -98 96 V1 - 1-11 103
Op4 123 | s42381001 Ju2 -95 94 V2 - 1-11 107
$42297001 | G2 -3-5 24 us -97 96 Z1 -62 117
)2 -208 42 542382109 |U2 -88 94 542447001 |A -93 2
12 -280 42 542383009 |U2 - 91 94 $42455050 |K -8 50
13 -180 a8 542392051 |U1 - 77 90 $42456051 |K - 1-40 50
542300000 [J3 - 117 46 $42393001 |U2 -52 94 Y -4-37 114
542301001 [J3 -132 46 U3 -52 96 542457001 |K - 11 50
542302000 |J1 -44 40 542395050 |U1 -83 90 $42458051 [K - 14 50
$42306001 {J3 -88-1 46 U2 -40 94 542459001 [K 7 50
542309101 {11 -81 40 u2 -43 94 542461151 |K 130 50
542310101 |11 -83 40 U2 - 46 94 pon | 73 i
$42311001 |u1 -78-1 40 U2 - 49 9 542457100 2 -239 42
542312001 fJ1 -1 40 uz -524 94 $4246 K. 30
542313001 |J2 -248 42 U3 -40 96 sansso00 |¢ o428 i
542317001 { G2 - 20-2 24 U3 -43 96 242469051 Lo >
542321001 | G2 -3-10 24 U3 -46 96 sa2069051 JL -1 >
542326001 | G2 -3-13 24 U3 -49 96 342470051 |L -2 E
542327001 [J2 -204 42 U3 -54 96 7105 L -2 o
542328001 [J2 - 206 42 542396101 |U1 - 180 92 sa2 Lo-12 >4
542330001 [G1 -17 20 542398009 | U1 -24 90 22 o4
G1 -23 21 542400009 [U1 -85 90 54247305 4 54
Op1 120 | | 542401009 {01 - 86 90 saraost |5 122 4
542331001 | G1 - 17-1 20 542402101 ﬁggg gg 54 Loo1s o
G1 -23-1 21 -
G2 -16-1 24 $42405001 |U4 -108 100 t - }31-8—4 gi
R o) e ||
542332001 |G1 - 17-1-1 20 $42406309 U2 -93-1 94 2478001 L -7 2
G1 -23-1-1 21 542408001 |U1 -11-1 90 5424 4 FE 34
G2 - 16-1-1 24 542409001 U1 - 11 90 51:12490001 L -134 >4
G2 - 62-1-1 26 $42410009 [U2 -123 94 gﬁig; 301 [ o138 04
>42334001 |G1 - 17-2 2 A 16 7 | [Sa2as00i |1 Ti3a1 |
o4 712 32 | |Saza13001 [A 120 2 | |sa2a0a001 [L -1382 | 54
-71-2 -
21‘-3§-2 32 $42425001 |A -73 2 542496001 |L -13-9 54
. 4 542445001 |A -2 2 $42497001 |L - 13-10 54
ca2337109 18 -3 2 542498001 |L - 17 54
caaaaaod (B -3 p A 5 2 $42499001 |L -19 54
542339001 18 - : ¢ 5 2 542500051 L - 21 54
P orr s p - 5 54 542508000 L - 13-14 54
Sa2341009 18 -9 2 F o2 16 $42509000 | K - 1-1 50
542343000 |{C -28 4 F1 -2 16 Koo A
rpreoneroll PR p T3 40 542512000 [K - 1-4 50
$42345009 g -;8 6?3 j; _‘2?40 42 Y -4-4 114
$42347001 - - -
542348001 | N1 - 1-1-1 60 J2 -243 42 542513051 JK - 1-8 50
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S42513051 |Y -4-8 114 542619001 |H -9 38 542982050 |s1 -1-21 70
542514000 K -1-35 50 542620001 |D -32 6 542983050 ]St -1-22 70

Y -4-35 114 542621101 |Q -10-1 68 542984050 |51 -1-23 70
542520001 | K -1-18 50 542622001 |Q -8 68 S42985050 1581 -1-24 70

Y -4-18 114 542624001 |E1 -60 10 542986050 |s1 -1-25 70
542525001 | K -31 52 E2 -60 14 542987050 |s1 -1-26 70
S42526000 {K -1-34 50 542628051 {F1 -1-11 16 542988050 |S1 -1-17 70

Y -4-34 114 542630101 [F1 -1-22 16 542989050 [S1 -1-28 70
$42531101 JA -1 2 $42631000 |F1 -1-27 16 542990050 |S1 -1-29 70
S42532001 {A -5 2 542632100 |F1 -1-7 16 542991050 {51 -1-30 70
542533001 |A -8 2 F2 -1-6 18 542992050 |S1 - 1-31 70
542534201 |D -1 6 542633101 | M1 -1-1 56 542993050 |S1 -1-32 70
$42535001 |[D -1 6 M2 - 1-1 58 542994050 |S1 - 1-33 70
S42536001 |D -1-2 6 S42634000 | M1 -1-2 56 $42995000 |52 -5-2 72
542537001 |D -1-4 6 M2 -1-2 58 542996050 |52 -5-8 72
542539201 |D -1-5 6 542635001 | M1-1-5 56 542997050 |s2 -5-9 72
542540000 |D -1-9 6 M2 -1-5 58 542998050 |52 -5-10 72
542541001 |D -1-10 6 $42636101 | M1 -1-6 56 $42999000 |S2 -5-11 72
542542001 |[D -1-12 6 M2 -1-6 58 S43001000 |72 -7 76
542544001 |D -5 ) $42637001 | M1 -1-11 56 T4 -7 82
542547001 |D -6 6 M2 -1-11 58 S43003150 | T2 -9 76
542548001 |D -7 6 542638001 [M1-1-16 56 T4 -9 82
542549001 |D -10 6 M2 -1-16 58 543004050 | T2 -10 76
542550001 |D -15 6 542639001 | M1 -1-16-1 56 T4 -10 82
$42551301 |D -20 6 M2 - 1-16-1 58 543005000 |72 -1 76
542552101 |D -20-1 6 542640000 M1 -1-20 56 T4 -1 82
$42553200 |D -20-2 6 M2 -1-20 58 S43008000 | T1 -1-2 74
542557001 |D - 31 6 $42641000 [M1-1-8 56 $43014000 |T2 -19 76
542560001 |D -40 6 M2 -1-8 58 T4 -19 82
542561101 |D -40-1 6 542643050 |P1 -1-27 64 543017050 |72 -22 76
$42562101 |D -40-3 6 $42644001 | M1 -1-10 56 T4 - 22 82
S42563001 |D -41 6 M2 - 1-10 58 543018000 | T2 -23 76
$42564001 JH -1 38 542645000 |F1 -1-29 16 T4 -23 82
542566001 jH -2 38 F2 -1-35 18 $43021050 |T1 -26 74
542567001 fH -3 38 542646301 |F1 -1 16 T3 -26 80
542568001 [H -6 38 542648401 [E1 -1 8 543022100 [T1 -341 74
542569001 fH -15 38 542649201 M1 -1 56 T3 -3-1 80
S42570101 fH -20 38 M2 -1 58 543024050 |S1 -1-34 70

21 -34 116 542650201 fM1-25 56 543025100 | T2 -27 76
S42571001 fH -23 38 542921000 U1 -2 1] T4 -27 82
§42572001 fH -30 38 $42922009 U4 -103 100 $43027000 |T1 -29 74
S42573000 fH -31 38 542927001 |D -37 6 543028050 }S1 -1-35 70
$42574001 |H -34 38 $42928101 | V1 -1-3-4 103 543029050 |S1 -1-36 70
$42575001 jH -35 38 V2 -1-3-2 107 543030050 [S1 -1-37 70
$42576001 fH -38 38 542931000 |D -20-3 6 543033000 [T1 -3-1-1 74
542578001 [H -40 38 542933000 |H -47 38 T3 -3-141 80
542583000 fv1 -1-1-22 102 $42935001 U2 -130 94 T3 -3-11 80

V2 -1-1-22 106 U3 -130 96 543034000 |T1 -3-1-2 74
S42590001 fQ -6 68 542937001 {J1 -78 40 T -3-2-2 74
$42591001 [M1-1-18 56 $42938000 [11 -78-2 40 T3 -3-1-2 80

M2 -1-18 58 542965001 | T1 - 141 74 T3 -3-2-1 78
542592001 fE1 -47 10 542967001 |51 -1-4 70 T3 -3-2-2 78

E2 -47 14 S42971050 |S1 -1-10 70 $43038000 ]S2 -9 72
$42602001 fH -42 38 542972050 |S1 -1-11 70 $43040000 | T2 -32 76
542603001 fH -39 38 $42973050 |S1 -1-12 70 543086000 |T1 -1-3 74
542607001 X1 -2 112 S42974050 |51 -1-13 70 543105101 | T1 -1 74
S$42510001 V1 -1-7 103 542975050 |51 -1-14 70 43107001 {T1 -1-4 74

v2 -1-7 107 $42976050 |S1 -1-15 70 543108101 §T1 -1-5 74
342611101 |v1 -1.9 103 542977050 |51 -1-16 70 543108001 |T1 -1-6 74

V2 -1-9 107 542978050 |51 -1-17 70 S43110000 |T1 -1-8 74
S42614001 |D -40-5 6 $42979050 |5t -1-18 70 S43114001 JT1 - 117 74
542616001 |D -40-4 6 542980050 |S1 -1-19 70 T3 -1-2 78
542619001 |D -13 6 542981050 1S1 _-1-20 70 T3 -55-1-26 86
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437118007 [T1 -1-7 74 544248001 | V1 -1-15 102] [S43705001 [GT -27-1
543257000 {T3 - 1.5 78 V2 -1-1-5 106 | 544713001 | G4 -67-1-1 gg

T5 -55-1-5 84 44249001 JV1 - 1.1.8 102 G4 -68-1-1 30
543270000 {T1 -1-18 74 V2 -1-1-8 106 | |544714001 | G4 - 67-1 30
T3 - 1-11 78 544251000 |v1 - 1-1-1 102 G4 - 68-1 30
T5 -55.1-11 | 84 V2 - 1-1-1 106 | | 544715001 | G4 - 67 30
$43461000 |72 -33 76 544252001 |v1 - 1-2-1 103 Op4 123
543464001 |Z1 -51 117 V2 - 1-2-1 107 | [s44716001 |Ga -68 30
543471001 | G2 - 16-2 24 544253000 |1 - 1-1.4 102 Op4 -68 | 123
G2 - 62-2 26 V2 - 1-1-4 106 | |s44718001 [ G4 -69-1-1 30
G4 -70-2 30 $44254001 |V2 - 1-3-1 107 G4 -70-1-1 30
G4 -74-2 32 544255001 |v2 -1-3-11 | 107 | | $44719001 {G4 - 69-1 30
$43472001 | G2 - 16-3 24 $44256001 [V2 -1-3.5 107 G4 - 70-1 30
G2 -62-3 26 $44257000 |v2 -1-3-4 107 | | 544720001 | G4 - 69 30
G4 -70-3 30 544258001 |v2 -1-3-15 | 107 Op4 123
G4 -74-3 32 544261001 |V1 -1-1-50 | 102 | {s44721001 | G4 - 70 30
543473001 {G2 - 16 24 V2 -1-1-50 | 106 Op4 123
G2 - 62 26 544262001 V1 -1-1-28 | 102 | |s44723001 | G4 -71-1-1 30
Op2 121 V1 -1-1-51 | 102 G4 -72-1-1 32
543477001 |13 -107 46 V2 -1-1-29 1106 | |s44724101 | G4 -71-1 30
543483001 |Wa1 125 V2 -1-1-51 | 106 G4 -72-1 32
543484001 { Wa1 125 [ | 544340050 }S1 -1-50 70 G4 -98-1 32
543486000 |Vv1 -1-1-27 | 102 | |s44341000 |s1 -1-51 70 $44725101 | Ga - 71 30
V2 -1-1-27 | 106 | 544342000 [Z1 - 53 117 Op4 123
543487101 V1 -1-1-28 | 102 | | 544343000 {21 - 54 117 | | 544726001 | G4 -72 32
V2 -1-1-28 1106 | [544344001 |v1 -1-1-6 102 Op4 123
543489001 V1 -1-1-31 | 102 vi-1-138 | 102 | |sa4729001 [G4 - 73-1 32
v2 -1-1-31 | 106 V2 -1-1-6 106 G4 - 74-1 32
$43490001 V1 -1-1-30 | 102 V2 -1-1-38 | 106 | |s44730001 |G4 -73 32
V2 -1-1-30 | 106 ] |s44351101 |v1 -1-1 102 ‘ Op4 123
543491001 |v1 -1-133 | 102 V2 - 1-1 106 | | 544731001 | G4 -74 32
V2 -1-1-33 [ 106 | [s44353001 {v1 -1-3 103 Op4 123
$43494001 [J1 -8 40 $44355001 [v2 -1-3 107 | | 544733001 | G4 -68-3 30
543501001 |J2 -323 42 544356001 {V2 -1-4 107 | | 544734001 | G4 - 68-2 30
543503001 [S1 -1-47 70 544516001 |D - 20-4 6 $44751001 | T3 - 1-1 78
$43504001 [S1 -1-43 70 544525000 |T5 - 50-8-1 84 T5 -55-1-1 84
543505001 | M1 - 25-11 56 $44529309 | U2 -93 94 544766001 |K - 1-38-1 50
M2 - 25-11 58 $44540001 {U1 - 157 92 $44841001 |V1 - 1-4-1 103
$43506000 [S1 - 1-46 70 $44636000 |v1 -1-1-49 | 102 V2 - 1-4-1 107
$43510000 }J2 -250 42 V2 -1-1-49 | 106 | |s44846001 |V1 -1-4-12 | 103
u2 -172 94 $44638000 |v1 -1-1-10 | 102 V2 -1-4-10 | 107
U3 -172 98 v2 -1-1-10 | 106 | |s44847001 V1 -1-2-3 103
543641000 | z1 -37 116 | | 544640000 |Vv1 -1-1-25 | 102 V2 - 1-4-3 107
543642000 | Z1 - 38 116 V2 -1-1-25 [ 106 | |s44848001 V1 -1-4-4 103
$43643000 |Z1 -39 116 { 1544643000 |v1 -1-1-46 | 102 V2 - 1-4-4 107
$43860001 |S2 -5-22 72 V2 -1-1-46 | 106 | | 544849001 V1 -1-4-5 103
$43861001 [s2 -5-19 72 544644000 |V1 -1-1-47 | 102 V2 - 1-4-5 107
$43913000 | U2 -93-2 94 V2 -1-1-47 | 106 | |s44851001 [V1 - 1-4-2 103
U3 -93-2 96 544645001 |v2 -1-317 | 107 V2 -1-4-2 107
$43926001 |U1 - 143 92 544648001 [V1 - 1-16 104 | | 544852000 |V1 - 1-4-6 103
543927001 |U1 - 144 92 V2 -1-16 108 V2 - 1-4-6 107
$43929001 Ju1 - 160 92 544655001 |v1 -1-1-15 | 102 | |s44853001 |v1 -1-4-12 | 103
$43930001 [U1 - 147 92 v2 -1-1-15 | 106 V2 -1-4-12 | 107
$43931001 U1 - 152 92 544685001 |F1 - 1-20 16 544854001 [V1 - 1-4-8 103
$43932000 |U1 - 163 92 F2 -15 18 544858001 {V2 - 1-4-8 107
543933001 |U1 - 155 92 $44686001 |F1 - 1-2 16 544859001 [v1 -1-4-10 | 103
543945050 |s2 -5-15 72 544690001 |F1 -1-4 16 544860001 V1 -1-4-18 | 103
543946050 [S2 -5-16 72 544697001 JF1 - 1-1 16 V2 -1-4-16 | 107
543947050 |52 -5-17 72 544700001 |G1 - 21 22 544861001 [V1 -1-4 103
543948050 |s2 -5-24 72 Op1 120 | ] s44924001 |K -1-29 50
$43949050 |S1 - 1-49 70 $44702001 | G1 - 21-1 22 K -1-42 50
544246000 V1 -1-1-45 | 102 |s44703001 |G1 - 21 22 Y -427 114
v2 -1-1-45_ | 106 op1_ 120 Y -4-29 114
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44924001 |¥Y -4-39 114 S45187000 | T3 -1-2 78 545565001 | N2 - 10-2-4 62
544925001 | M1 -25-4 56 T5 -55-1-2 84 Pt -1-2-2-4 64
544926001 | M1 - 25-4-1 56 545190001 |T5 -55-1-4-1 g4 P2 -1-2-4 66
544927001 JE1 -1-22 8 545270000 |73 -35 80 $45567001 | N1 -9-2-6 60

E2 -1-23-1 12 T5 -554 86 N2 -10-2-6 62
544928000 |E1 -1-21-2 8 45271000 |73 -34 80 P1 -1-2-2-6 64
544929000 | V1 - 1-15-1 104 75 -55-3 86 P2 -1-2-6 66
V2 -1-15-1 108 $45501001 |P2 -1-8 66 S45568001 P2 -1-3 66
544930001 JE1 -1-21 8 $45501002 | P2 -1-9 66 545570001 | P2 -1-11 66
S45051001 | v1 -1 102 $45503001 |C -29 4 545571000 | P2 -1-16 66
545052001 | v1 -1-2 103 545504401 | E2 -1 12 S45572001 | P2 -1-24 66
V2 -1-2 107 545505001 JEZ2 -1-1 12 $45573001 | P2 -1-26 66
S45053001 fv2 -1 106 545506000 JE2 -1-10 12 545574001 P2 -1-30 66
$45095001 jF2 -1-10 18 E2 -1-14 12 545576102 U3 -89 9%
545096001 [P1 -1-2-1 64 S45507001 JE2 -1-11 12 545577009 [U3 -90 96
545097101 |P1 -1-2 64 545508109 |E2 -1-17 12 545578009 U3 -91 96
545088209 [P1 -1 64 545512009 |E2 - 1-21 12 545579109 | U3 -93 95
545099001 |F2 -1-12 18 545515001 jE2 -1-25 12 545580109 | U3 -93-1 96
S45101001 |E1 - 101 10 545516001 }E2 -1-27 12 545581101 |U3 -94 96
E2 -101 14 S45517001 |E2 -1-29 12 545582001 |F2 -10 18
G1 -900 22 545518001 |E2 - 1-31 12 545583001 1U3 -96 96
S45102001 JE1 - 102 10 545519001 {E2 -1-35 12 $45584101 JE2 -1-18 12
E2 -102 14 545520001 | E2 -1-41 12 545585001 | E2 -1-23 12
G1 -9 22 545522101 |E2 -6 12 545637000 J K -1-20 50
$45103001 JE1 -103 10 545523101 | E2 -44 14 Y -4-20 114
E2 -103 14 45524201 |F2 -1 18 545640001 |K -22 50
G1 -902 22 545526101 |F2 - 1-1 18 545640002 |[K -23 52
545104001 JE1 - 104 10 545529001 | F2 -1-2 18 545641000 |K -28 52
E2 -104 14 S45530001 |F2 -1-14 18 546217001 N1 -9-2-5 60
G1 -903 22 545531001 |F2 -1-18 18 N2 -10-2-5 62
S45105001 |E1 -105 10 545532101 |E2 -5 12 Pt -1-2-2-5 64
E2 -105 14 545533001 |F2 -1-20 18 P2 -1-2-5 66
G1 -904 22 545534001 | F2 -1-22-1 18 546282000 | T2 -28 76
545106001 JE1 - 106 10 545535101 JF2 -1-26 18 T4 -28 82
E2 -106 14 545536101 [F2 -1-27 18 546283000 {P2 -1-22 66
G1 -905 22 S45537001 [F2 -1-22 18 546284000 {P2 -1-23 66
S45171000 | T3 -1-7 78 545538000 [F2 -1-31 18 S$46362009 | T3 -1-27 78
T5 -55-1-7 84 545540001 | M2 - 25 58 T5 -55-1-27 86
545172000 { T3 -1-8 78 $45541001 | M2 - 251 58 546363000 | T3 -1-22 78
T5 -55-1-8 84 545542001 | M2 - 25-1-1 58 T5 -55-1-22 86
545173000 | T3 -1-9 78 545543000 { M2 - 25-1-2 58 546364001 | T3 -1-17 78
T5 -55-1-9 84 M2 - 25-2-2 58 75 -55-1-17 84
545174000 | T3 -1-10 78 545544001 | M2 - 25-2 58 546401000 | T5 -55-7 86
T5 -55-1-10 84 545545001 | M2 - 25-2-1 58 546404001 JE1 - 1-33-3 8
545175000 | T3 -1-6 78 545546301 | M2 - 25-4 58 E2 -1-33-3 12
TS5 -55-1-6 84 545547001 | M2 - 25-4-1 58 546430001 | Zt -15 116
S45176001 |73 - 1-16 78 545549101 N2 -1-1 62 546498100 T3 -3-1 80
T5 -55-1-16 24 545550001 [N2 -1-1-1 62 546499100 T3 -3-2 78
545177000 | T3 -1-15 78 545558109 |P2 -1 66 546534000 TG -61-9 88
T5 -55-1-15 &4 545559009 |PZ2 - 1-1 66 546541001 |T6 -61-5 88
545173009 T3 -1-12 78 545562001 JN1 -9-2-1 60 546542109 | U2 -92 94
TS5 -55-1-12 84 N2 -10-2-1 62 Uz -92 96
S45180009 | T3 -1-13 78 Pt -1-2-211 64 546546000 |T6 -61-4 88
TS5 -55-1-13 84 P2 -1-2-1 66 546548100 ] T6 -65-2 88
545181001 | T3 -1-14 78 545563001 | N1 -9-2-2 60 546549000 | T6 -65-2-1 88
TS -55-1-14 84 N2 -10-2-2 62 S46551000 |S2 -5-25-1 72
S45182001 | T5 -55-5 86 P1 -1-2-2-2 64 546553000 | T6 -61-12-1 88
545184000 | T3 -1-3 78 P2 -1-2-2 66 546554100 | T6 -61-10 88
T5 -55-1-3 84 545564001 { N1 -9-2-3 60 $46555000 |T6 -61-10-1 88
545185001 | T3 -1 78 N2 -10-2-3 62 546556100 |T1 -3-2 74
T5 -55-1 84 P1 -1-2-2-3 64 T3 -3-2 78
S45186001 | T3 -1-4 78 P2 -1-2-3 66 546557000 | T1 - 3-2-1 74
TS5 -55-1-4 84 §455650071 | N1 -9-2-4 60 I3 _-3-2-1 78
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S46557000 |13 -3-3-7 78 547927009 (U3 - 126 9% 549366001 | G5 - 90-1 34
$46558000 |76 - 61-1 88 $47938000 |D -1.14 6 549367001 | G5 - 90-2 34
$46559000 | 16 -61-2 88 547959000 [V1 -1-12 103 $49368001 | G5 - 81 34
S46567001 [J3 - 174 46 V2 -1-12 107 Op5 124
$46749000 |16 - 65-2-2 88 548381000 (U1 -9 90 549369001 | G5 - 90 34
46757000 | N1 - 49-1 60 548397001 | X2 - 2-2 112 Op5 124
N2 - 49-1 62 548398000 {P1 -1-18-10 | 64 549371001 | G1 - 96-2 21
Z1 - 49-1 116 P2 -1-14-10 | s6 G5 - 90-1 34
21 -49-1 117 | | 548399001 |E2 - 1-19 12 549372001 | G5 - 90-2 34
546758001 |z1 - 56 117 548405000 [Z1 -72-1 117 549373001 | G5 - 95 36
546763001 | U2 - 173 94 21 -72-1 117 Op5 124
546830000 [F2 -1-33 18 $48406000 |21 -72 117 | [549375001 | G1 -96-2 21
546831001 |F2 - 11 18 $48407000 {Z1 -72 117 G5 - 95-1 36
$S46833001 (T3 -1-18 78 548655901 |K - 1-37 50 549376001 | G5 - 95-2 36
T5 -55-1-18 | 84 Y -7 114 $49377001 | G1 -96 21
546967000 |71 -48 117 548680001 | Ga 119 Op1 120
$46968001 | P2 - 1-13 66 VI -1-15-2 | 104 | 549378001 |G1 -96.1 21
S46970001 |N1 -9-2 60 V2 -1-15-2 [ 108 | |549379001 {G1 -96.7 21
N2 - 10-2 62 549092001 |N1 -7 60 G1 -96-7 21
P1 -1-2-2 64 N2 -7 62 549380001 [G1 - 96 21
P2 -1-2 66 $49101009 [U2 - 26 94 Op1 120
546972001 |w -2-11 110 U3 -26 96 549381001 | G1 - 96-1 21
N1 - 1-1-2 60 $49102109 U2 -32 94 549452001 {D -22 6
N2 -1-1-2 62 U3 -32 96 $49782001 |H - 41 38
$46985001 | N2 -1-2 62 $49103009 | U2 - 36 94 $49797001 (K - 1-19 50
546999001 [G2 - 19 24 U3 -36 96 Y -4-19 114
G5 -80-3 34 $49229009 |U2 -39 94 $50013001 |P1 -1-18-2 64
U4 - 107 100 U3 -39 96 P2 -1-14-2 66
U4 - 107 100 $49249009 |W -2-2 110 $50025001 |J1 -80 40
Op2 121 549250001 [w -2-17 110 $50026001 |J1 -82 40
$47007000 | N2 - 1-6 62 $49251002 |A - 31 2 $50027001 | G4 - 98-2 32
547009000 | N2 -1-7 62 549253009 [B - 12 4 $50028001 [ G4 - 98 32
547011000 { N2 - 1-8 62 549304101 |A - 11 2 Op4 123
$47013001 | N2 - 1-4 62 $49323009 |U2 - 111 94 $50030001 |K -1-13 50
547051101 [M1 - 1-9 56 U3 - 116 96 Y -413 114
M2 - 1-9 58 549342001 | G5 - 80 34 50103001 [H -51 38
547052101 | M1 - 1-9-1 56 Op5 124 550674001 |K - 1-27 50
M2 - 1-9-1 58 $49343001 | G5 - 80-1 34 Y -6 114
$47059000 |22 -70 118 $49345001 | G5 -80-2 34 $51080001 |k -1 50
547227000 | T2 - 64-1 76 549346001 | G5 -80-6 34 Y -4 , 1;44
$47228000 |K -1-36 50 $49347001 | G5 -80-7 34 $51119000 | T5 - 50-8-
Y -436 114 | | s49348001 |G5 - 81 34 $51120000 |T5 - 50-8-3 84
$47263001 | T2 -64 76 Op5 124 $51122000 |T5 - 50-8-4 84
547269001 |w -2-18 110 $49349001 [ G5 - 90 34 $§51124000 |T5 -50-8 84
)1 o-33 40 Op5 124 551130001 |K - 1-12 50
T6 -61-6 88 $49351001 | G5 -90-1 34 Y -4-12 114
U1 -69 90 $49352001 {G5 -90-2 34 §51132001 |Y -5 114
$47270001 |T6 -61-7 88 $49353001 | G5 - 81 34 $51140001 |K - 1-11 50
547332001 [ U3 -174 98 Op5 124 Y -4-11 114
$47333001 |U3 - 173 98 $49354001 cG)ss-sm 132% $51244001 éa -1-38 15109
547381100 |13 -3-3 78 p
541337001 N1 - 11 60 549356001 [G5 - 90-1 34 $§51251001 | Ga 119
547514009 {U1 -22-1 90 549357001 | G5 -90-2 34 V1 -1-15 104
47551000 | N1 -49 60 549358001 355-81 13; 51258001 )\g . ;-15 }?g
Z1 -49 116 p -
47552000 | N2 - 49 62 $49359001 | G5 -90 34 $51903000 JUT - 201-4 92
Z1 -49 117 Op5 124 | |551904001 U1 -201-1 92
547561001 |u4 - 103 100 | | s49361001 | G5 -90-1 34 $51905001 | U1 -201-2 2
$47562001 | U4 - 103-1 100 | | s49362001 | G5 -90-2 34 $51912000 | T2 - 66 76
$47563001 | U4 - 103-2 100 549363001 [G5 - 81 34 T4 -66 322
$47900000 |52 -5-7 72 Op5 124 51951001 |A - 12
547905001 [S2 - 5-1 72 $49364001 {G5 - 90 34 5§51952001 {A - 13 2
$47921009 JU1 - 126 90 Ops5 124 | 551953000 | G2 - 3-1-2 24




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
551954001 A -15 2 552196001 |71 -2-2 74 $52377000 |T1 -12 74
$51957001 |A -29 2 $52197001 | T3 -2-2 78 T3 -12 78
551958001 |A -39 2 T5 -55-2-2 86 $52378000 {T1 -3-1-3 74
551959001 fJ2 -224 42 552198001 |T1 -21 74 T -3-23 74
$51960001 |J2 -225 42 552199001 T3 -2-1 78 T3 -3-1-2 80
551961001 |J2 -295 42 T5 -55-2-1 86 T3 -3-1-3 80
551962001 |J3 -173 46 $52200001 JT5 -55 B4 T3 -3-2.2 78
551963001 }J2 -285 42 552201001 |T5 -55 84 T3 -3-2-3 78
S$51964001 )2 -286 42 552202001 |T5 -50 84 $52379000 | T1 -3-2-4 74
531965000 |J2 -290 42 552211000 | TS -50-13 B4 T3 -3-24 78
$51966001 |J2 -304 42 552212000 |75 -50-14 B4 T3 -3-3-2 78
$51967001 {J2 -307 42 552213000 [J3 -88-2 46 552380000 |T2 -44 76
551970001 }J2 -313 42 552214000 JJ2 -273 42 T4 -44 82
$51971001 {J2 -320 42 552215000 jU1 -190 92 552383000 | T1 -24 74
551972001 )2 -325 42 552216000 U1 - 191 92 T3 -24 80
$51973001 |J2 -329 42 552217000 U1 - 192 92 552384000 |T1 -25 74
551976001 |J2 -333 44 552218000 | U1 - 193 92 T3 -25 80
S51977000 1J3 -176 46 552219000 U1 - 194 92 552385001 |K -24 52
551978000 1J3 -177 A6 552220000 U1 -195 92 552385002 |K -25 52
551979001 |J3 -185 48 $52251001 {S2 -5 72 $52386001 {K -29 52
551980000 |J2 -270 42 $52252000 152 -5-25 72 552386002 | K -30 52
551981000 |J2 -275 42 $52253000 | T6 -61-12 88 552388000 |T2 - 21 76
551982000 J2 - 277 42 552254000 |76 -61-12-2 88 T4 -2 82
$51983001 |J2 -338 44 552255000 | T6 -61-11 88 $52391000 | T2 -13 76
551984001 |J2 -343 44 $5225600Q |76 -63-3 88 T4 -13 82
551985001 |J2 -222 42 §52258000 | U1 - 196 92 552392001 |J2 -352 44
551986000 )2 -228 42 $52259001 1 G1 -1-10 20 J2 -356 44
551987001 |T5 -50-10 84 G1 -2-10 20 552393000 |T2 -6 76
551988001 L -13 54 552260000 | N2 - 10-1 62 T4 -6 82
551989001 |L -13-1 54 $52261001 |51 -1-41 70 552394000 |W -2-20 110
551992001 JU1 -1-5 a0 552262001 | N2 -10 62 552395001 [T6 -61 88
551993001 jU2 -42 94 552263001 } N1 -9 60 552396000 |T1 -18 74

U3 -42 96 552264000 | N1 -9-1 60 T3 -18 78
551994001 JU2 -45 94 552265001 |J1 -9 40 $52397000 {T1 -17 74
U3 -45 96 552266001 | G2 -3-4 24 T3 -17 78
551995001 U2 -48 94 552267001 {G2 -3-15 24 $52398001 U2 -170 94
U3 -48 96 552268001 | G2 - 31 24 us -170 96
551996001 JU2 -53 94 552269001 | G2 -3-1-1 24 552399001 |wW -2 110
U3 -53 96 552270001 | G2 -20-1 24 552582001 |75 -55-8 86
551997001 |U2 -56 94 S52271001 | G2 -20 24 552762000 fuU1 -22-2 90
U3z -56 96 552272001 {11 -3 40 $53069009 | U1t -22 90
551998001 fU1 -63 90 552273001 | G2 -3 24 553135005 §T5 -55 84
551999001 |U1 -65 90 Op2 121 553135006 § TS5 -55 84
552000001 |U1 -67 80 Op3 122 S53138001 |D -33 6
552001001 JU1 -76 20 552274001 | G2 -3-2 24 S53159001 |A -98 2
552002001 U1 -81 90 552275001 1G2 -3-3 24 593960041 | T2 -64-2 76
$52003001 U2 -175 94 $52276001 | G2 -39 24 UA0130001 JR -9 68
U3 -175 98 552277001 U2 -119 94 uD0280001 | T6 -61-3 88
552004001 fJ3 -88 46 U3 -119 96 Wal 125
552005000 |12 -242 42 552278000 |T1 -15 74 UL0O233001 §S1 -1-3 70
552007001 121 -42 116 T3 -15 78 uo8671003 | G1 - 1-3 20
552008000 121 -41 116 $52279000 | T1 -16 74 Gt -2-3 20
552009001 |L -10 54 T3 -16 78 vl -1-1-20 102
552042001 |Q -1 68 552280000 |T1 -20 74 V1 -1-1-24 102
§52043001 |Q -10 68 T3 -20 80 V1 -1-4-19 103
552044002 |S1 - 141 70 552371051 |K -1-2 50 V2 -1-1-20 106
552047002 |s1 -1 70 Y -42 114 V2 -1-1-24 106
552069001 |M1-1-3 56 552372001 |K -1-3 50 V2 -1-3-18 107
M2 -1-3 58 Y -4-3 114 V2 -1-4-17 107
$52162000 | T5 - 50-1 84 552374000 |K -1-15 50 0A4300605 |[R -3 68
552163000 |T5 -50-2 84 : Y -4-15 114 M1 -1-7 56
552164000 |T5 -50-4 84 552376000 | T2 -8 76 M1 -1-19 56
552167000 JT5 -50-3 84 T4 -8 82 M1 -1-21 56
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0A4300605 [M2-1-7 58 004401003 [F1 -1-19 16 008401204 [P1 - 123 64
M2 -1-19 58 V1 -1-1-14 102 012060632 | V1 - 1-1-43 102
M2 - 1-21 58 V2 -1-1-14 106 V2 -1-1-43 106
51 -1-9 70 004401216 |L -5 54 012060636 |C -6 4
T3 -1-23 78 008300504 |73 -1-28 78 C -19 4
T5 -55-1-23 86 T5 -55-1-28 86 c -27 4
0A4300805 | T3 -1-24 78 008300514 |E1 - 1-17-2 8 K -1-10 50
T5 -55-1-24 86 008300604 |W - 2-1-1 110 Y -4-10 114
0A4400605 |S2 -5-6 72 008400604 [A -33 2 2 -319 42
0A4401605 |S1 -1-39 70 B -6 4 13 -186 48
52 -5-13 72 N1 -10 60 Ut -11-2 50
0A5300805 |R -7 68 N2 - 11 62 012300336 |D -22-1 6
0A5301005 |W -2-3 110 T -1-9 74 012400436 |D -9 6
0A5400806 |[B -8 4 T3 -1-25 78 D -14 6
R -4 68 T5 -55-1-25 86 H -10 38
R -10 68 Ut -23 90 F1 -5 16
T5 -50-11 84 Ut -25 90 012400636 [J2 -317 42
V1 -1-1-48 102 Ut -127 90 012400836 [F2 -18 18
V1 -1-4-7 103 u2 -27 94 ut-11-3 90
V1 -1-4-9 103 uz -33 94 012500536 {D -1-11 6
V2 -1-1-48 106 Uz -35 94 b -12 6
V2 -1-4-7 107 uz2 -37 94 D -42 6
0A5401006 [B -2 4 uz2 -5 94 H -5 38
Nt -1-9 60 u2 -97 94 H -8 38
N2 -1-9 62 uz2 -112 94 H -43 38
51 -1-44 70 U2 -176 94 K -1-14 50
T2 -38 76 us -27 96 L -135 54
T4 -38 82 U3 -33 96 Y -4-14 114
T5 -50-9 84 U3 -35 96 Fi -1-6 16
75 -50-15 B4 us -37 96 F2 -1-4 18
T6 -61-13 88 us -51 96 F2 -1-17 18
U1l -84 20 U3 -101 96 F2 -1-21 18
U1 -201-3 a2 us -117 86 012500832 [ V1 -1-1-12 102
Uz -4 94 U3 -127 96 V2 - 1-1-12 106
U2 -44 94 Us -176 988 014060632 'I:; - :-?3 :g
- 08400806 {E1 -1-18 -1-
ng -;g gj ° E1 -1-20 B 014300332 |W -2-1-5 110
U2 -55 84 E1 -1-24 8 014300832 |F1 -1-31 16
u3 -41 96 E1 -1-44 8 014400432 |Q -10-1-1 68
U3 -44 96 E2 -1-20 12 014400636 |E1 -1-30 8
us -47 96 E2 -1-22 12 E1 -1-34 182
U3 -50 96 E2 -1-24 12 E2 -1-:::2 2
b3 -35 > S o s 16
0AS5401605 | T5 -50-5 84 P1 -1-13 64 i :1_14 e
0A5402005 | T6 - 65-1 88 P1 -1-15 64 SISt 16
0AS501006 | V1 -1-13 103 P1 -1-17 64 - -” 16
V2 -1-13 107 P1 -1-19 64 Fg -}-19 i
002021205 |H -48 38 P1 -1-21 64 Ez -1:36 h
002260405 | T3 - 1-21 78 P1 -1-23 64 - 18
T5 -55-1-21 86 P1 -1-25 64 014500832 |F1 -1-21
002400514 |[B -4 4 P11 -1-29 64 014500836 |D -36 6
D -11 6 P1 -2 64 014680422 {W -2-1-8 110
D -16 6 P2 -1-7 66 018061036 | G2 - 3-6 24
D -25 6 P2 -1-10 66 J2 -209 42
H -4 38 P2 -1-12 66 N1 -5 60
H -7 38 P2 -1-15 66 N2 -5 62
L -13-83 54 P2 -1-17 66 T2 -67 76
Q -9 68 P2 -1-19 66 T4 -67 82
TS5 -55-6 86 P2 -1-M1 66 ur -3 920
U4 -109 100 P2 -1-25 66 U2 -98 94
U4 -109 100 P2 -1-27 gg gg -}gg gg
- 1-1- 102 P2 -1-29 -
004400814 35 - 1-1-3% 106 P2 -2 66 U3 -120 96
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018061236 {J2 - 281 42 018500836 | V2 - 1-4-14 107 021400206 | G2 -62-5 26
3 -178 46 018501036 |A -9 2 G4 -67-4 30

52 -5-3 72 D -2 6 G4 -68-5 30

uz2 -29 94 Q -1-2 68 G4 -69-4 30

us -29 96 Q -10-3 68 G4 -70-5 30

018061636 | E1 -2 3 13 -100 46 G4 -71-4 32
E2 -2 12 M1 -2 56 G4 -72-5 32

F2 -12 18 M2 -2 58 G4 -73-4 32

ut - 148 92 Ul -7 80 G4 -74-5 32

018062036 U4 - 104 100 U1t -10 20 G4 -98-4 32
Ud -104 100 018501236 |D -2 6 G5 -80-5 34

018102036 U1 -1-3 90 H -50 38 2 -218 42
018102536 | U1 -1-6 90 Q -7 68 13 -99 46
018300622 |J2 -326 42 E1 -62 10 S1 -145 70
018300636 M1 -25-12 56 E2 -62 14 Uz -131 94
M2 - 25-12 58 J1 -47 40 U3 -131 96

018300836 fF2 -1-29 18 13 -119 46 V2 -1-3-10 107
018301036 [K -1-16 50 J3 -133 46 021500103 [w -2-13 110
Y -4-16 114 U1 -78 90 F1 -1-17 16

E1 -1-7 8 U1 -182 a2 F2 -1-24 18

E1 -45 10 U4 -103-3 100 N1 -1-1-4 60

E2 -1-7 12 018501436 jC -31 4 N2 -1-1-4 62

E2 -45 14 Et -48 10 021500216 |J3 -103 46

F1 -1-24 16 E2 -48 14 13 -108 46

F2 -1-28 18 018501636 |J2 -221 42 13 -121 46

U3 -100 96 J2 -223 42 U1 -158 92

018400636 |J1 -21 40 J2 -287 42 U1 -184 92
13 -158 46 018502536 |D -1-3 6 021670203 {G3 -54-2 28

T3 -48 80 021060106 |D -17 6 025030133 |J1 -68 40

018400836 |H -52 38 H -37 38 3 -170 46
K -12 50 L -1-3 54 025030136 [ K -1-17 50

K -15 50 L -23 54 K -10 50

L -1 54 L -13-85 54 K -33 52

L -23 54 w -2-19 110 Y -4-17 114

P1 -3 64 F2 -1-16 18 025030233 | M1 - 25-8 56

P2 -3 66 J2 -353 44 M2 - 25-8 58

V1 -1-8 103 2 -357 44 025030235 |71 -1-14 74

V2 -1-8 107 U1 -145 92 025030236 |W -2-1-21 110

018401036 L -13-3 54 U1 -153 92 J2 -327 42
E1 -61 10 021060206 | V1 -1-1-54 102 51 -1-7 70

E2 -61 14 V2 -1-1-54 106 V1 -1-1-18 102

J3 -199 48 021080106 |L -13-7 54 V2 -1-1-18 106

M1 -1-9-2 56 12 -347 44 025040136 |H -53 38

M2 - 1-9-2 58 021100206 U1 -15 90 K -13 50

018401236 JA -94 2 021200106 J U1 -1-10 20 K -16 50
Ft -1-8 16 021300105 | TY -1-15 74 K -20 50

F2 -1-7 18 021300106 | K -34 52 Et -1-13 8

G2 -3-11 24 M1 -1-23 56 E2 -1-13 12

J1 -41 40 M1 -25-14 56 F1 -1-10 16

J1 -54 a0 M2 -1-23 58 F2 -1-9 18

J3 -115 46 M2 -25-14 58 J2 -278 42

3 -182 48 021300206 | V1 -1-3-13 103 P1 -1-6 64

J3 -192 48 V2 -1-3-8 107 025040236 | G2 - 3-12 24

018401436 K -19 50 V2 -1-3-14 107 1 -43 40
1 -5 4Q 021400103 |P1 -~1-4 64 J1 -56 40

018403035 |11 -61 40 021400106 | M1 -1-4 56 J3 -184 48
J3 -163 46 M2 -1-4 58 13 -194 48

018500836 ji1 -71 40 15 -50-6 84 13 -201 48
i3 -93 46 021400206 |W -2-5 110 025050236 JE1 -63 10

J3 -105 46 G1 -17-4 29 E2 -63 14

J3 -144 46 G1 -234 21 11 -49 40

U1t -82 90 G2 - 16-5 24 i -73 40

V1 -1-4-16 103 G2 -18-5 24 ] J3 -91 46




Ozcc?sc;E REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
5050236 [J3 -102 46 028030245 [T1 -1-13 74 028350243 - 53-

13 -120 46 028030246 |v1 -1-3-18 103 028350246 gs -?.338 268

J3 -134 46 V2 -1-3-16 107 D -1-17 6

I3 -146 46 028040246 |K -21 50 047161042 | N1 -9-2.7 60

Ut -79 ) Fi -1-9 16 N2 -10-2-7 62

U1 -183 92 F2 -1-8 18 P1 -1-2-2.7 64

U4 -103-4 100 I -22 40 P2 -1-2.7 66

V1 -1-4-17 103 1 -42 40 047200542 |k - 1-31 50

V1 -1-6 103 11 .55 40 Y -4-31 114

V2 -1-4-15 107 i3 -183 48 047300642 | F2 -1-22-2 18

V2 - 1-6 107 J3 -193 48 047301042 | W -2-1-15 110

025060132 fv1 -1-2-9 103 I3 -200 48 047802542 { U1 -1-9 90
V2 -1-2-9 107 M1 -29 56 048020346 | G1 - 1-9 20

025060236 |D -1 6 M2 - 29 58 G1 -2-9 20
~ JE1 -3 8 P1 -1-5 64 P1 -1-10 64

E2 -3 12 T3 -48 80 P2 -1-6 66

F2 -14 18 uz - 132 94 V1 -1-2-8 103

G2 -3-7 24 U3 -132 T V2 -1-2.8 107

12 -210 42 028050246 |D -47 6 048050346 |v1 -1-3-15 103

J2 2271 42 W -2-12 110 048070342 |Ut - 164 92

13 -179 46 E1 -64 10 048080142 |K -1-7 50

N1 -1-3 60 E2 -64 14 Y -4.7 114

N1 -4 60 F1 -1-18 16 048120142 |J2 -346 44

N1 -6 60 F2 -1-25 18 048170242 [V1 - 1-1-11 102

N2 -1-3 62 J1 -48 40 V2 -1-1-11 106

N2 -4 62 I -72 40 048190242 |K -1-5 50

N2 -6 62 113 -90 46 Y -4-5 114

$2 -5-5 72 J3 -101 46 048350242 ¢ -8 4

ut -4 90 3 -145 46 048370242 |12 -297 42

Ui -149 92 M1-3 56 052300605 { T3 -1-20 78

uz -30 94 M2 -3 58 T5 -55-1-20 84

U3 -30 96 N1 -1-1-3 60 052300606 | V1 - 1-1-26 102

U4 -105 100 N2 -1-1-3 62 V2 - 1-1-26 106

U4 - 105 100 ut -8 90 052300805 | T1 -1-12 74

V1 -1-1-52 102 u1 -12 80 052400605 | T3 - 1-19 78

V2 -1-1-52 106 U1t -80 90 TS -55-1-19 84

025060336 U1 - 70 90 V1 -1-5 103 052400606 {V1 - 1-4-11 103
025080236 {J2 -348 44 V2 - 15 107 V2 -1-4-9 107
025100236 |F1 -1-28 16 028060242 |v1 -1-2-5 103 052400806 |H -21 38
F2 -1-34 18 V2 - 1-2-5 107 W -2-10 110

Ut -1-8 90 028060246 1D -19 6 052401406 |K -18 50

U1l -16 90 H -36 38 060300414 | K -1-22 50
025350136 |D -1-7 6 E1 -4 8 Y -4-22 114
D -1-16 6 E2 -4 12 060400416 |L -24 54
025350236 | G3 -53-9 28 F2 -13 18 V1 -1-1-37 102
026030236 | V1 -1-3-12 103 G1 - 1-6 20 V2 -1-1-37 106
V1 -1-3-17 103 G1 -2-6 20 060400616 [K - 1-21 50

V2 -1-3-7 107 NT -3 60 L -13-13 54

026040135 { Tt -1-11 74 N2 -3 62 Y -4-21 114
026040136 |H -33 38 $2 -5-4 72 G1 -1-11 20
G5 - 80-4 34 Ut -5 90 G1 -2-11 20

026040236 |C -23 4 U1 -150 92 J1 -79 40
M1 -30 56 u2 -31 94 1 -84 40

M2 - 30 58 U3 -3t 96 J2 -205 42

026050136 | M1 -4 56 U4 - 106 100 J2 -207 42
M2 -4 58 ua - 106 100 J2 -249 42

026120236 |76 -61-8 88 V1 -1-1-53 102 J3 -98 46
028030243 | M1 - 1-22 56 V2 -1-1-53 106 S1 -1-42 70
M1 - 25-7 56 028080242 |2 -349 A4 S1 -1-48 70

M1 - 25-13 56 028100246 U1 -1-4 90 52 -5-23 72

M2 - 1-22 58 Ut -1-7 90 V1 -1-1-9 102

M2 - 25.7 58 ut -17 90 V1 -1-1-34 102

M2 - 25-13 58 028260242 [wW -2-1-3 110 V1 -1-1-36 102
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060400676 V1 - 1-1-40 102 062400816 |ET -1-26 8 110505001 |11 -20

V2 -1-1-9 106 E2 -1-12 12 12 -312

V2 -1-1-34 1086 E2 -1-26 12 J2 -330

V2 -1-1-36 106 G2 -3-16 24 J2 -334

V2 -1-1-40 106 G5 -80-8 34 13 -157
060400816 |11 -77 40 M1 -28 56 3 -181

2 -217 42 M2 - 28 58 111942001 |W - 2-1-11
060401016 | G2 - 3-14 24 062401005 [T1 -1-10 74 111943001 fW -2-1-12

G2 -20-5 24 062401016 fH -16 38 113431002 |E1 -9
060501016 { N1 -1-5 60 H -32 38 E2 -9

N2 -1-5 62 E1 -1-28 8 114483002 }Z1 - 30
060660512 |W -2-1-13 110 E2 -1-28 12 115157001 |21 -47
061300616 |W -2-4 110 062401216 | G2 - 164 24 117466000 |21 -22

G1 -21-7 20 G2 -184 24 118064001 {21 - 11

G1 -21-7 20 G2 -624 26 118735002 |E1 -1-4

G1 -21-7 22 G4 -68-4 30 E2 -14

G1 -21-7 22 G4 -70-4 30 118764002 |W -2-1-17-5

V1. <1-3-11 103 G4 -72-4 32 118837001 |21 -7

V2 -1-3-6 107 G4 -744 32 121764001 | G3 -54-1
061400816 1A - 21 2 062401416 | G1 -17-3 20 122991001 |Z1 -1

A -4 2 G1 -23-3 21 122992001 |Z1 -64

J2 -340 44 G4 -67-3 30 126863001 |W -2-16

43 -195 48 G4 -69-3 30 140647101 |D -24
062300416 |D -8 6 G4 -71-3 32 142002001 21 - 14

K -9 50 G4 -73-3 32 142205001 |Z1 -17

E1 -1-23 8 G4 -98-3 32 142443001 |21 -6

E1 -49 10 062401616 JC -22 4 142721001 §21 -12

E2 -1-23-2 12 062402016 | V1 ~1-1-35 102 144103009 {P1 -1-18-6

E2 -49 14 V2 -1-1-35 106 P2 -1-14-6

V1 o-1-1-17 102 062501016 |A -6 2 144505000 |W -2-1-17-4

V2 -1-1-17 106 H -24 38 144784002 | V1 -1-1-23
062300506 {L - 13-12 54 p62670812 |D -1-6 6 V2 -1-1-23

F1 -1.25 16 D -1-15 6 145446001 |W -2-7

V1 -1-3-5 103 D -40-2 6 145571101 {W -2-6

V2 -1-3-3 107 062671014 | G3 -53-7 28 146197001 |W -2-1-17

V2 -1-3-13 107 070606800 | V1 -1-1-7 102 146198001 W -2-1-17-
062300616 |W -2-1-20 110 V1 -1-1-39 102 146199001 |W -2-1-17-

G1 -96-8 21 V2 -1-1-7 106 146200001 fW -2-1-17-

G1 -96-8 21 V2 -1-1-39 106 146924000 |E2 -1-18-1

13 -109 46 070698800 |K -1-6 50 E2 -1-23-3

M1 -25-3 56 Y -4-6 114 148782001 |Q -1-5

M2 -25-3 58 070699800 |E1 -58 10 Q -104
062300816 |EY -65 10 E2 -58 14 149483001 |U1 -87

E2 -65 14 076001800 [J3 -124 46 V1 -1-10

J1 -13 40 076202800 |C -7 4 V2 -1-10

I -67 40 076204659 |C -20 4 149547000 |J2 -214

13 -169 46 076904809 |J2 -296 42 149809000 | T2 -47
062301006 | M1 -25-10 56 081001670 {L -8 54 _ T4 -47

M2 - 25-10 58 081004870 K -1-9 50 150180001 |W -2-14
062302016 K -32 52 Y -49 114 150182000 |W -2-15
062350816 {E1 -1-9 8 081006070 |H -18 38 150332001 121 -9

E2 -19 12 100136001 W -2-9 110 150335001 | Z1 -10
062400616 |K -35 52 100360003 | Ga 119 150349001 | T2 -36

E1 -1-42 8 V1 -1-15-3 104 T4 -36

E2 -1-42 12 V2 -1-15-3 108 152361001 |W -2-1-9

F2 -1-32 18 X1 -2-1-4 112 152362001 |W -2-1-10

F2 -1-38 18 X2 -2-1-4 112 152363001 W -2-1-14
062400816 A -25 2 100401001 |W -2-8 110 152364001 |W -2-1-16

A -74 2 100402004 | P1 -1-18-3 64 152507000 |W -2-1-18-

A 77 2 P2 -1-14-3 66 152508000 {W -2-1-18-

K -1-32 50 101572101 |21 -8 116 152509000 fW -2-1-18-

Y -4-32 114 107550002 | Q@ -1-3 68 152645001 |W -2-1-19

Et -1-12 8 107780001 171 -16 116 1152865201 J U1 -1

139



CODE REF.NO. Page
154024001 W -2-1-6 110
154092001 |W -2-1-7 110
154125001 {21 - 13 116
154702101 |Z1 - 31 116
155559001 {v1 -1-2-4 103

V2 -1-2-4 107
157340101 1 G3 - 60 28
158597001 |W -2-1.22 110
158722002 |11 -23 40

13 -159 46
159794001 | Z1 -19 116
181936001 {K -26-2 52
181937001 |K -26-3 52
181938001 K -26-4 52
184783001 |Z1 - 21 116
525567000 fJ2 -213 42
525664000 | F2 -1-37 18

U2 -94 94
552851001 W -2-1-18-5 | 110
552907000 {52 -5-21 72
620833080 |Z1 -36 116
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